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FIG. 362 BASIC CRANE, CABLE AND MOUNTING



SECTION II TM9-2320-364-24P

(1) (2) (3) (4) (5) (6) (7)
ITEM  SMR PART
NO CODE NSN CAGEC NUMBER DESCRIPTION AND USABLE ON CODES (UOC) QTY

GROUP 20 HOIST, WINCH, CAPSTAN,
WINDLASS, POWER CONTROL
UNIT AND POWER TAKE-OFF

GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY

FIG. 362 BASIC CRANE, CABLE AND

MOUNTING
1  PBFFF 3810-01-359-2890 12361  2-195-1-00022 OSHKOSH CRANE 1
uoc: 074,
2 PAOZZ 4010-01-352-9900 12361  6-246-002585 .CABLE - HOIST 1
uoc: 074,
3 XDFFF - - - 12361  2-195-1-00023 .SUB FRAME ASSY 1
uoc: 074,
4 M0OZZ - - - 12361  6-637-055-010 LOOM,QUICKEDGE MAKE FROM LOOM P/N 1
75000349 (82654), 10 IN LG
uoc: 074,
5 M00zz - - - 12361  6-637-055-002 LOOM,QUICKEDGE MAKE FROM LOOM P/N 1
75000349 (82654), 2 IN LG
uoc: 074,
6  PAFZZ 5306-01-236-1585 45152 1336700 SCREW,CAP,HEX HD 3/4-10X1 3/4 16
uoc: 074,
7  PAFZZ 5310-01-150-5918 45152  110312A NUT,SLFLKG,EW,HEX 3/4-10 16
uoc: 074,
8 PFOZZ 5310-01-080-9201 82458  TLA-10008-GRC NUT,SLFLKG,HEX 1-8 12
uoc: 074,
9  PAOZZ 5310-01-352-2754 45152  28261AX WASHER,FLAT 1 24
uoc: 074,
10  PBFZz 5340-01-352-7682 45152 1755180 W BRACKET,CRANE MTG L 1
uoc: 074,
11  PBFZz 5340-01-352-7620 45152 1755170 W BRACKET,CRANE MTG R 1
uoc: 074,
12 PAOZZ 5365-01-203-8424 12361  6-705-010376 PLATE 12
uoc: 074,
13 PAOZZ 5305-01-352-8138 45152  121681A SCREW,CAP,HEX HD 1-8X6 1/2 12
uoc: 074,

END OF FIGURE

362-1
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7
6— THROUGH
11

FIG. 363 CRANE BOOM ASSEMBLY BASE SECTION



SECTION II

(1)
ITEM
NO

10

11

12

13

14

15

16

17

18

19

20

21

22

(2)
SMR
CODE

PAFZZ

PAOZZ

PAFZZ

PAFZZ

PBFZZ

PBFFF

PAFZZ

PAFZZ

PFFZZ

PFFZZ

PAFZZ

PFFZZ

PFOZZ

PAOZZ

PAOZZ

PBFZZ

PAFZZ

PAFZZ

PAFZZ

PAFZZ

PBFZZ

PBFZZ

(3)

NSN

5305-01-010-2362

5310-01-173-1109

3120-01-354-0105

5315-01-171-8170

2510-01-354-9106

5355-01-372-8695

5310-00-891-1709

5310-00-081-4219

5355-01-355-3482

3110-00-492-0937

5305-01-395-5109

5340-01-255-5160

5340-01-353-1977

5305-00-721-5492

5310-00-080-6004

5315-01-352-3510

5306-01-206-3141

3120-01-204-2202

5310-01-169-9624

5305-00-947-4352

3040-01-355-0527

3040-01-361-5138

(4)

CAGEC

96906

12361

12361

75535

12361

12361

96906

96906

12361

38443

12361

28520

12361

80204

96906

12361

75535

12361

12361

80204

12361

12361

TM9-2320-364-24P

(5)
PART
NUMBER

MS18154-59

7-949-000263

6-200-050303

S-293

2-195-9-00001

2-195-9-00586

MS35691-9

MS27183-12

4-195-9-00219

3872

7-115-150850

2713-DP1000

4-195-9-00805

B1821BH038C063N

MS27183-14

6-689-000963

$-293-1-2X3-1-4

6-199-001672

7-949-000236

B1821BH075C125N

6-810-002186

6-810-002152

363-1

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY

FIG. 363 CRANE BOOM ASSEMBLY BASE

SECTION

SCREW,CAP,HEXAGON H 3/8-16X7/8
uoc: 074,

WASHER, FLAT 3/8

uoc: 074,

BUSHING

uoc: 074,

PIN,STRAIGHT ,HEADED

uoc: 074,

BASE SECTION WELD

uoc: 074,

POINTER ASSY

uoc: 074,
.NUT,PLAIN,HEX 5/16-18
uoc: 074,

.WASHER,FLAT 5/16

uoc: 074,

.POINTER

uoc: 074,
.BEARING,BALL,ANNLR

uoc: 074,

.BOLT,MACHINE 5/16-18X1
uoc: 074,

BUTTON, PLUG

uoc: 074,

COVER,BASE

uoc: 074,
SCREW,CAP,HEXAGON H 3/8-16X5/8
uoc: 074,

WASHER, FLAT 13/32

uoc: 074,

PIN

uoc: 074,
BOLT,EYE

uoc: 074,
BUSHING,SLEEVE
uoc: 074,
WASHER,FLAT 3/4
uoc: 074,
SCREW,CAP,HEXAGON H 3/4 X 1 1/4
uoc: 074,

PIVOT SHAFT

uoc: 074,

PIVOT SHAFT

(7)

QTY



SECTION II

(1)
ITEM
NO

23

24

25

26

27

28

29

30

31

32

33

34

34

34

35

36

36

37

(2)
SMR
CODE

PAFZZ

PAFZZ

PBFZZ

PAFZZ

PAFZZ

PFFZZ

PAFZZ

PAFZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PFFZZ

(3)

NSN

5305-00-732-0512

5310-00-939-1198

5340-01-353-2618

5306-00-226-4825

5310-01-259-6358

5340-01-354-4219

5310-01-195-7956

5310-00-880-8187

5305-01-354-2843

5310-01-354-6610

5365-01-204-5493

5365-01-354-0251

5365-01-354-0252

5365-01-354-0253

2590-01-352-2339

5305-00-543-4372

5305-00-721-5492

9330-01-181-3756

(4)

CAGEC

80204

72582

12361

80204

12361

12361

12361

96906

12361

12361

12361

12361

12361

12361

12361

80204

80204

12361

TM9-2320-364-24P

(5)
PART
NUMBER

B1821BH050C075N

5117082

4-195-9-00122

B1821BH031C075N

7-949-000534

2-195-9-00028

7-949-000237

MS51967-27

7-119-100307

6-086-001196

6-705-010742

4-195-9-00297

4-195-9-00298

4-195-9-00299

6-671-000362

B1821BH038C075N

B1821BH038C063N

9637100001

363-2

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

uoc: 074,

SCREW,CAP,HEXAGON H 1/2-13X3/4
uoc: 074,

WASHER,FLAT 1/2

uoc: 074,

CYL HOLD DOWN

uoc: 074,
BOLT,MACHINE 5/16-18X3/4
uoc: 074,
WASHER,FLAT 5/16
uoc: 074,

CABLE RETAINER,WELD
uoc: 074,

WASHER, FLAT

uoc: 074,
NUT,PLAIN,HEX 7/8-9
uoc: 074,
SCREW,MACHINE NO. 10X3/8
uoc: 074,

BLOCK, SPACER

uoc: 074,
SPACER,PLATE

uoc: 074,

SHIM 0.06 INCHES
uoc: 074,

SHIM 0.12 INCHES
uoc: 074,

SHIM 0.19 INCHES
uoc: 074,

WEAR PAD,BODY

uoc: 074,

SCREW,CAP,HEXAGON H 3/8-16X3/4 LG,
DEPENDS ON SHIMS USED

uoc: 074,

SCREW,CAP,HEXAGON H 3/8-16X5/8,
DEPENDS ON SHIMS USED

uoc: 074,
MOLDING,PLASTIC
uoc: 074,

END OF FIGURE

(7)

QTY
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FIG. 364 CRANE BOOM ASSEMBLY INNER MID SECTION



SECTION II

(1)
ITEM
NO

10

11

12

13

14

15

16

17

18

19

20

21

22

(2)
SMR
CODE

PFFZZ

PAFZZ

PAFZZ

PAFZZ

PAFZZ

PAOZZ

PAFZZ

PAFZZ

PAFZZ

PAFZZ

PBFZZ

PAFZZ

PAFZZ

PAFZZ

PBFZZ

PAFZZ

PFFZZ

PAFZZ

PAFZZ

PAFZZ

PAFZZ

PBFZZ

(3)

NSN

2590-01-355-4000

2590-01-199-7975

5305-00-068-0472

5306-01-352-1954

5310-00-407-9566

4730-01-354-2719

5315-01-352-6626

5310-01-355-4201

5310-00-761-3706

5305-01-363-7009

5310-00-081-4219

2590-01-354-5443

5306-00-226-4825

3120-00-661-5932

3020-01-355-6241

3120-00-287-6492

3895-01-357-2584

5305-00-226-4831

2590-01-354-5442

5310-00-809-5997

4010-01-359-2418

5340-01-353-1996

(4)

CAGEC

12361

12361

96906

12361

96906

12361

12361

12361

96906

12361

96906

12361

80204

70417

12361

70417

12361

80204

12361

96906

12361

12361

TM9-2320-364-24P

(5)
PART
NUMBER

2-195-9-00020

4-198-9-00020

MS35199-67

6-099-000577

MS35338-45

7-440-120400

2-195-9-00025

6-659-000271

MS51967-15

7-110-150605

MS27183-12

6-671-000308

B1821BH031C075N

TT1709-1

6-718-000550

AA1212-2

2-195-9-00571

B1821BH031C150N

6-671-000307

MS27183-17

7-246-001432

4-195-9-00105

364-1

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001 HOIST, CAPSTAN,

WINDLASS, CRANE OR

WINCH ASSEMBLY

FIG. 364 CRANE BOOM ASSEMBLY INNER

MID SECTION

INNER MID SECTION W

uoc: 074,
WEAR PAD,UPPER
uoc: 074,

SCREW,MACHINE 1/4-28X3/8
uoc: 074,

BOLT,MACHINE

uoc: 074,

WASHER,LOCK 5/16

uoc: 074,

FITTING,LUBE

uoc: 074,

PIN,WELDMENT

uoc: 074,

SWIVEL NUT

uoc: 074,

NUT,PLAIN,HEX 1/2-13
uoc: 074,

SCREW,CAP,SKT HD 5/16-3/4
uoc: 074,

WASHER, FLAT 11/32

uoc: 074,
WEAR PAD
uoc: 074,

BOLT,MACHINE 5/16-18X3/4
uoc: 074,
BEARING,WASHER, THST
uoc: 074,

SHEAVE

uoc: 074,
BEARING,SLEEVE

uoc: 074,

CABLE KEEPER WELD

uoc: 074,

BOLT,MACHINE 5/16-18X1
uoc: 074,

WEAR PAD,SIDE

uoc: 074,
WASHER,FLAT 1/2
uoc: 074,
CABLE,BOOM RETRACT
uoc: 074,

CYLINDER ADJUSTER

(7)

QTY



SECTION II

(1)
ITEM
NO

23

24

25

26

27

27

27

28

29

30

31

31

32

(2)
SMR
CODE

PAOZZ

PAOZZ

PAFZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAFZZ

PAFZZ

(3)

NSN

5310-01-173-1109

5305-00-543-4372

5315-00-011-9120

2590-01-352-2339

5365-01-354-0251

5365-01-354-0252

5365-01-354-0253

5305-01-354-2843

5310-01-354-6610

5365-01-204-5493

5305-00-721-5492

5305-00-269-3211

5315-01-352-3509

(4)

CAGEC

12361

80204

96906

12361

12361

12361

12361

12361

12361

12361

80204

96906

12361

TM9-2320-364-24P

(5)
PART
NUMBER

7-949-000263

B1821BH038C075N

MS24665-287

6-671-000362

4-195-9-00297

4-195-9-00298

4-195-9-00299

7-119-100307

6-086-001196

6-705-010742

B1821BH038C063N

MS90725-60

6-689-000964

364-2

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

uoc: 074,
WASHER, FLAT 3/8
uoc: 074,

SCREW,CAP,HEXAGON H 3/8-16X3/4
uoc: 074,

PIN,COTTER

uoc: 074,

WEAR PAD,BODY

uoc: 074,

SHIM 0.06 INCHES

uoc: 074,

SHIM 0.12 INCHES

uoc: 074,

SHIM 0.19 INCHES

uoc: 074,

SCREW,MACHINE NO. 10X3/8
uoc: 074,

BLOCK, SPACER

uoc: 074,

SPACER,PLATE

uoc: 074,

SCREW,CAP,HEXAGON H 3/8-16X5/8
DEPENDS ON SHIMS USED

uoc: 074,

SCREW,CAP,HEXAGON H 3/8-16X1
DEPENDS ON SHIMS USED

uoc: 074,
PIN
uoc: 074,

END OF FIGURE

(7)

QTY

18

16






SE

CTION Il

TM 9-2320-364-24P

FIG. 365 CRANE BOOM ASSEMBLY OUTER MID

S

ECTI

ON



SECTION II

(1)
ITEM
NO

10

10

11

12

13

14

15

16

17

17

17

18

19

(2)
SMR
CODE

PAFZZ

PAFZZ

PAFZZ

PAFZZ

PAFZZ

PFFZZ

PAFZZ
PAFZZ

PAFZZ

PBFZZ

PBFZZ

PAFZZ

PAFZZ

PFFZZ

PAFZZ

PBFZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

NSN

2590-01-199-7975

5305-00-068-0472

3120-01-353-2636

5310-01-191-2501

5310-00-896-0903

5975-01-355-9744

5310-00-582-5965
5305-00-978-9378

5310-01-353-3645

5340-01-353-1994

3040-01-355-0625

5310-01-259-6358

5305-00-226-4831

2590-01-354-8240

5310-00-809-5997

2590-01-355-7820

2590-01-352-2339

5365-01-354-0251

5365-01-354-0252

5365-01-354-0253

5305-01-354-2843

5310-01-209-7254

(4)

CAGEC

12361

96906

12361

12361

96906

12361

96906
96906

12361

12361

12361

12361

80204

12361

96906

12361

12361

12361

12361

12361

12361

12361

TM9-2320-364-24P

(5)
PART
NUMBER

4-198-9-00020

MS35199-67

6-200-080809

7-949-000317

MS51967-12

4-195-9-00114

MS35338-44
MS16997-58

6-949-000578

4-195-9-00129

4-195-9-00128

7-949-000534

B1821BH031C150N

6-671-000306

MS27183-17

2-195-9-00004

6-671-000362

4-195-9-00297

4-195-9-00298

4-195-9-00299

7-119-100307

6-086-000812

365-1

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001 HOIST, CAPSTAN,

WINDLASS, CRANE OR

WINCH ASSEMBLY

FIG. 365 CRANE BOOM ASSEMBLY OUTER

MID SECTION

WEAR PAD,UPPER
uoc: 074,

SCREW,MACHINE 1/4-28X3/8
uoc: 074,

BUSHING

uoc: 074,

WASHER, FLAT 1

uoc: 074,

NUT,PLAIN,HEX 7/16-14
uoc: 074,

CABLE HOLD DOMWN

uoc: 074,

WASHER,LOCK 1/4
SCREW,CAP,SKT HD 1/4-20X1/2
uoc: 074,

WASHER, FLAT

uoc: 074,

TRUNNION PLATE LEFT

uoc: 074,

TRUNNION PLATE RIGHT
uoc: 074,

WASHER,FLAT 5/16

uoc: 074,

BOLT,MACHINE 5/16-18X1
uoc: 074,

WEAR PAD,SIDE

uoc: 074,
WASHER,FLAT 1/2
uoc: 074,

OUTER MID SECTION W
uoc: 074,

WEAR PAD,BODY

uoc: 074,

SHIM 0.06 INCHES
uoc: 074,

SHIM 0.12 INCHES
uoc: 074,

SHIM 0.19 INCHES
uoc: 074,
SCREW,MACHINE NO. 10X3/8
uoc: 074,

NUT STRIP

uoc: 074,

(7)

QTY



SECTION II TM9-2320-364-24P

1 (@ (3) (4) (5) (6) (7)
ITEM SMR PART
NO CODE NSN CAGEC NUMBER DESCRIPTION AND USABLE ON CODES (UOC) QTY
20 PAOZZ 5365-01-204-5493 12361  6-705-010742 SPACER, PLATE 1
uoc: 074,
21 PAOZZ 5310-01-173-1109 12361  7-949-000263 WASHER,FLAT 3/8 2
uoc: 074,
22 PAOZZ 5305-00-543-4372 80204 B1821BH038C075N SCREW,CAP,HEXAGON H 3/8-16X3/4, 2
DEPENDS ON SHIMS USED
uoc: 074,
22 PA0ZZ 5305-00-721-5492 80204 B1821BH038C063N SCREW,CAP,HEXAGON H 3/8-16X5/8, 2
DEPENDS ON SHIMS USED
uoc: 074,

END OF FIGURE

365-2






SECTION Il TM 9-2320-364-24P

FIG. 366 CRANE BOOM ASSEMBLY FLY SECTION



SECTION II

(1)
ITEM
NO

10

11

12

13

14

15

16

17

18

19

20

21

22

(2)
SMR
CODE

PBFZZ

PAFZZ

PAFZZ

PFFZZ

PAFZZ

PBOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAFZZ

PAFZZ

PFFZZ

PFFZZ

PAFZZ

(3)

NSN

2590-01-356-2312

2590-01-199-7975

5305-00-068-0472

2590-01-354-8240

5310-00-809-4058

5315-01-352-3511

3120-01-204-2202

5306-01-394-5385

5310-01-169-9624

5310-00-584-7888

5305-00-947-4352

3110-01-355-2739

3020-01-352-9177

4730-01-084-0470

2590-00-999-7558

5310-01-014-5136

3120-01-354-0277

5305-00-941-3618

5310-00-823-8804

5340-01-353-1976

5340-01-353-1995

5310-00-407-9566

(4)

CAGEC

12361

12361

96906

12361

96906

12361

12361

12361

12361

96906

80204

7E390

12361

12361

60038

60038

12361

96906

12361

12361

12361

96906

TM9-2320-364-24P

(5)
PART
NUMBER

2-195-9-00005

4-198-9-00020

MS35199-67

6-671-000306

MS27183-10

6-689-001058

6-199-001672

6-099-001134

7-949-000236

MS35338-51

B1821BH075C125N

LM29700LA ASSEMB

LY 90029

6-718-000572

7-440-000000

TNO7

TW107

4-195-9-00215

MS51095-303

7-950-140141

4-195-9-00111

4-195-9-00125

MS35338-45

366-1

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY

FIG. 366 CRANE BOOM ASSEMBLY FLY

SECTION

FLY SECTION WELD

uoc: 074,
WEAR PAD,UPPER
uoc: 074,

SCREW,MACHINE 1/4-28X3/8
uoc: 074,

WEAR PAD,SIDE

uoc: 074,

WASHER, FLAT  9/32
uoc: 074,

SHAFT

uoc: 074,

BUSHING, SLEEVE

uoc: 074,

BOLT,EYE

uoc: 074,

WASHER, FLAT 3/4
uoc: 074,
WASHER,LOCK 3/4
uoc: 074,
SCREW,CAP,HEXAGON H 3/4 X 1 1/4
uoc: 074,
BEARING,ROLLER, TAPE
uoc: 074,

SHEAVE

uoc: 074,
FITTING,LUBE

uoc: 074,

LOCKNUT

uoc: 074,

WASHER, KEY

uoc: 074,

BUSHING, SPACER

uoc: 074,
SCREW,CAP,HEXAGON H 1/4-20X1/2
uoc: 074,

WASHER, FLAT 1/4
uoc: 074,

COVER PLATE

uoc: 074,

CLOSURE PLATE

uoc: 074,
WASHER,LOCK 5/16

(7)

QTY



SECTION II

(1) (2)

ITEM  SMR

NO CODE
23 PAFZZ

(3)

NSN

5306-00-226-4825

(4)

CAGEC

80204

TM9-2320-364-24P

(5) (6)
PART
NUMBER DESCRIPTION AND USABLE ON CODES (UOC)
uoc: 074,
B1821BH031C075N BOLT,MACHINE 5/16-18X3/4
uoc: 074,

END OF FIGURE

366-2

(7)

QTY






TM 9-2320-364-24P

SECTION Il

FIG. 367 CRANE BOOM ASSEMBLY STRUCTURAL SECTION



SECTION II

(1)
ITEM
NO

10

11

12

13

14

15

16

17

18

19

20

21

22

(2)
SMR
CODE

PBFZZ

PAFZZ

PBFZZ

PAFZZ

PAFZZ

PBFZZ

PAFZZ

PAFZZ

PAFZZ

PAFZZ

PAFZZ

PAFZZ

PAFZZ

PAFZZ

PAFZZ

PFFZZ

PAFZZ

PAFZZ

PAFZZ

PAFZZ

PAFZZ

PFFZZ

(3)

NSN

3020-01-396-2344

3120-01-353-5424

3020-01-353-0776

5305-00-958-5258

2590-01-352-2336

2510-01-353-1645

5310-00-685-2564

5305-00-068-0502

5310-00-407-9566

5310-00-891-1709

5315-01-352-4286

4010-01-352-7851

3120-00-983-1302

3020-01-352-6178

3120-00-293-6176

5305-00-226-4831

5306-01-075-8519

5340-01-353-1971

5310-01-259-6358

5306-00-226-4824

5305-00-983-5345

5340-01-353-7198

(4)

CAGEC

12361

12361

12361

96906

12361

12361

76301

96906

96906

96906

12361

12361

70417

12361

70901

80204

96906

12361

12361

80204

96906

12361

TM9-2320-364-24P

(5)
PART
NUMBER

2-195-9-00596

7-069-000492

6-718-000553

MS35190-317

6-671-000301

2-195-9-00016

4M36-02005

MS90725-6

MS35338-45

MS35691-9

2-195-9-00022

7-246-001430

TT1508-1

6-718-000549

AA-946-4

B1821BH031C150N

MS90725-36

4-195-9-00084

7-949-000534

B1821BH031C063N

MS16997-77

4-195-9-00211

367-1

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY

FIG. 367 CRANE BOOM ASSEMBLY
STRUCTUAL SECTION

CHAIN ASSY

uoc: 074,

BRONZE BEARING

uoc: 074,

SHEAVE

uoc: 074,

SCREW,MACHINE 3/8-16X3/4
uoc: 074,

WEAR PAD

uoc: 074,

STRUCTURAL SECTION

uoc: 074,

WASHER, FLAT 1/4

uoc: 074,
SCREW,CAP,HEXAGON H 1/4-20X3/4
uoc: 074,

WASHER,LOCK 5/16

uoc: 074,

NUT,PLAIN,HEX 5/16-18
uoc: 074,

PIN,WELD

uoc: 074,

CABLE,BOOM RETRACT

uoc: 074,
BEARING,WASHER, THST

uoc: 074,

PULLEY,GROOVE

uoc: 074,

BEARING,SLEEVE

uoc: 074,

BOLT,MACHINE 5/16-18X1/2
uoc: 074,

BOLT,MACHINE 5/16-18X1 1/4
uoc: 074,

CHAIN CLEVIS PIN

uoc: 074,

WASHER,FLAT 5/16

uoc: 074,

BOLT,MACHINE 5/16-18X5/8
uoc: 074,

SCREW,CAP,SKT HD 5/16-18X5/8
uoc: 074,

PLATE,PIN SUPPORT

(7)

QTY



SECTION II

(1)
ITEM
NO

23

24

25

26

(2)
SMR
CODE

PBFZZ

PAFZZ

PAFZZ

PAOZZ

(3)

NSN

5315-01-352-2817

5305-01-352-2835

2530-01-351-5914

4730-01-354-2719

(4)

CAGEC

12361

12361

12361

12361

TM9-2320-364-24P

(5)
PART
NUMBER

6-689-001022

7-111-160807

6-671-000302

7-440-120400

367-2

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

uoc: 074,

PIN,WELD

uoc: 074,
SCREW,MACHINE 3/8X1
uoc: 074,

WEAR PAD

uoc: 074,
FITTING,LUBE

uoc: 074,

END OF FIGURE

(7)

QTY






TM 9-2320-364-24P

SECTION Il

19

FIG. 368 CRANE BOOM ASSEMBLY CHAIN SECTION



SECTION II

(1)
ITEM
NO

10

11

12

13

14

15

16

17

18

19

20

21

(2)
SMR
CODE

PAFZZ

PAFZZ

PAFZZ

PAFZZ

PAFZZ

PAOZZ

PBFZZ

PBFZZ

PBFZZ

PBFZZ

PBFZZ

PAFZZ

PAFZZ

PAFZZ

PAFZZ

PBFZZ

PAFZZ

PAFZZ

PAFZZ

PAFZZ

PAFZZ

NSN

5306-00-226-4824

5310-01-259-6358

5340-01-353-1971

5305-00-958-5258

2590-01-352-2337

4730-00-172-0010

3020-01-396-2346

3020-01-352-3851

2590-01-351-6569

5340-01-352-6416

5340-01-352-6415

5306-00-226-4825

5310-00-407-9566

5310-01-052-5837

5340-01-353-1970

4010-01-352-7453

5310-00-838-1702

5310-00-763-8922

5305-00-983-8084

5310-00-823-8804

2530-01-351-5915

(4)

CAGEC

80204

12361

12361

96906

12361

36251

12361

12361

12361

12361

12361

80204

96906

80063

12361

12361

96906

96906

96906

96906

12361

TM9-2320-364-24P

(5)
PART
NUMBER

B1821BH031C063N

7-949-000534

4-195-9-00084

MS35190-317

6-671-000303

5042

2-195-9-00597

6-718-000552

2-195-9-00012

4-195-9-00080

4-195-9-00081

B1821BH031C075N

MS35338-45

SC-B-681044

4-195-9-00119

2-195-9-00019

MS35691-57

MS51967-24

MS16997-60

MS27183-9

6-671-000305

368-1

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY
FIG. 368 CRANE BOOM ASSEMBLY CHAIN

SECTION

BOLT,MACHINE 5/16-18X5/8
uoc: 074,
WASHER,FLAT 5/16

uoc: 074,

CHAIN CLEVIS PIN
uoc: 074,
SCREW,MACHINE
uoc: 074,

WEAR PAD

uoc: 074,
FITTING,LUBE
uoc: 074,

CHAIN ASSY SUPPLIED AS MATCHED
PAIRS

uoc: 074,

SHEAVE

uoc: 074,

CHAIN SUPPORT WELD
uoc: 074,
PIN,EQUALIZER

uoc: 074,
PIN,EQUALIZER

uoc: 074,

BOLT,MACHINE 5/16-18X3/4
uoc: 074,

WASHER,LOCK 5/16

uoc: 074,

WASHER, FLAT

uoc: 074,

CHAIN CLEVIS PIN

uoc: 074,

EQUALIZER CHAIN LIN

uoc: 074,

NUT,PLAIN,HEX 3/4-10
uoc: 074,

NUT,PLAIN,HEX 3/4-10
uoc: 074,
SCREW,CAP,SKT HD
uoc: 074,
WASHER,FLAT 1/4
uoc: 074,

WEAR PAD

uoc: 074,

1/4-20X3/4



SECTION II

(1)
ITEM
NO

22

23

24

25

26

27

28

29

30
31

32

(2)
SMR
CODE

PFFZz

PAFZZ

PFFZz

PAFZZ

PAFZZ

PAFZZ

PAFZZ

PAFZZ

PAFZZ
PAFZZ

PFFZZ

(3)

NSN

5365-01-352-2762

5315-01-353-9072

5340-01-354-0173

5305-00-983-5346

5305-00-983-5344

3120-01-353-5425

2590-01-352-2338

5305-00-068-0502

5310-00-582-5965
5310-00-685-2564

5340-01-353-3675

(4)

CAGEC

12361

12361

12361

96906

96906

12361

12361

96906

96906
76301

12361

TM9-2320-364-24P

(5)
PART
NUMBER

4-195-9-00079

6-689-001021

4-195-9-00207

MS16997-78

MS16997-76

7-069-000490

6-671-000304

MS90725-6

MS35338-44
4M36-02005

2-195-9-00026

368-2

DESCRIPTION AND USABLE ON CODES (UOC)

(6)

SCREW,CAP,SKT HD 5/16-18X3/4

SCREW,CAP,SKT HD 5/16-18X1/2

PLATE,EQUALIZER
uoc: 074,

PIN

uoc: 074,

PIN SUPPORT PLATE
uoc: 074,

uoc: 074,

uoc: 074,
BEARING,SLEEVE
uoc: 074,

WEAR PAD

uoc: 074,

SCREW, CAP,HEXAGON H

uoc: 074,
WASHER,LOCK 1/4
WASHER,FLAT 1/4

uoc: 074,
CABLE KEEPER,WELD
uoc: 074,

1/4-20X3/4

END OF FIGURE

(7)

QTY






SECTION Il

TM 9-2320-364-24P

2
THROUGH 2—

FIG. 369 MAST ERECTION CYLINDER




SECTION II

(1)
ITEM
NO

10

11

12

13

14

15

16

17

18

(2)
SMR
CODE

PBFHH

PFHHH

KFHZZ

KFHZZ

KFHZZ

PAHZZ

KFHZZ

PAOZZ

PAHZZ

PFHZZ

XAHZZ

PAHZZ

PFHZZ

PAHZZ

KFHZZ

KFHZZ

PFHZZ

KFHZZ

NSN

3040-01-355-3113

4820-01-356-2162

5331-00-263-8033

4730-01-084-0470

5331-00-805-2966

5365-01-169-5475

3120-01-216-7359

5365-01-169-6530

5305-01-236-7095

3040-01-355-9172

5330-01-369-7479

(4)

CAGEC

12361

10129

77521

10129

10129

96906

10129

12361

96906

30327

12361

12361

30327

7M196

02697

12361

12361

12361

TM9-2320-364-24P

(5)
PART
NUMBER

6-372-004546

2983483

405952

65-02842

360931

MS29512-12

360930

7-440-000000

MS28778-4

721FS0-1/4

6-372-003662

7-199-001581

721-FS0-3/8

7-785-160872

2-216-N300-90

7-794-000007

6-705-012869

7-794-000628

369-1

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY

FIG. 369 MAST ERECTION CYLINDER

CYL ASSY - ERECTION

uoc: 074,
.VALVE,REG,FLU PRESS
uoc: 074,

. .PACKING,PREFORMED PART OF KIT P/N
711922

uoc: 074,

. .PACKING,PREFORMED PART OF KIT P/N
711922

uoc: 074,

. .RING,BACKUP PART OF KIT P/N
711922

uoc: 074,

..0-RING PART OF KIT P/N 711922
uoc: 074,

..RING,BACKUP PART OF KIT P/N
711922

uoc: 074,
.FITTING, LUBE
uoc: 074,

.0-RING PART OF KIT P/N
9-752-101050

uoc: 074,

.PLUG,MACHINE THREAD

uoc: 074,

.BARREL

uoc: 074,

. .BUSHING, SLEEVE

uoc: 074,

.PLUG,PIPE

uoc: 074,

.SETSCREW

uoc: 074,
.RETAINER,PACKING PART OF KIT P/N
9-752-101050

uoc: 074,

.RING,WIPER PART OF KIT P/N
9-752-101050

uoc: 074,
.PLATE,HEAD RETAIN
uoc: 074,

.ROD SEAL PART OF KIT P/N
9-752-101050
uoc: 074,



SECTION II

(1)
ITEM
NO

19

20

21

22

23

24

25

26

27

28

29

30

(2)
SMR
CODE

PBHZZ

KFHZZ

KFHZZ

KFHZZ

KFHZZ

KFHZZ

PBHZZ

PAHZZ

PAHZZ

PBHZZ

PAHZZ

PBHZZ

(3)

NSN

4310-01-353-8535

2530-01-296-8010

4730-01-379-5057

5330-00-641-0231

4310-01-364-1613

5330-01-369-3516

5305-00-071-2077

5340-01-353-6731

3120-01-216-7359

3040-01-353-8505

(4)

CAGEC

12361

12361

12361

12361

12361

96906

12361

12361

80204

12361

12361

12361

TM9-2320-364-24P

(5)
PART
NUMBER

6-372-003343

7-753-000175

7-755-330609

7-754-000194

7-794-000617

MS28775-216

6-701-000956

7-794-000634

B1821BH050C350N

6-768-002401

7-199-001581

C6-768-003350

369-2

DESCRIPTION AND USABLE ON CODES (UOC)

.HEAD,CYLINDER
uoc: 074,

(6)

.RING,SUPPORT,CYL PART OF KIT P/N

9-752-101050
uoc: 074,

.RETAINER,PACKING PART OF KIT P/N

9-752-101050
uoc: 074,

.PACKING,PREFORMED PART OF KIT P/N

9-752-101050
uoc: 074,

.BUFFER SEAL ASSY PART OF KIT P/N

9-752-101050
uoc: 074,

.0-RING PART OF KIT P/N

9-752-101050

uoc: 074,
.PISTON
uoc: 074,

.PACKING WITH RETAIN PART OF KIT P/N

9-752-101050

uoc: 074,
.SCREW,CAP,HEXAGON H
uoc: 074,

.ROD END WELD

uoc: 074,

. .BUSHING, SLEEVE
uoc: 074,

.ROD WELD

uoc: 074,

END OF FIGURE

1/2-13X3 1/2

(7)

QTY






SECTION Il TM 9-2320-364-24P

2
THROUGH

FIG. 370 LIFT CYLINDER ASSEMBLY



SECTION II

(1)
ITEM
NO

10

11

12

13

14

15

16

(2)
SMR
CODE

PBFHH

PBFHH

PBFZZ

PAFZZ

KFFzZ

KFFZZ

KFFzZ

KFFzz

PFHZZ

XAHZZ

PAHZZ

PAOZZ

PAHZZ

PAHZZ

PBHZZ

KFHZZ

KFHZZ

KFHZZ

NSN

3040-01-354-5475

3040-01-354-5476

4820-01-364-4193

5331-00-490-1899

5330-01-203-3061

5331-00-556-8268

3040-01-354-9184

3040-01-354-5474

3120-01-216-7359

4730-01-084-0470

5331-01-265-8308

5331-01-092-5502

3040-01-354-9152

(4)

CAGEC

12361

12361

10129

77521

10129

10129

10129

10129

12361

12361

12361

12361

02697

02697

12361

12361

12361

02697

TM9-2320-364-24P

(5)
PART
NUMBER

6-372-003659

6-372-003657

2983224

405862

491001

408569

363602

490309

6-372-003660

6-372-003658

7-199-001581

7-440-000000

2-011N507-90

2-012N507-90

6-701-000396

7-753-000718

7-794-000598

8-337N300-90

370-1

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY

FIG. 370 LIFT CYLINDER ASSEMBLY

CYL ASSY,LIFT,LH

uoc: 074,

CYL ASSY,LIFT,RH

uoc: 074,

.HOLDING, VALVE

uoc: 074,

. .PACKING,PREFORMED PART OF KIT P/N
711921

uoc: 074,

. .RETAINER,PACKING PART OF KIT P/N

711921

uoc: 074,

. .PACKING,PREFORMED PART OF KIT P/N
711921

uoc: 074,

. .RETAINER,PACKING PART OF KIT P/N

711921

uoc: 074,

. .PACKING,PREFORMED PART OF KIT P/N
711921

uoc: 074,
.BARREL,CYLINDER,LH
uoc: 074,
.BARREL,CYLINDER,RH
uoc: 074,

. .BUSHING, SLEEVE
uoc: 074,
.FITTING, LUBE

uoc: 074,

.PACKING,PREFORMED PART OF KIT P/N
9-752-100901

uoc: 074,

.0-RING PART OF KIT P/N
9-752-100901

uoc: 074,
.PISTON
uoc: 074,

.RING,GUIDELOCK PART OF KIT P/N
9-752-100901

uoc: 074,

.SEAL ASSY,PISTON PART OF KIT P/N
9-752-100901

uoc: 074,

.RETAINER,PACKING PART OF KIT P/N

(7)

QTY



SECTION II

(1)
ITEM
NO

17

18

19

20

21

22

23

24

25

26

27

28

29

(2)
SMR
CODE

KFHZZ

PAHZZ

KFHZZ

KFHZZ

KFHZZ

KFHZZ

KFHZZ

PAHZZ

PBHZZ

KFHZZ

PBHZZ

PAHZZ

PAOZZ

NSN

5365-01-354-0283

5330-01-183-0983

5305-01-236-7095

3040-01-355-3122

3040-01-354-9153

3120-01-216-7359

4730-00-289-8148

(4)

CAGEC

12361

12361

12361

12361

12361

81349

12361

7M196

12361

12361

12361

12361

96906

TM9-2320-364-24P

(5)
PART
NUMBER

7-754-000161

6-910-012426

7-753-000540

7-794-000543

7-794-000638

M83461/1-425

7-755-425609

7-785-160872

6-372-003339

7-794-000277

6-768-002396

7-199-001581

MS24529-1

370-2

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

9-752-100901

uoc: 074,

.PACKING,PREFORMED PART OF KIT P/N
9-752-100901

uoc: 074,
.SPACER
uoc: 074,

.WEAR RING PART OF KIT P/N
9-752-100901

uoc: 074,

.BUFFER SEAL ASSY PART OF KIT P/N
9-752-100901

uoc: 074,

.SEAL PART OF KIT P/N 9-752-100901
uoc: 074,

.PACKING,PREFORMED PART OF KIT P/N
9-752-100901

uoc: 074,

.RETAINER,PACKING PART OF KIT P/N
9-752-100901

uoc: 074,

.SETSCREW

uoc: 074,

.HEAD,CYLINDER

uoc: 074,

.RING,WIPER PART OF KIT P/N
9-752-100901

uoc: 074,

.ROD

uoc: 074,

. .BUSHING, SLEEVE
uoc: 074,
.CAP,GREASE

uoc: 074,

END OF FIGURE

(7)

QTY






SECTION Il TM 9-2320-364-24P

FIG. 371 TELESCOPE CYLINDER ASSEMBLY



SECTION II

(1)
ITEM
NO

10

11

12

13

14

15

16

17

(2)
SMR
CODE

PAFHH

PAHZZ

PFHZZ

PFHZZ

PFHZZ

KFHZZ

KFHZZ

KFHZZ

KFHZZ

KFHZZ

KFHZZ

KFHZZ

KFHZZ

PBHZZ

PAHZZ

PBHZZ

PBHZZ

NSN

3040-01-352-9125

5331-00-805-2966

5365-01-169-5475

3040-01-353-0672

4820-01-352-8942

5331-00-263-8033

5330-01-369-3516

3040-01-353-0640

5305-00-071-2070

5330-01-369-7477

3040-01-353-8566

(4)

CAGEC

12361

96906

30327

12361

10129

10129

77521

10129

10129

96906

12361

12361

12361

12361

80204

12361

12361

TM9-2320-364-24P

(5)
PART
NUMBER

6-372-003441

MS28778-4

721FS0-1/4

6-372-003334

2983144

360930

405952

65-02842

360931

MS29512-12

7-794-000634

7-754-000194

7-755-330609

6-768-002467

B1821BH050C175N

7-753-000133

6-705-012857

371-1

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001

WINDLASS, CRANE OR

(6)

HOIST, CAPSTAN,

WINCH ASSEMBLY

FIG. 371

TELESCOPE CYLINDER

ASSEMBLY

CYL ASSY - TELE

uoc: 074,
.0-RING PART
9-752-100788
uoc: 074,
.PLUG,MACHIN
uoc: 074,
.CYL BARREL
uoc: 074,
.VALVE,SAFET
uoc: 074,

. .RING,BACKUP PART OF KIT P/N

711922
uoc: 074,

. .PACKING,PREFORMED PART OF KIT P/N

711922
uoc: 074,

. .PACKING,PREFORMED PART OF KIT P/N

711922
uoc: 074,

. .RING,BACKUP PART OF KIT P/N

711922
uoc: 074,

..0-RING PART OF KIT P/N 711922

uoc: 074,

.PACKING WITH RETAIN PART OF KIT P/N

9-752-100788
uoc: 074,

.PACKING,PREFORMED PART OF KIT P/N

9-752-100788
uoc: 074,

.RETAINER,PACKING PART OF KIT P/N

9-752-100788
uoc: 074,
.ROD WELD
uoc: 074,
.SCREW,CAP,H
uoc: 074,

.RING WIPER PART OF KIT P/N

9-752-100788

uoc: 074,
.PLATE - HEA
uoc: 074,

OF KIT P/N

E THREAD

WELD

Y RELIEF

EXAGON H 1/2-13X1 3/4

T RETAIN

(7)

QTY



SECTION II TM9-2320-364-24P

(1) (2) (3) (4) (5) (6)
ITEM SMR PART
NO CODE NSN CAGEC NUMBER DESCRIPTION AND USABLE ON CODES (UOC)
18  PBHZZ 4310-01-351-8223 12361  6-372-003340 .CYL HEAD
uoc: 074,
19 KFHZZ 5330-01-369-7478 12361  7-794-000603 .ROD SEAL PART OF KIT P/N
9-752-100788
uoc: 074,
20 KFHzZ 4730-01-370-0822 12361  7-794-000586 .BUFFER SEAL ASSY PART OF KIT P/N
9-752-100788
uoc: 074,
21 KFHZZ 3120-01-369-0955 12361  7-753-000199 .RING,WEAR PART OF KIT P/N
9-752-100788
uoc: 074,

END OF FIGURE

371-2

(7)

QTY






SECTION Il TM 9-2320-364-24P

, S
%

FIG. 372 MAST ASSEMBLY



SECTION II

(1)
ITEM
NO

(2)
SMR
CODE

PAFZZ

PAOZZ

PAOZZ

PBFZZ

(3)

NSN

3120-01-216-7359

4730-00-172-0010

4730-00-289-8148

5985-01-353-9202

(4)

CAGEC

12361

96906

96906

12361

TM9-2320-364-24P

(5)
PART
NUMBER

7-199-001581

MS15002-1

MS24529-1

2-195-2-00001

372-1

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR

WINCH ASSEMBLY

FIG. 372 MAST ASSEMBLY
BUSHING,SLEEVE

uoc: 074,

FITTING,LUBE

uoc: 074,

CAP,GREASE

uoc: 074,

MAST WELDMENT

uoc: 074,

END OF FIGURE

(7)

QTY



SECTION Il TM 9-2320-364-24P

2
1—THROUGH
4

FIG. 373 TENSION LINK ASSEMBLY



SECTION II

(1)
ITEM
NO

(2)
SMR
CODE

PAFHH

PAHZZ

PAOZZ

PAOZZ

(3)

NSN

3940-01-355-9716

3120-01-216-7359

4730-00-289-8148

4730-01-084-0470

(4)

CAGEC

12361

12361

96906

12361

TM9-2320-364-24P

(5)
PART
NUMBER

2-195-2-00008

7-199-001581

MS24529-1

7-440-000000

373-1

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001  HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY

FIG. 373 TENSION LINK ASSEMBLY

TENSION LINK ASSY

uoc: 074,
.BUSHING,SLEEVE
uoc: 074,
.CAP,GREASE
uoc: 074,
.FITTING, LUBE
uoc: 074,

END OF FIGURE

(7)

QTY



SECTION Il

TM 9-2320-364-24P

FIG. 374 HOIST ASSEMBLY

2
THROUGH 6—
34




SECTION II TM9-2320-364-24P

(1) (2) (3) (4) (5) (6) (7)
ITEM  SMR PART
NO CODE NSN CAGEC NUMBER DESCRIPTION AND USABLE ON CODES (UOC) QTY

GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY

FIG. 374 HOIST ASSEMBLY

1 PBFHH 2590-01-354-9107 12361  6-974-001705 HOIST ASSY 1
uoc: 074,
2 PAFZZ 5305-00-904-4809 96906 MS51975-40 .SCREW, SHOULDER 5/8-13X3/4 2
uoc: 074,
3 PAFZZ 3120-00-694-6477 70417  TT1102-1 .BEARING,WASHER, THST 4
uoc: 074,
4  PBFZZ 5360-01-353-9374 96565 7-834-000231 .TORSION SPRING,R.H. 1
uoc: 074,
5 PBFZZ 5360-01-353-9089 96565 7-834-000230 .TORSION SPRING,L.H. 1
uoc: 074,
6  PBHZZ 3040-01-355-0557 12361  6-547-000207 .HOUSING,WELDMENT 1
uoc: 074,
7 PAHZZ 3120-01-373-0901 12361  6-199-002611 . .BUSHING 2
uoc: 074,
8  KFHzZ - - - 80201  31333CRWH1 .SEAL,PLAIN,ENCASED PART OF KIT P/N 2
9-752-100915
uoc: 074,
9  PAHZZ 3110-00-540-4663 38443  MRC214-M .BEARING,BALL,ANNLR 2
uoc: 074,
10  PBHZZ 2530-01-354-8237 12361  6-400-000161 .END,DRUM,R.H. 1
uoc: 074,
11 KFFZZ - - - 12361  7-755-165003 .PACKING,PREFORMED PART OF KIT P/N 2
9-752-100915
uoc: 074,
12 PAHZZ 3020-01-214-1949 12361  7-490-000090 .GEAR, INTERNAL 1
uoc: 074,
13 PAHZZ 3020-01-221-1479 12361  7-490-000089 .GEAR, SPUR 1
uoc: 074,
14 PAFZz 5325-00-804-9740 96906 MS16625-1081 .RING,RETAINING PART OF KIT P/N 1
9-752-100915
uoc: 074,
15  PBFZZ 4730-01-213-7977 12361  6-364-001328 .COUPLING,BOSS 1
uoc: 074,
16  PAOZZ 4030-01-210-4898 12361  6-958-000015 .WEDGE,WIRE ROPE SKT 1
uoc: 074,
17 PBHZZ 2530-01-354-8236 12361  6-400-000162 .END,DRUM, L.H. 1
uoc: 074,
18  PAHZZ 5310-01-292-4150 12361  7-950-160050 .WASHER,LOCK 3/8 14
uoc: 074,
19 PAHZZ 5305-00-269-3242 80204 B1821BH038F200N .SCREW,CAP,HEXAGON H 3/8-24X2 6
uoc: 074,
20 PFHZZ 4730-00-042-8988 24491 10015 .PLUG,PIPE 2
uoc: 074,
21 PAFZZ 5305-00-984-3018 96906 MS16997-85 .SCREW,CAP,SKT HD 5/16-18X2 1/4 4

374-1



SECTION II

(1)
ITEM
NO

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38
39

40

41

42

(2)
SMR
CODE

PAFZZ

PAFZZ

PAFHZ

PAFZZ

PBHZZ

PAFZZ

PAFZZ

PAFZZ

PAHZZ

PAHZZ

PBFFF

PBFZF

PAFZZ

PAFZZ

PAFZZ

PBFZZ

PBFZZ
PAFZZ

PAFZZ

PAFZZ

PBFZZ

(3)

NSN

5310-00-171-1734

5331-01-093-3504

2540-01-392-8625

5330-01-196-6757

3040-01-193-1758

5305-00-071-2067

5310-00-584-5272

5305-00-732-0511

5310-01-259-6358

5306-00-226-4833

3040-01-354-8235

5340-01-388-1811

5305-01-163-0528

5305-01-386-0992

5310-00-080-6004

5340-01-388-1801

5340-01-388-2311
5305-01-386-0490

5310-01-293-2835

5305-01-386-0468

5340-01-385-7832

(4)

CAGEC

72452

02697

12361

12361

12361

80204

96906

80204

12361

80204

12361

12361

12361

12361

96906

12361

12361
12361

12361

12361

12361

TM9-2320-364-24P

(5)
PART
NUMBER

1459-254

2-112N507-90

7-632-000216

6-794-000557

6-547-000165

B1821BH050C125N

MS35338-48

B1821BHO50C113N

7-949-000534

B1821BH031C200N

6-188-000174

2-195-9-00591

7-115-181250

7-115-161050

MS27183-14

4-195-9-00852

2-195-9-00589
7-110-140405

7-660-160000

7-115-160850

2-195-900593

374-2

(6) (7)

DESCRIPTION AND USABLE ON CODES (UOC) QTY
uoc: 074,
.WASHER,LOCK 5/16 4
uoc: 074,
.0-RING PART OF KIT P/N 2
9-752-100915
uoc: 074,
.MOTOR, HYDRAULIC 1
uoc: 074,
.GASKET PART OF KIT P/N 1
9-752-100915
uoc: 074,
.PLATE,RETAIN, SHAFT 1
uoc: 074,
.SCREW,CAP,HEXAGON H 1/2-13X1 1/4 2
uoc: 074,
.WASHER,LOCK 1/2 12
uoc: 074,
.SCREW,CAP,HEXAGON H 1/2-13X1 1/8 6
uoc: 074,
.WASHER,FLAT 5/16 8
uoc: 074,
.BOLT,MACHINE 5/16-18X2 HOIST MOTOR 8
ASSEMBLY
uoc: 074,
.BRAKE,OIL FILL DISC 1
uoc: 074,
.BRACKET,DOUBLE ANGL 1
uoc: 074,
.SCREW,CAP,HEX HD 4
uoc: 074,
SCREW,CAP,HEX HD 3/8X1 1/4 4
uoc: 074,
WASHER,FLAT 13/32 4
uoc: 074,
PLATE,MOUNTING 1
uoc: 074,
PLATE,MOUNTING 1
SCREW,HEX,SOCKET HD 1/2 1
uoc: 074,
NUT,PLAIN,HEX 3/8 4
uoc: 074,
SCREW,CAP,HEX HD 3/8X1 4
uoc: 074,
PLATE,SIDE WELDMENT 1
uoc: 074,

END OF FIGURE






SECTION Il TM 9-2320-364-24P

FIG. 375 HOIST ASSEMBLY AND TENSION LOAD CELL MOUNTING



SECTION II

(1)
ITEM
NO

10

11

12

13

14

15

16

17

18

(2)
SMR
CODE

PBFZZ

PFFZZ

PAFZZ

PAFZZ

PFFZZ

PAFZZ

PAFZZ

PAFZZ

PAFZZ

PAFZZ

PAFZZ

PAFZZ

PFFZZ

PBFZZ

PAFZZ

PAFZZ

PAFZZ

PAFZZ

(3)

NSN

6670-01-355-3541

5340-01-353-7192

5310-00-763-8927

5310-00-891-3426

5365-01-353-6916

5305-00-983-8084

5340-01-163-2651

5310-00-582-5965

5310-00-481-9835

5305-00-226-4831

5310-00-407-9566

5310-00-081-4219

5340-01-363-4201

3040-01-200-5631

5310-00-087-4652

5340-00-404-4098

5305-00-269-3217

3120-00-957-7910

(4)

CAGEC

54220

12361

96906

96906

12361

96906

75272

96906

12361

80204

96906

96906

12361

12361

96906

75272

96906

70417

TM9-2320-364-24P

(5)
PART
NUMBER

11682-5K

4-195-900055

MS51971-10

MS35691-73

4-195-9-00191

MS16997-60

COV-0511

MS35338-44

7-660-140000

B1821BH031C150N

MS35338-45

MS27183-12

4-195-900810

6-810-001902

MS51922-17

Cov1713

MS90725-67

FF1207-5

375-1

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY

FIG. 375 HOIST ASSEMBLY AND
TENSION LOAD CELL
MOUNTING

LOAD CELL,FORCE-WEI

uoc: 074,

END CAP

uoc: 074,

NUT, PLAIN,HEXAGON
uoc: 074,
NUT,PLAIN,HEX 1-8
uoc: 074,

STOP BLOCK

uoc: 074,

SCREW,CAP,SKT HD 1/4-20X3/4
uoc: 074,

CLAMP, LOOP

uoc: 074,

WASHER,LOCK 1/4

uoc: 074,

NUT, SQUARE

uoc: 074,

BOLT,MACHINE 5/16-18X1/2
uoc: 074,

WASHER,LOCK 5/16

uoc: 074,

WASHER, FLAT 11/32

uoc: 074,

PLATE

uoc: 074,

SHAFT,STRAIGHT

uoc: 074,

NUT,SLFLKG,HEX 3/8-16
uoc: 074,

CLAMP,LOOP 1 INCH

uoc: 074,
SCREW,CAP,HEXAGON H 3/8-16X2 1/4
uoc: 074,

BEARING,SLEEVE

uoc: 074,

END OF FIGURE

(7)

QTY
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FIG. 376 HYDRAULIC HOIST MOTOR



SECTION II

(1)
ITEM
NO

10

11

12

13

14

15

16

17

18

(2)
SMR
CODE

PAHZZ

KFHZZ

PBHZZ

PAHZZ

KFHZZ

KFHZZ

PBHZZ

PAHZZ

PBHZZ

PBHZZ

KFHZZ

PAHZZ

PAHZZ

PFHZZ

PFHZZ

PBHZZ

PBHZZ

PBHZZ

NSN

5305-00-491-5995

3040-01-301-8106

5365-01-301-0504

3110-00-734-8247

3110-00-936-6097

3040-01-204-0601

3040-01-301-2992

5310-01-292-9499

5306-01-118-0276

4730-01-066-4024

5340-01-353-6041

3010-01-196-4666

5365-01-211-0732

4320-00-114-0953

(4)

CAGEC

96151

96151

96151

96151

96151

02697

96151

96151

96151

96151

96151

9G527

96151

96151

96151

96151

96151

96151

TM9-2320-364-24P

(5)
PART
NUMBER

5777

9121-002

22000-001

22002

9057-014

9091-001

7462-000

7537

7360-16

8631-003

9086-001

14488

5389-2

9072-3

21774-002

8632-3

8636

616

376-1

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY

FIG. 376 HYDRAULIC HOIST MOTOR
SCREW
uoc: 074,

SEAL,EXCLUSION PART OF KIT P/N
60539

uoc: 074,

PLATE,RET, SHAFT

uoc: 074,

RING,RETAINING

uoc: 074,

SEAL,PRESSURE PART OF KIT P/N 60539
uoc: 074,

PACKING,PREFORMED PART OF KIT P/N
60539

uoc: 074,
RING,BEARING, INNER
uoc: 074,
RETNR,RLRS, BRG
uoc: 074,

SHAFT, SHOULDERED
uoc: 074,
HOUSING,MECH DRIVE
uoc: 074,

PACKING,PREFORMED PART OF KIT P/N
60539

uoc: 074,

WASHER, FLAT PART OF KIT P/N 60539
uoc: 074,

BOLT,MACHINE

uoc: 074,

PLUG ASSY

uoc: 074,

CAP,END

uoc: 074,

GEROLER ASSY

uoc: 074,

PLATE,SPACER

uoc: 074,

SHAFT,DRIVE

uoc: 074,

END OF FIGURE

(7)

QTY
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2
1—| THROUGH
8

FIG. 377 HOIST MOTOR VALVE ASSEMBLY



SECTION II

(1)
ITEM
NO

10

11

12

13

(2)
SMR
CODE

PAFFF

XAFZZ

KFFzz

PFFZz

PFFZZ

KFFzZ

KFFzz

PAFZZ

KFFzZ

KFFZZ

KFFzZ

KFFzZ

KFFzZ

NSN

4730-01-370-0257

5365-01-253-3193

5365-01-353-8896

5331-01-227-3454

4820-01-354-0290

5331-00-263-8033

(4)

CAGEC

10129

10129

10129

30780

10129

77521

10129

10129

10129

77521

96906

10129

10129

TM9-2320-364-24P

(5)
PART
NUMBER

2983552

363587

407229

05HP-3C

363494

405990

405962

7119397

360930

405952

MS29512-12

360931

65-02842

377-1

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY

FIG. 377

VALVE ASSEMBLY,MOTO

uoc: 074,
.HOUSING,VALVE ASSY
uoc: 074,

.PACKING,PREFORMED PART OF KIT P/N
9-752-101062

uoc: 074,

.PLUG,MACHINE THREAD

uoc: 074,

.PLUG,MACHINE THREAD

uoc: 074,

.PACKING,PREFORMED PART OF KIT P/N
9-752-101062

uoc: 074,

.ORIFICE PART OF KIT P/N
9-752-101062

uoc: 074,
.VALVE,SAFETY RELIEF
uoc: 074,

..RING,BACKUP PART OF KIT P/N
9-752-101064

uoc: 074,

. .PACKING,PREFORMED PART OF KIT P/N
9-752-101064

uoc: 074,

..0-RING PART OF KIT P/N
9-752-101064

uoc: 074,

. .RING,BACKUP PART OF KIT P/N
9-752-101064

uoc: 074,

. .PACKING,PREFORMED PART OF KIT P/N
9-752-101064

uoc: 074,

END OF FIGURE

HOIST MOTOR VALVE ASSEMBLY

(7)

QTY
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SECTION Il

FIG. 378 HOIST CARRIER ASSEMBLY (PRIMARY)



SECTION II

(1)
ITEM
NO

(2)
SMR
CODE

PAHZZ

PBHZZ

PAHZZ

PAHZZ

PAHZZ

PBHZZ

PFHZZ

PAHZZ

(3)

NSN

5310-01-201-8995

3020-01-200-8125

3110-01-204-3427

5325-01-202-2587

5325-01-201-8981

3020-01-217-8187

3040-01-218-1873

3040-01-199-7941

(4)

CAGEC

84243

84243

12361

84243

84243

27995

64462

84243

TM9-2320-364-24P

(5)
PART
NUMBER

14-02-193-001

14-02-163-008

9-490-100190

14-00-139-033

14-00-139-040

14-02-165-009

14-02-159-007

14-02-042-001

378-1

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY

FIG. 378 HOIST CARRIER ASSEMBLY
(PRIMARY)

WASHER, FLAT

uoc: 074,
GEAR,SPUR

uoc: 074,
BEARING,RLR,NEEDLE
uoc: 074,
RING,RETAINING
uoc: 074,
RING,RETAINING
uoc: 074,
GEAR,HELICAL

uoc: 074,
HOUSING,PLANETARY G
uoc: 074,
SHAFT,STRAIGHT
uoc: 074,

END OF FIGURE

(7)

QTY

51
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FIG. 379 HOIST CARRIER ASSEMBLY (SECONDARY)



SECTION II

(1)
ITEM
NO

(2)
SMR
CODE

PAHZZ

PAHZZ

PBHZZ

PAHZZ

PAHZZ

PAHZZ

PBHZZ

PAHZZ

TM9-2320-364-24P

(3) (4) (5) (6)
PART
NSN CAGEC NUMBER DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY

FIG. 379 HOIST CARRIER ASSEMBLY

(SECONDARY)

5310-01-201-8995 84243  14-02-193-001 WASHER, FLAT

uoc: 074,
3110-01-202-3456 84243  14-00-131-003 BEARING,ROLLER HOIST MOTOR CHECK

VALVE

uoc: 074,
3020-01-199-8111 84243  14-02-163-007 GEAR,SPUR

uoc: 074,
5325-01-205-9013 84243  14-02-053-001 RING,RETAINING

uoc: 074,
3040-01-199-7940 84243  14-02-042-002 SHAFT,STRAIGHT

uoc: 074,
5310-01-205-9051 84243  14-02-193-004 WASHER, FLAT

uoc: 074,
3040-01-218-1871 64462  14-02-159-008 HOUSING,PLANETARY G

uoc: 074,
5325-01-201-8981 84243  14-00-139-040 RING,RETAINING

uoc: 074,

END OF FIGURE

379-1

(7)

QTY

102
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14

FIG. 380 HOIST BRAKE ASSEMBLY



SECTION II

(1)
ITEM
NO

10

11

12

13

14

15

16

17

18

19

(2)
SMR
CODE

PBFZZ

PAFZZ

PAFZZ

PAFZZ

PBFZZ

PAOZZ

PBFZZ

PBFZZ

PFFZZ

PBFZZ

PAFZZ

PAFZZ

KFFzZ

PAFZZ

PBFZZ

PBFZZ

PBFZZ

PBFZZ

PBFZZ

NSN

5340-01-206-2224

5331-01-418-1040

3110-00-144-8589

5325-00-806-0204

3040-01-199-7951

4820-01-199-8052

3010-01-214-2182

2520-01-204-8114

4730-01-199-6566

3130-01-208-7055

5305-00-068-0511

5310-01-173-1109

5330-01-263-8267

5325-00-804-2025

3010-01-214-2460

5360-01-204-4326

2530-01-199-9724

5315-01-203-6490

2530-01-268-8912

(4)

CAGEC

12361

12361

08162

96906

12361

12361

84243

01141

12361

12361

80204

12361

80201

96906

76474

12361

12361

12361

12361

TM9-2320-364-24P

(5)
PART
NUMBER

6-258-000661

7-755-256003

203SS

MS16625-4156

6-810-001897

7-926-000352

3-65

CDA285-5-389GD

7-444-010011

6-547-000164

B1821BH038C125N

7-949-000263

8694-CRWAS

MS16624-1087

181932

7-834-000165

6-701-000183

7-569-000030

6-547-000157

380-1

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY

FIG. 380 HOIST BRAKE ASSEMBLY

COVER,ACCESS

uoc: 074,
PACKING,PREFORMED PART OF KIT P/N
9-752-100915

uoc: 074,
BEARING,BALL,ANNLR
uoc: 074,
RING,RETAINING

uoc: 074,

SHAFT, SHOULDERED
uoc: 074,

BLEEDER VALVE,HYDRA
uoc: 074,

PRESSURE PL ASSY,CL
uoc: 074,
DISK,CLUTCH

uoc: 074,
PLUG,PIPE

uoc: 074,
HOUSING,BEARING UN
uoc: 074,
SCREW,CAP,HEXAGON H 3/8-16X1 1/4
uoc: 074,
WASHER,FLAT 3/8
uoc: 074,
SEAL,PLAIN ENCASED PART OF KIT P/N
9-752-100915

uoc: 074,
RING,RETAINING

uoc: 074,

CLUTCH ASSY,FRICT
uoc: 074,
SPRING,HEL,COMP
uoc: 074,
PISTON,HYDRAULIC BR
uoc: 074,
KEY,MACHINE 3/8
uoc: 074,

HOUSING, BRAKE

uoc: 074,

END OF FIGURE

(7)

QTY

12

12
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19 — THROUGH

FIG. 381 HOIST CABLE FOLLOWER AND GUIDE



SECTION II

(1)
ITEM
NO

10

11

12

13

14

15

16

17

18

19

20

21

22

(2)
SMR
CODE

PAFZZ

PBFZZ

PBFZZ

PAFZZ

PAFZZ

PAFZZ

PAFZZ

PAFZZ

PBFZZ

PAFZZ

PBFZZ

PBFZZ

PFFZZ

PAFZZ

PBFZZ

PAFZZ

PBFZZ

PFFZZ

PFFFF

PFFZZ

PAFZZ

PAFZZ

(3)

NSN

5310-00-931-8167

5340-01-356-3133

5340-01-353-7065

5310-00-939-1198

5305-00-044-4153

5305-00-941-3618

5310-01-355-4853

3120-00-809-6339

3120-01-354-8753

3120-01-242-9958

5365-01-353-6950

5340-01-353-7066

5365-01-353-6918

5315-00-841-4443

3040-01-353-8504

5306-00-226-4838

5340-01-353-7064

5365-01-353-6917

5340-01-388-1811

5340-01-388-1813

5315-01-385-3783

5310-01-292-7273

(4)

CAGEC

96906

12361

12361

72582

96906

96906

12361

70901

12361

26124

12361

12361

12361

96906

12361

80204

12361

12361

12361

12361

12361

12361

TM9-2320-364-24P

(5)
PART
NUMBER

MS51967-6

6-910-012455

6-033-000381

5117082

MS90725-109

MS51095-303

6-949-000632

TT1502-2

6-772-000232

16DU12

6-910-012456

6-033-000380

6-086-001207

MS16562-225

6-810-002274

B1821BH031C325N

6-033-000409

6-086-001208

2-195-9-00591

2-195-9-00592

6-689-001741

7-950-140050

381-1

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001 HOIST, CAPSTAN,

WINDLASS, CRANE OR

WINCH ASSEMBLY

FIG. 381 HOIST CABLE FOLLOWER AND

GUIDE

NUT,PLAIN,HEX 5/16-18
uoc: 074,
TUBE,SPRING SUPPORT

uoc: 074,
FOOT,LEVER ARM RH
uoc: 074,
WASHER,FLAT 1/2
uoc: 074,

SCREW,CAP,HEXAGON H 1/2-13X1
uoc: 074,

SCREW,CAP,HEXAGON H 1/4-20X1/2

uoc: 074,
WASHER,OFFSET

uoc: 074,
BEARING,WASHER, THST
uoc: 074,

ROLLER, FOLLOWER
uoc: 074,
BEARING,SLEEVE

uoc: 074,
TUBE,ROLLER SUPPORT
uoc: 074,

LEVER ARM HEAD

uoc: 074,

SPACER BLOCK

uoc: 074,
PIN,SPRING

uoc: 074,

SHAFT

uoc: 074,
BOLT,MACHINE 5/16-18X3 1/2
uoc: 074,
FOOT,LEVER ARM LH
uoc: 074,

SPACER BLOCK

uoc: 074,
BRACKET,DOUBLE ANGL
uoc: 074,
.BRACKET,DOUBLE ANGL
uoc: 074,
.PIN,WELD

uoc: 074,

.WASHER, LOCK

(7)

QTY



SECTION II

(1)
ITEM
NO

23

24

25

26

27

(2)
SMR
CODE

PAFZZ

PAFZZ

PAFZZ

PBFZZ

PBFZZ

(3)

NSN

5305-00-941-3620

5305-01-386-0456

2590-01-386-4397

3120-00-983-1302

3120-01-386-6459

(4)

CAGEC

96906

12361

12361

12361

12361

TM9-2320-364-24P

(5)
PART
NUMBER

MS51095-305

7-111-140307

6-671-000921

7-949-000593

6-772-000757

381-2

(6)
DESCRIPTION AND USABLE ON CODES (UOC)

uoc: 074,

.SCREW,CAP,HEXAGON H 1/4X5/8
uoc: 074,
.SCREW,MACHINE,SLOTT 1/4X3/8
uoc: 074,

.PAD,WEAR

uoc: 074,

.WASHER, THRUST

uoc: 074,

.ROLLER ASSY

uoc: 074,

END OF FIGURE

(7)

QTY
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FIG. 382 TURNTABLE AND BEARING



SECTION II

(1)
ITEM
NO

10

11

12

(2)
SMR
CODE

PAFZZ

PAFZZ

PAFZZ

PAFZZ

PBFZZ

PBFFF

PAFZZ

PAFZZ

PAFZZ

PAFZZ

PAFZZ

PBFZZ

(3)

NSN

5305-00-947-4352

5310-01-169-9624

3120-01-204-2202

5306-01-394-5385

3040-01-354-9062

5340-01-353-6095

5310-01-203-0249

5305-00-984-0235

5305-00-947-4356

5310-01-169-9624

3110-01-210-0581

3040-01-355-5595

(4)

CAGEC

80204

12361

12361

12361

12361

12361

12361

96906

80204

12361

32828

12361

TM9-2320-364-24P

(5)
PART
NUMBER

B1821BH075C125N

7-949-000236

6-199-001672

6-099-001134

6-810-002159

2-195-2-00007

6-949-000516

MS16997-196

B1821BH075C350N

7-949-000236

12390001

6-810-002160

382-1

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY

FIG. 382 TURNTABLE AND BEARING

SCREW,CAP,HEXAGON H 3/4 X 1 1/4
uoc: 074,
WASHER,FLAT 3/4

uoc: 074,
BUSHING,SLEEVE
uoc: 074,
BOLT,EYE

uoc: 074,
PIVOT SHAFT
uoc: 074,
TURNTABLE WELD
uoc: 074,

WASHER,FLAT 13/16 SPECIAL
uoc: 074,

SCREW,CAP,SKT HD 3/4-10X3 1/2
uoc: 074,

SCREW,CAP,HEXAGON H 3/4-10X3 1/2
uoc: 074,

WASHER,FLAT 3/4

uoc: 074,

BEARING,BALL,ANNLR

uoc: 074,

PIVOT SHAFT

uoc: 074,

END OF FIGURE

(7)

QTY
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FIG. 383 CRANE MOUNTING HYDRAULIC LINES AND FITTINGS



SECTION II TM9-2320-364-24P

(1) (2) (3) (4) (5) (6) (7)
ITEM  SMR PART
NO CODE NSN CAGEC NUMBER DESCRIPTION AND USABLE ON CODES (UOC) QTY

GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY

FIG. 383 CRANE MOUNTING HYDRAULIC
LINES AND FITTINGS

1 PAOZZ 4720-01-353-2919 01276  FN704KKK0580270 HOSE ASSY 1
uoc: 074,

2 PAOZZ 4730-01-284-6101 01276  FF1852T-1616S ADAPTER,STR,T TO B 1
uoc: 074,

3 PAOZZ 5331-01-269-4323 01276  FF9446-21 .0-RING 1
uoc: 074,

4 PAOZZ 5330-01-168-0885 01276  22617-16 .0-RING 1
uoc: 074,

5  PA0ZZ 4720-01-353-7438 01276  1C00116MMM0470A HOSE ASSY 1
uoc: 074,

6  PAOZZ 4720-01-353-7436 01276  FK1269EEG0690 HOSE ASSEMBLY,NONME 1
uoc: 074,

7 PAOZZ 4730-01-331-8713 01276  FF1868T0406S ELBOW,TUBE TO BOSS 1
uoc: 074,

8  PAOzZZ 5331-01-214-4857 00624  FF9446-11 .0-RING 1
uoc: 074,

9  PAOZZ 5331-01-198-8439 01276  22617-6 .0-RING 1
uoc: 074,

10 PAOZZ 5340-01-133-3738 84971  720-S40 CLAMP,LOOP 2 1/2 2
uoc: 074,

11 PFOZZ 4730-01-281-0990 01276  FF1868T-0806S ELBOW,TUBE TO BOSS 1
uoc: 074,

12 PAOZZ 5331-00-213-8722 02697 2-014N103-70 .0-RING 1
uoc: 074,

13 PAOZZ 5331-01-198-8439 01276  22617-6 .0-RING 1
uoc: 074,

14 PAOZZ 4730-01-354-0331 6W637 1939570 ADAPTER, STRAIGHT,TU 1
uoc: 074,

15 PA0ZZ 5331-01-092-5503 01276  FF9446-18 .0-RING 1
uoc: 074,

16  PAOZZ 5331-00-228-7196 01276  22617-12 .0-RING 1
uoc: 074,

17 PAOZZ 5305-01-344-8899 45152 1606140 SCREW,CAP,HEX HD 1/4-20X3/4 2
uoc: 074,

18  PAOZZ 5340-01-081-3419 75272  COV-3313 CLAMP,LOOP 2 INCH 1
uoc: 074,

19  PAOZZ 5310-01-346-9445 45152 1600460 NUT,SLFLKG,CLINCH 1/4-20 2
uoc: 074,

20  PFOZZ 4720-01-353-7437 01276  1C00926HHH0980A HOSE ASSY 1
uoc: 074,

21  PFOZZ 5340-01-382-9860 45152 2004730 BRACKET ,HOSE SUPP 1
uoc: 074,

22 PAOZZ 5305-00-724-7218 80204 B1821BH063C100N SCREW,CAP,HEXAGON H 5/8-11X1 2

383-1



SECTION II

(1) (2)

ITEM  SMR

NO CODE
23 PAOZZ
24 PFOZZ

(3)

NSN

5310-01-061-5302

5340-00-224-1204

(4)

CAGEC

45152

18076

TM9-2320-364-24P

(5) (6)
PART
NUMBER DESCRIPTION AND USABLE ON CODES (UOC)
uoc: 074,
3188 WASHER,LOCK 5/8
uoc: 074,
S464-G-64 CLAMP,LOOP 1 1/2
uoc: 074,

END OF FIGURE

383-2

(7)

QTY
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FIG. 384 CRANE HYDRAULIC COMPONENT MOUNTING, ACCUMULATOR AND
SOLENOID CONTROL VALVES



SECTION II

(1)
ITEM
NO

10

11

12

13

14

15

16

17

18

19

20

21

(2)
SMR
CODE

PAFZZ

PAFZZ

PAFZZ

PAFZZ

PAFZZ

PAOZZ

PAFZZ

PFFZZ

PAOZZ

PAFZZ

PBFFF

PAOZZ

PBOZZ

PBOZZ

PAOZZ

PAFZZ

PAFZZ

PAFZZ

PAFZZ

PFFZZ

PAFZZ

(3)

NSN

5305-01-293-0980

5310-00-407-9566

5310-00-081-4219

5340-01-281-3553

5310-00-080-6004

5310-01-292-4150

5305-01-386-0468

5340-01-352-2770

5355-01-215-2552

5310-00-851-2682

4820-01-352-2399

5355-01-215-2551

2590-01-354-8241

5340-01-352-7652

5340-01-352-2810

5305-00-914-6126

5310-00-481-9835

5310-00-582-5965

5310-00-823-8804

5340-01-412-9775

5305-01-354-2491

(4)

CAGEC

96906

96906

96906

75272

96906

12361

12361

12361

12361

96906

09990

12361

64575

64575

12361

96906

12361

96906

96906

12361

12361

TM9-2320-364-24P

(5)
PART
NUMBER

MS51095-341

MS35338-45

MS27183-12

CJv-1313

MS27183-14

7-950-160050

7-115-160850

2-195-6-00613

7-511-001088

MS35691-17

60547-04

7-511-001087

A2A0005A66Q

5622460000

7-300-000069

MS51095-362

7-660-140000

MS35338-44

MS27183-9

4-195-6-00584

7-111-140816

384-1

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY
FIG. 384 CRANE HYDRAULIC COMPONENT

MOUNTING, ACCUMULATOR AND
SOLENOID CONTROL VALVES

SCREW,CAP,HEXAGON H 5/16-18X2 3/4
uoc: 074,

WASHER,LOCK 5/16

uoc: 074,
WASHER, FLAT
uoc: 074,
BRACKET ,WIRING
uoc: 074,
WASHER, FLAT
uoc: 074,
WASHER,LOCK 3/8

uoc: 074,

SCREW,CAP,HEX HD 3/8-16X1

uoc: 074,

VALVE MOUNT

uoc: 074,

KNOB

uoc: 074,

NUT,PLAIN,HEX 3/8-20

uoc: 074,

VALVE,LINEAR,DIRECT

uoc: 074,

KNOB

uoc: 074,

ACCUMULATOR

uoc: 074,

.GAS CAP

uoc: 074,

CLAMP

uoc: 074,

SCREW,CAP,HEXAGON H 3/8-16X1 1/2
uoc: 074,

NUT, SQUARE

uoc: 074,

WASHER,LOCK 1/4

uoc: 074,

WASHER,FLAT 1/4

uoc: 074,

PLATE,DECAL

uoc: 074,

SCREW,MACHINE

uoc: 074,

11/32

13/32

(7)

QTY

11

13

10

16

16



SECTION II

(1)
ITEM
NO

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

(2)
SMR
CODE

PFFzZ

PFFZZ

PFFZZ

PFFZZ

PAOZZ

PAOZZ

PAFFF

PAFZZ

PF0ZZ

PAFZZ

PF0ZZ

PAFFF

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAFZZ

PAFZZ

KFFzZ

KFFZZ

KFFZZ

(3)

NSN

5340-01-352-2769

5340-01-352-7651

5340-01-353-8974

5340-01-353-1983

5355-01-203-6473

5355-01-213-9772

4820-01-352-2223

5310-01-293-2835

5340-01-355-3070

5305-01-352-2744

5340-01-352-2843

4810-01-352-2264

5355-01-203-0317

5355-01-216-5731

5355-01-218-8345

5310-00-880-7744

5305-00-753-4249

4810-01-354-5220

5330-00-479-4077

(4)

CAGEC

12361

12361

12361

12361

12361

12361

09990

12361

12361

12361

12361

09990

12361

12361

12361

96906

96906

09990

02697

09990

96906

TM9-2320-364-24P

(5)
PART
NUMBER

2-195-6-00094

4-195-6-00014

2-195-6-00026

2-195-6-00027

7-511-001081

7-511-001080

60059-72

7-660-160000

2-195-6-00595

7-115-141050

4-195-1-00728

60059-83

7-511-001083

7-511-001089

7-511-001090

MS51967-5

MS51095-333

DS161CRTD024HD-1

2T
3916N304-75

8117N-9

MS28775-119

384-2

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

VALVE MOUNT
uoc: 074,
COVER

uoc: 074,
VALVE MOUNT WELD
uoc: 074,
VALVE MOUNT
uoc: 074,
KNOB

uoc: 074,
KNOB

uoc: 074,
VALVE, CHECK
uoc: 074,
NUT,PLAIN,HEX
uoc: 074,
RETAINER,HOSE
uoc: 074,
SCREW,CAP,HEX HD 1/4-20X1 1/4
uoc: 074,
PLATE

uoc: 074,
VALVE,SOLENOID
uoc: 074,
KNOB

uoc: 074,
KNOB

uoc: 074,
KNOB

uoc: 074,
NUT,PLAIN,HEX 5/16-18
uoc: 074,

SCREW,CAP,HEXAGON H 5/16-18X7/8

uoc: 074,
VALVE SOLENOID,2 WA
uoc: 074,

.PACKING,PREFORMED PART OF KIT P/N

SK-16-2
uoc: 074,

.RETAINER,PACKING PART OF KIT P/N

SK-16-2

uoc: 074,

.0-RING PART OF KIT P/N SK-16-2
uoc: 074,

END OF FIGURE

(7)

QTY
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SECTION Il
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52 AND 53 68—

51

69

66~ 67

I

FIG. 385 CRANE HYDRAULIC PIPES, TUBES, HOSES AND FITTINGS
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SECTION II TM9-2320-364-24P

(1) (2) (3) (4) (5) (6) (7)

ITEM  SMR PART

NO CODE NSN CAGEC NUMBER DESCRIPTION AND USABLE ON CODES (UOC) QTY
GROUP 2001 HOIST, CAPSTAN,

WINDLASS, CRANE OR
WINCH ASSEMBLY

FIG. 385 CRANE HYDRAULIC PIPES,
TUBES, HOSES AND FITTINGS
1 PAOZZ 4730-01-366-9023 01276  214-FF1852T0806 ADAPTER, STRAIGHT,TU
uoc: 074,
2 PAOZZ 5331-00-213-8722 02697  2-014N103-70 .0-RING
uoc: 074,
3 PAOZZ 5331-00-200-8125 01276  22012-6 .0-RING
uoc: 074,
4 PAOZZ 5331-01-092-5503 02697  2-018N507-90 0-RING
uoc: 074,
5  PAOZZ 4710-01-352-9202 12361  7-910-013191 TUBE ASSY
uoc: 074,
6  PAOZZ 4730-01-366-7168 01276  FF1868T1212-214 ELBOW,TUBE TO BOSS
uoc: 074,
7 PAOZZ 5331-01-363-7073 01276  FF9855-18 .0-RING
uoc: 074,
8  PAOZZ 5331-00-966-8621 01276  22012-12 .0-RING
uoc: 074,
9  PAOZZ 5331-01-431-6558 12361  7-755-906003 0-RING
uoc: 074,
10  PFOZZ 5365-01-169-6530 30327  721-FS0-3/8 PLUG,PIPE
uoc: 074,
11 PAOZZ 4730-01-351-8109 12361  7-448-121201 ADAPTER, STRAIGHT,TU
uoc: 074,
12 PAOZZ 5331-00-966-8621 01276  22012-12 .0-RING
uoc: 074,
13 PAOZZ 5331-01-363-7073 01276  FF9855-18 .0-RING
uoc: 074,
14 PAOZZ 4730-01-351-8112 01276  FF1868T0606-214 ELBOW,TUBE TO BOSS
uoc: 074,
15 PAOZZ 5331-00-200-8125 01276  22012-6 .0-RING
uoc: 074,
16  PAOZZ 5331-01-376-9629 01276  FF9855-12 .0-RING
uoc: 074,
17 PAOZZ 4730-01-364-6042 01276  FF1852T0810-214 ADAPTER, STRAIGHT,TU
uoc: 074,
18  PAOZZ 5331-00-213-8722 02697 2-014N103-70 .0-RING
uoc: 074,
19  PAOZZ 5331-00-966-8620 01276  22012-10 .0-RING
uoc: 074,
20 PAOZZ 4730-01-370-0176 01276  FF1852T0606-214 ADAPTER, STRAIGHT,TU
uoc: 074,
21 PAOZZ 5331-00-200-8125 01276  22012-6 .0-RING
uoc: 074,
22 PAOZZ 5331-01-376-9629 01276  FF9855-12 .0-RING
uoc: 074,
23 PAOZZ 4730-01-351-9945 01276  16-16 520120C ADAPTER, STRAIGHT,TU

385-1



SECTION II

(1)
ITEM
NO

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

46

47

48

(2)
SMR
CODE

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PFOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

XD0ZzZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

NSN

5331-01-363-7074

5331-00-804-5694

4720-01-413-2584

4730-01-387-4742

5331-00-966-8620

5331-01-363-7073

4730-01-351-8111

5331-01-376-9629

5331-00-200-8125

4720-01-413-8851

5331-01-092-5502

4710-01-353-0800

4730-01-351-8097

5331-01-363-7073

4730-01-359-0933

5331-01-363-7073

4730-01-359-0935

5331-01-363-7074

4730-01-355-3258

4730-01-281-0964

5331-01-363-7073

4710-01-353-0802

4710-01-353-0801

4710-01-352-3865

(4)

CAGEC

01276

96906

12361

13174

01276

01276

01276

01276

01276

12361

02697

12361

13174

01276

12361

01276

12361

01276

12361

02697

81343

01276

12361

12361

12361

TM9-2320-364-24P

(5)
PART
NUMBER

FF9855-21

MS28778-16

7-554-201501

7849-TT0-12X10-L

T

22012-10

FF9855-18

FF2068T0606-214

FF9855-12

22012-6

7-554-201800

2-012N507-90

7-910-013194

1832-TT-50-12-12

S

FF9855-18

7-448-121216

FF9855-18

7-448-161616

FF9855-21

7-448-161618

2-021N507-90

12-12 520221CA

FF9855-18

7-910-013176

7-910-013190

7-910-011627

385-2

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

uoc: 074,
.0-RING
uoc: 074,
.0-RING
uoc: 074,
HOSE ASSY
uoc: 074,
ELBOW,TUBE TO BOSS
uoc: 074,
.0-RING
uoc: 074,
.0-RING
uoc: 074,
ELBOW,TUBE TO BOSS
uoc: 074,
.0-RING
uoc: 074,
.0-RING
uoc: 074,
HOSE ASSY
uoc: 074,
0-RING
uoc: 074,
TUBE ASSY
uoc: 074,
NIPPLE,TUBE
uoc: 074,
.0-RING
uoc: 074,
CAP ASSY
uoc: 074,
.0-RING
uoc: 074,
CAP ASSY
uoc: 074,
.0-RING
uoc: 074,
ADAPTER,STRAIGHT, TU
uoc: 074,
0-RING
uoc: 074,
ELBOW, TUBE
uoc: 074,
.0-RING
uoc: 074,
TUBE ASSY
uoc: 074,
TUBE ASSY
uoc: 074,
TUBE ASSY

(LOCKNUT)

(7)

QTY



SECTION II

(1)
ITEM
NO

49

50

51

52

53

54

55

56

57

58

59

60

61

62

63

64

65

66

67

68

69

70

71

(2)
SMR
CODE

PB0ZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PB0ZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PB0ZZ

PB0ZZ

PB0ZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

NSN

4820-01-351-9648

5331-01-376-9629

4730-01-281-0990

5331-00-200-8125

5331-00-213-8722

4720-01-413-2582

4720-01-413-2586

4710-01-353-7345

4720-01-393-5238

4720-01-413-4023

4720-01-413-8225

4720-01-412-8167

4720-01-413-2585

4710-01-352-9200

4710-01-352-3866

4710-01-352-9201

5330-00-472-2783

4730-01-351-8097

5331-01-376-9629

4730-01-359-0934

5331-00-213-8722

4730-01-351-8098

5331-00-213-8722

(4)

CAGEC

12361

01276

01276

01276

02697

12361

12361

12361

12361

12361

12361

12361

12361

12361

12361

12361

12361

01276

01276

12361

02697

01276

02697

TM9-2320-364-24P

(5)
PART
NUMBER

7-448-060616

FF9855-12

FF1868T-0806S

22012-6

2-014N103-70

7-554-203300

7-554-301701

7-910-013195

7-554-505200

7-554-208400

7-554-309603

7-554-201701

7-554-501102

7-910-013192

7-910-013196

7-910-013193

7-755-014003

FF1994T0606-214

FF9855-12

7-448-080816

2-014N103-70

FF1994T0808-214

2-014N103-70

385-3

uoc:

DESCRIPTION AND USABLE ON CODES (UOC)

074,

CAP ASSY

uoc:

074,

.0-RING

uoc:

074,

ELBOW,TUBE TO BOSS

uoc:

074,

.0-RING

uocC:

074,

.0-RING

uoc:
HOSE
uoc:
HOSE
uoc:
TUBE
uoc:
HOSE
uoc:
HOSE
uoc:
HOSE
uoc:
HOSE
uoc:
HOSE
uoc:
TUBE
uoc:
TUBE
uoc:
TUBE
uoc:

074,
ASSY
074,
ASSY
074,
ASSY
074,
ASSY
074,
ASSY
074,
ASSY
074,
ASSY
074,
ASSY
074,
ASSY
074,
ASSY
074,
ASSY
074,

PACKING, PREFORMED

uoc:

074,

NIPPLE,TUBE

uocC:

074,

.0-RING

uocC:

074,

CAP ASSY

uoc:

074,

.0-RING

uoc:

074,

NIPPLE,TUBE

uoc:

074,

.0-RING

uocC:

074,

END OF FIGURE

(6)

(7)

QTY



SECTION Il TM 9-2320-364-24P

1— 2AND3 8 —] 9 AND 10

5 — 6 11 — 12 AND 13
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FIG. 386 SWING DRIVE HYDRAULIC PIPES, TUBES, HOSES AND FITTINGS




SECTION II

(1)
ITEM
NO

10

11

12

13

(2)
SMR
CODE

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PBOZZ

PFOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

(3)

NSN

4730-01-351-8112

5331-01-376-9629

5331-00-200-8125

4720-01-413-2588

4730-01-354-2638

5331-01-376-9629

4710-01-352-3867

4730-01-354-2660

5331-00-966-8627

5331-01-376-9629

4730-01-354-2661

5331-00-200-8125

5331-01-376-9629

(4)

CAGEC

01276

01276

01276

12361

01276

01276

12361

01276

01276

01276

01276

01276

01276

TM9-2320-364-24P

(5)
PART
NUMBER

FF1868T70606-214

FF9855-12

22012-6

7-554-205001

FF203270604-214

FF9855-12

7-910-011421

FF1852T0608-214

22012-8

FF9855-12

FF222770606-214

22012-6

FF9855-12

386-1

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY

FIG. 386 SWING DRIVE HYDRAULIC

PIPES, TUBES, HOSES AND
FITTINGS

ELBOW,TUBE TO BOSS
uoc: 074,

.0-RING

uoc: 074,

.0-RING

uoc: 074,

HOSE ASSY

uoc: 074,
ELBOW,TUBE TO BOSS
uoc: 074,

.0-RING

uoc: 074,

TUBE ASSY

uoc: 074,
ADAPTER, STRAIGHT, TU
uoc: 074,

.0-RING

uoc: 074,

.0-RING

uoc: 074,
ELBOW,TUBE TO BOSS
uoc: 074,

.0-RING

uoc: 074,

.0-RING

uoc: 074,

END OF FIGURE

(7)

QTY
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SECTION Il

11— 12 AND 13

2

14— 15 AND 16
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FIG. 387 LIFT CYLINDER HYDRAULIC PIPES, TUBES, HOSES AND FITTINGS



SECTION II

(1)
ITEM
NO

10

11

12

13

14

15

16

(2)
SMR
CODE

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

(3)

NSN

4730-01-327-1841

5331-01-376-9629

4720-01-415-8284

4730-01-351-8097

5331-01-376-9629

4720-01-414-0340

4720-01-413-2590

4720-01-416-1568

4720-01-413-2587

4720-01-412-1141

4730-01-351-8112

5331-01-376-9629

5331-00-200-8125

4730-01-354-2660

5331-00-966-8627

5331-01-376-9629

(4)

CAGEC

01276

01276

12361

01276

01276

12361

12361

12361

12361

12361

01276

01276

01276

01276

01276

01276

TM9-2320-364-24P

(5)
PART
NUMBER

FF2098T70606-214

FF9855-12

7-554-206002

FF1994T0606-214

FF9855-12

7-554-203001

600111

7-554-103004

7-554-202904

7-554-205602

FF1868T70606-214

FF9855-12

22012-6

FF1852T0608-214

22012-8

FF9855-12

387-1

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY

FIG. 387 LIFT CYLINDER HYDRAULIC
PIPES, TUBES, HOSES AND

FITTINGS

ELBOW, TUBE
uoc: 074,
.0-RING
uoc: 074,
HOSE ASSY
uoc: 074,
NIPPLE,TUBE
uoc: 074,
.0-RING
uoc: 074,
HOSE ASSY
uoc: 074,
HOSE ASSEMBLY,NONME
uoc: 074,
HOSE ASSY
uoc: 074,
HOSE ASSY
uoc: 074,
HOSE ASSY
uoc: 074,
ELBOW,TUBE TO BOSS
uoc: 074,
.0-RING
uoc: 074,
.0-RING
uoc: 074,
ADAPTER, STRAIGHT, TU
uoc: 074,
.0-RING
uoc: 074,
.0-RING
uoc: 074,

END OF FIGURE

(6)

(7)

QTY
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SECTION II

(1)
ITEM
NO

10

11

12

13

14

15

(2)
SMR
CODE

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PBOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

(3)

NSN

4730-01-360-5986

5331-01-376-9629

5331-01-092-5502

4730-01-352-0194

4730-01-370-0176

5331-00-200-8125

5331-01-376-9629

4720-01-413-2591

4710-01-352-9203

4730-01-364-6042

5331-00-213-8722

5331-00-966-8620

4730-01-351-9949

5331-00-966-8620

5331-01-376-9629

(4)

CAGEC

12361

01276

02697

12361

01276

01276

01276

12361

12361

01276

02697

01276

01276

01276

01276

TM9-2320-364-24P

(5)
PART
NUMBER

7-448-060633

FF9855-12

2-012N507-90

7-443-001003

FF1852T0606-214

22012-6

FF9855-12

7-554-207102

7-910-012472

FF1852T0810-214

2-014N103-70

22012-10

FF1868T0610-214

22012-10

FF9855-12

388-1

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001

FIG. 388

ELBOW, TUBE
uoc: 074,
.0-RING
uoc: 074,
0-RING
uoc: 074,
CONNECTOR
uoc: 074,

(6)

HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY
ERECTION CYLINDER

HYDRAULIC PIPES, TUBES,

HOSES AND FITTINGS

ADAPTER, STRAIGHT,TU

uoc: 074,
.0-RING

uoc: 074,
.0-RING

uoc: 074,
HOSE ASSY
uoc: 074,
TUBE ASSY
uoc: 074,

ADAPTER, STRAIGHT, TU

uoc: 074,
.0-RING
uoc: 074,
.0-RING
uoc: 074,

ELBOW,TUBE TO BOSS

uoc: 074,
.0-RING
uoc: 074,
.0-RING
uoc: 074,

END OF FIGURE

(7)

QTY



SECTION Il TM 9-2320-364-24P

9 AND 10 14— 15 AND 16

12AND 13 17—18 AND 19

22— 23
\@ \5§§ I\\;

234 31—{32AND33
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i}
42“2(’ I

! 35 AND 36

FIG. 389 HOIST HYDRAULIC PIPES, TUBES, HOSES AND FITTINGS



SECTION II

(1)
ITEM
NO

10

11

12

13

14

15

16

17

18

19

20

21

22

(2)
SMR
CODE

PBOZZ

PBOZZ

PAOZZ

PAOZZ

PAOZZ

PBOZZ

PAOZZ

PFOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

(3)

NSN

4710-01-352-2464

4710-01-353-0803

5331-01-115-8225

5330-00-472-2783

4720-01-415-2527

4710-01-352-6185

4720-01-412-2674

4730-01-282-5081

5331-00-966-8627

5331-00-213-8722

4730-01-351-5887

5331-00-419-0749

5330-00-920-4157

4730-01-351-5888

5331-00-419-0749

5330-00-920-4157

4730-01-364-4404

5331-00-200-8125

5331-00-419-0749

4720-01-413-2596

5331-01-092-5502

4820-01-251-9892

(4)

CAGEC

12361

12361

02697

12361

12361

12361

12361

30780

01276

02697

12361

86768

77873

12361

86768

77873

12361

01276

86768

12361

02697

96948

TM9-2320-364-24P

(5)
PART
NUMBER

7-910-011425

7-910-011422

2-016N552-90

7-755-014003

7-554-301702

7-910-011423

7-554-301802

8F5L

22012-8

2-014N103-70

7-448-040403

SP100-6

A307777000-8

7-448-040408

SP100-6

A307777000-8

7-448-040608

22012-6

SP100-6

7-543-002971

2-012N507-90

2159

389-1

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001 HOIST, CAPSTAN,

WINDLASS, CRANE OR

WINCH ASSEMBLY
FIG. 389 HOIST HYDRAULIC PIPES,
HOSES AND FITTINGS

TUBES,

TUBE ASSY

uoc: 074,

TUBE ASSY

uoc: 074,

0-RING

uoc: 074,
PACKING, PREFORMED
uoc: 074,

HOSE ASSY

uoc: 074,

TUBE ASSY

uoc: 074,

HOSE ASSY

uoc: 074,
ADAPTER, STRAIGHT,TU
uoc: 074,

.0-RING

uoc: 074,

.0-RING

uoc: 074,
ELBOW,TUBE TO BOSS
uoc: 074,
.PACKING, PREFORMED
uoc: 074,
.PACKING, PREFORMED
uoc: 074,
ELBOW,TUBE TO BOSS
uoc: 074,
.PACKING, PREFORMED
uoc: 074,
.PACKING, PREFORMED
uoc: 074,
ELBOW,TUBE TO BOSS
uoc: 074,

.0-RING

uoc: 074,
.PACKING, PREFORMED
uoc: 074,

HOSE ASSY

uoc: 074,

0-RING

uoc: 074,

CHECK VALVE, INLINE
uoc: 074,

(6)

(7)

QTY



SECTION II

(1)
ITEM
NO

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

46

(2)
SMR
CODE

PAOZZ

PAOZZ

PB0ZZ

PAOZZ

PAOZZ

PAOZZ

PB0ZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PB0ZZ

PB0ZZ

PB0ZZ

PAOZZ

PAOZZ

PAOZZ

(3)

NSN

5331-01-372-3610

4730-00-911-5707

4710-01-352-3868

4720-01-412-2672

4720-01-394-4795

4720-01-412-8168

4710-01-361-3991

4720-01-412-2673

4730-01-355-7634

5331-00-966-8620

5331-00-213-8722

4730-01-364-6042

5331-00-966-8620

5331-00-213-8722

4730-01-351-5852

5331-00-213-8722

4720-01-412-8169

4720-01-414-0338

4710-01-352-2463

4710-01-394-4797

4720-01-394-4796

4730-01-394-6175

4730-01-395-2235

(4)

CAGEC

02697

30780

12361

12361

12361

12361

12361

12361

81343

01276

02697

01276

01276

02697

12361

02697

12361

12361

12361

12361

12361

12361

12361

12361

TM9-2320-364-24P

(5)
PART
NUMBER

2-110N507-90

3102-4-4

7-910-011427

7-554-102000

7-554-201802

7-554-102500

7-910-011473

7-554-303101

8-10 520220

22012-10

2-014N103-70

FF1852T0810-214

22012-10

2-014N103-70

7-448-080833

2-014N103-70

7-554-306300

7-554-306500

7-910-013968

7-910-011424

7-910-014031

7-554-205701

7-364-002539

7-364-002540

389-2

DESCRIPTION AND USABLE ON CODES (UOC)

.0-RING
uoc: 074,
ELBOW,PIPE
uoc: 074,
TUBE ASSY
uoc: 074,
HOSE ASSY
uoc: 074,
HOSE ASSEMBLY
uoc: 074,
HOSE ASSY
uoc: 074,
TUBE ASSY
uoc: 074,
HOSE ASSY
uoc: 074,

ELBOW,TUBE TO BOSS

uoc: 074,
.0-RING
uoc: 074,
.0-RING
uoc: 074,

ADAPTER,STRAIGHT, TU

uoc: 074,
.0-RING
uoc: 074,
.0-RING
uoc: 074,

ELBOW,TUBE TO BOSS

uoc: 074,
.0-RING

uoc: 074,
HOSE ASSY
uoc: 074,
HOSE ASSY
uoc: 074,
TUBE ASSY
uoc: 074,
TUBE ASSY
uoc: 074,
TUBE ASSEMBLY
uoc: 074,
HOSE ASSEMBLY
uoc: 074,
SWIVEL,INLINE
uoc: 074,
SWIVEL JOINT,TUBE
uoc: 074,

END OF FIGURE

(6)

(7)

QTY






SECTION Il TM 9-2320-364-24P

1—2AND3 23 — 24 AND 25

4 — 5ANDG6 26— 27

7—8AND9

12 — 13 AND 14

15 — 16 AND 17
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FIG. 390 TELESCOPING CYLINDERFI?TYT[I)ﬁégLIC PIPES, TUBES, HOSES AND



SECTION II

(1)
ITEM
NO

10

11

12

13

14

15

16

17

18

19

20

21

22

(2)
SMR
CODE

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PBOZZ

PAOZZ

PAOZZ

(3)

NSN

4730-01-371-7279

5331-01-376-9629

5331-00-200-8125

4730-01-351-8112

5331-01-376-9629

5331-00-200-8125

4730-01-352-2441

5331-01-265-8308

5331-00-805-2966

4720-01-416-1562

4720-01-413-4026

4730-01-351-9948

5331-01-265-8308

5331-00-805-2966

4730-01-351-8111

5331-01-376-9629

5331-00-200-8125

4720-01-413-2589

5331-01-092-5502

4710-01-352-3869

5330-00-472-2783

4720-01-413-2593

(4)

CAGEC

01276

01276

01276

01276

01276

01276

12361

02697

96906

12361

12361

12361

02697

96906

01276

01276

01276

12361

02697

12361

12361

12361

TM9-2320-364-24P

(5)
PART
NUMBER

FF1865F0606S

FF9855-12

22012-6

FF1868T70606-214

FF9855-12

22012-6

7-443-000965

2-011N507-90

MS28778-4

7-554-104001

7-554-203304

7-443-000966

2-011N507-90

MS28778-4

FF2068T70606-214

FF9855-12

22012-6

7-543-002970

2-012N507-90

7-910-013966

7-755-014003

7-554-206400

390-1

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY

FIG. 390 TELESCOPING CYLINDER

HYDRAULIC PIPES, TUBES,
HOSES AND FITTINGS

TEE,TUBE TO BOSS
uoc: 074,

.0-RING

uoc: 074,

.0-RING

uoc: 074,
ELBOW,TUBE TO BOSS
uoc: 074,

.0-RING

uoc: 074,

.0-RING

uoc: 074,

MALE CONNECTOR
uoc: 074,
.PACKING, PREFORMED
uoc: 074,

.0-RING

uoc: 074,

HOSE ASSY

uoc: 074,

HOSE ASSY

uoc: 074,

MALE CONNECTOR 90 DEGREE
uoc: 074,
.PACKING, PREFORMED
uoc: 074,

.0-RING

uoc: 074,
ELBOW,TUBE TO BOSS
uoc: 074,

.0-RING

uoc: 074,

.0-RING

uoc: 074,

HOSE ASSY

uoc: 074,

0-RING

uoc: 074,

TUBE ASSY

uoc: 074,
PACKING, PREFORMED
uoc: 074,

HOSE ASSY

(7)

QTY



SECTION II

(1)
ITEM
NO

23

24

25

26

27

28

29

30

31

(2)
SMR
CODE

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PBOZZ

PAOZZ

PAOZZ

(3)

NSN

4730-01-282-5081

5331-00-213-8722

5331-00-966-8627

4730-01-351-5852

5331-00-213-8722

4720-01-415-2526

4710-01-352-3870

4720-01-412-8177

4720-01-413-4028

(4)

CAGEC

30780

02697

01276

12361

02697

12361

12361

12361

12361

TM9-2320-364-24P

(5)
PART
NUMBER

8F5L

2-014N103-70

22012-8

7-448-080833

2-014N103-70

7-554-306400

7-910-013967

7-543-002969

7-554-203301

390-2

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

uoc: 074,
ADAPTER, STRAIGHT,TU
uoc: 074,

.0-RING

uoc: 074,

.0-RING

uoc: 074,
ELBOW,TUBE TO BOSS
uoc: 074,

.0-RING

uoc: 074,

HOSE ASSY

uoc: 074,

TUBE ASSY

uoc: 074,

HOSE ASSY

uoc: 074,

HOSE ASSY

uoc: 074,

END OF FIGURE

(7)

QTY
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SECTION Il

1— 2AND3

9 — 10 AND 11
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FIG. 391 OUTRIGGER HYDRAULIC PIPES, TUBES, HOSES AND FITTINGS



SECTION II

(1)
ITEM
NO

10

11

12

13

14

15

16

17

18

19

20

21

(2)
SMR
CODE

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PFOZZ

NSN

4730-01-351-8112

5331-00-200-8125

5331-01-376-9629

4720-01-413-4025

4730-01-351-9943

5331-01-376-9629

4720-01-412-2675

4720-01-413-5990

4730-01-351-9946

5331-00-966-8620

5331-01-376-9629

4720-01-413-0083

4720-01-413-2592

4720-01-412-2676

4720-01-413-0076

4720-01-412-2677

4720-01-413-5989

4720-01-415-2528

5310-00-481-9835

5310-00-582-5965

5340-01-105-2271

(4)

CAGEC

01276

01276

01276

12361

01276

01276

12361

12361

01276

01276

01276

12361

12361

12361

12361

12361

12361

12361

12361

96906

75272

TM9-2320-364-24P

(5)
PART
NUMBER

FF1868T0606-214

22012-6

FF9855-12

7-554-204100

F1898T0606-214

FF9855-12

7-554-202003

7-554-201801

FF1852T0610-214

22012-10

FF9855-12

7-554-207403

7-554-207203

7-554-201803

7-554-207201

7-554-201601

7-554-202400

7-554-206901

7-660-140000

MS35338-44

Cov-1311

391-1

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY

FIG. 391 OUTRIGGER HYDRAULIC

PIPES, TUBES, HOSES AND
FITTINGS

ELBOW,TUBE TO BOSS
uoc: 074,
.0-RING
uoc: 074,
.0-RING
uoc: 074,
HOSE ASSY
uoc: 074,
TEE,TUBE TO BOSS
uoc: 074,
.0-RING
uoc: 074,
HOSE ASSY
uoc: 074,
HOSE ASSY
uoc: 074,
ADAPTER, STRAIGHT, TU
uoc: 074,
.0-RING
uoc: 074,
.0-RING
uoc: 074,
HOSE ASSY
uoc: 074,
HOSE ASSY
uoc: 074,
HOSE ASSY
uoc: 074,
HOSE ASSY
uoc: 074,
HOSE ASSY
uoc: 074,
HOSE ASSY
uoc: 074,
HOSE ASSY
uoc: 074,
NUT, SQUARE
uoc: 074,
WASHER,LOCK 1/4
uoc: 074,
CLAMP, LOOP
uoc: 074,

END OF FIGURE

(7)

QTY



SECTION Il TM 9-2320-364-24P

FIG. 392 PLUMBING AND TUBE SUPPORT



SECTION II

(1)
ITEM
NO

10

11

12

13

14

15

(2)
SMR
CODE

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

(3)

NSN

4730-01-204-7799

5306-01-233-8596

5305-00-225-3842

5310-01-395-0830

5306-01-203-0206

5340-01-216-1165

5340-01-218-2101

5310-01-269-5033

5305-01-352-2744

5306-01-217-1881

5310-00-823-8804

5340-01-365-4794

5340-01-363-4301

5306-01-203-0205

5340-01-412-8766

(4)

CAGEC

53790

53790

80204

12361

12361

53790

53790

53790

12361

53790

96906

12361

12361

12361

12361

TM9-2320-364-24P

(5)
PART
NUMBER

1095PP

E(P)

B1821BH025C113N

7-950-140350

7-099-000408

2160PP

2127pPP

SI

7-115-141050

AF2

MS27183-9

6-300-000987

6-300-000986

7-099-000409

6-705-014470

392-1

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY
FIG. 392 PLUMBING AND TUBE SUPPORT

CLAMP,REPAIR,PIPE
uoc: 074,
INSERT,BOLT

uoc: 074,

SCREW,CAP,HEXAGON H

uoc: 074,
WASHER,LOCK 1/4
uoc: 074,
BOLT,MACHINE
uoc: 074,
BRACKET,PIPE
uoc: 074,
BRACKET,PIPE
uoc: 074,
WASHER, SAFETY
uoc: 074,
SCREW,CAP,HEX HD
uoc: 074,

BOLT, STACKING
uoc: 074,
WASHER,FLAT 1/4
uoc: 074,
CLAMP, TUBE

uoc: 074,
CLAMP, TUBE

uoc: 074,
BOLT,MACHINE
uoc: 074,

PLATE,HOSE CARRIER

uoc: 074,

END OF FIGURE

(6)

(7)

QTY

34

22

28
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14 2

1—{THROUGH
32
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22
21— THROUGH
30

N

N
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FIG. 393 SWING DRIVE ASSEMBLY, ORBIT MOTOR AND RELIEF VALVE
ASSEMBLY



SECTION II

(1)
ITEM
NO

10

11

12

13

14

15

16

17

18

19

20

21

22

(2)
SMR
CODE

PAFHH

PAFZZ

PAFZZ

PAFZZ

PAFZZ

PBFZZ

PBFZZ

PAFZZ

PBFHH

PBFZZ

PAHZZ

PBHZZ

PFFZZ

PAFZZ

PAFZZ

PAFZZ

PFFZZ

PAFZZ

PAFZZ

PAFZZ

PAFFF

XAFZZ

(3)

NSN

3010-01-354-9234

5330-01-288-4786

4730-01-199-6538

4730-01-351-5869

4730-01-394-6185

5365-01-394-5981

4820-00-637-2576

4730-01-354-2644

3010-01-354-9233

5365-01-351-9411

3120-01-203-0043

3020-01-200-4369

5340-01-178-7447

5305-00-958-5258

5310-01-205-3471

5305-00-716-7675

5365-01-352-2763

2540-01-392-6758

5310-00-939-1198

5305-00-983-7460

4820-01-352-5866

(4)

CAGEC

12361

02697

12361

12361

12361

12361

57733

12361

12361

12361

12361

12361

12361

96906

12361

80204

12361

0ACY8

72582

96906

45543

78357

TM9-2320-364-24P

(5)
PART
NUMBER

2-195-2-00010

2-114N507-90

7-444-000360

6-650-030320

7-445-060651

7-444-030150

47200

6-650-030240

6-734-000131

4-198-1-00058

6-200-200802

6-490-000091

6-258-000376

MS35190-317

7-949-000527

B1821BH056C225N

6-705-012985

041-071-AM

5117082

MS16997-141

8013-2

60681-49-14-01

393-1

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY

FIG. 393 SWING DRIVE ASSEMBLY,
ORBIT MOTOR AND RELIEF
VALVE ASSEMBLY

SWING DRIVE ASSY
uoc: 074,

.0-RING

uoc: 074,
.ELBOW,PIPE

uoc: 074,

.NIPPLE

uoc: 074,

.UNION, STRAIGHT
uoc: 074,
.BUSHING, REDUCER
uoc: 074,
.CASE,VENT RELEASE
uoc: 074,

.NIPPLE

uoc: 074,

.GEAR REDUCER

uoc: 074,

.SPACER

uoc: 074,
.BEARING, SLEEVE
uoc: 074,

.GEAR, SPUR

uoc: 074,
.COVER,ACCESS

uoc: 074,
.SCREW,MACHINE 3/8-16X3/4
uoc: 074,
.WASHER,FLAT 9/16
uoc: 074,
.SCREW,CAP,HEXAGON H 9-16-12X2 1/4
uoc: 074,

.STOP

uoc: 074,

.ORBIT MOTOR

uoc: 074,
WASHER,FLAT 1/2
uoc: 074,
.SCREW,CAP,SKT HD 3/8-24X1 1/4
uoc: 074,

.RELIEF VALVE ASSY
uoc: 074,

. .BODY,VALVE ASSY

(7)

QTY



SECTION II

(1) (2)

ITEM  SMR

NO CODE
23 KFFzz
24 KFFZZ
25  KFFZz
26 KFFzz
27 KFFzzZ
28 KFFzz
29 KFFzz
30  KFFzz
31  PAFiZ
32 PAFiZ
33 PAFiZ

NSN

4820-01-352-3688

5330-01-361-1181

3110-01-009-7268

4730-01-351-7862

5365-01-353-8896

5305-01-273-1503

5310-00-407-9566

2540-01-352-2438

(4)

CAGEC

78357

78357

78357

78357

78357

78357

78357

10129

96906

96906

12361

TM9-2320-364-24P

(5)
PART
NUMBER

RGCO8-T-30MHO

60684-19-01-01

00908-77-00-00

7080-8

99991-37-09-00

60679-19-01-01

98103-19-13-03

363494

MS18154-42

MS35338-45

6-958-000017

393-2

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

uoc: 074,

. .VALVE,RELIEF PART OF KIT P/N
73505

uoc: 074,

..ORIFICE PART OF KIT P/N 7350-5
uoc: 074,

. .PACKING,PREFORMED PART OF KIT P/N
73505

uoc: 074,

. .VALVE,CHECK PART OF KIT P/N
7350-5

uoc: 074,

..BALL,BEARING PART OF KIT P/N
7350-5

uoc: 074,

..SEAT PART OF KIT P/N 7350-5
uoc: 074,

..PLUG PART OF KIT P/N 7350-5
uoc: 074,

. .PLUG,MACHINE THREAD PART OF KIT
P/N 7350-5

uoc: 074,

.SCREW,CAP,HEXAGON H 5/16-18X3
uoc: 074,

.WASHER,LOCK 5/16

uoc: 074,
WEDGE
uoc: 074,

END OF FIGURE






SECTION Il TM 9-2320-364-24P

FIG. 394 SWING DRIVE GEAR REDUCER AND BRAKE



SECTION II

(1)
ITEM
NO

10

11

12

13

14

15

16

17

18

19

20

21

(2)
SMR
CODE

PAFZZ

PAFZZ

PBFZZ

PAHZZ

KFHZZ

KFHZZ

PBFZZ

PBFZZ

PBFZZ

PBHZZ

PBHZZ

KFHZZ

KFHZZ

PBHZZ

PAHZZ

PAHZZ

XAHZZ

PAHZZ

PBHZZ

PBHZZ

PAHZZ

NSN

5305-00-781-3926

5310-01-173-1109

3040-01-354-5430

5360-01-043-4761

5330-00-944-9577

5331-01-354-0235

5365-01-171-6459

2530-01-096-9036

5365-01-171-6458

3040-01-234-1824

5365-01-169-5434

5330-00-171-5910

5331-01-352-7742

3040-01-193-4061

5305-00-781-3928

5310-01-292-4150

3110-00-055-2100

5365-01-203-0604

2590-01-193-6746

5310-01-203-3227

(4)

CAGEC

80204

12361

12361

30408

96906

12361

12361

12361

12361

12361

12361

96906

96906

12361

80204

12361

12361

60380

12361

12361

12361

TM9-2320-364-24P

(5)
PART
NUMBER

B1821BH038C275N

7-949-000263

WLM-290093

3-4X1MD

MS28783-26

7-755-246003

6-705-007946

7-188-000095

6-705-007126

290082

6-372-001332

MS28783-16

MS28778-238

290092

B1821BH038C400N

7-950-160050

290081

TRA2840

A-290051

290052

A-290045

394-1

(6) (7)
DESCRIPTION AND USABLE ON CODES (UOC) QTY

GROUP 2001 HOIST, CAPSTAN,

WINDLASS, CRANE OR

WINCH ASSEMBLY
FIG. 394 SWING DRIVE GEAR REDUCER

AND BRAKE
SCREW,CAP,HEXAGON H 3/8-16X2 3/4 4
uoc: 074,
WASHER,FLAT 3/8 4
uoc: 074,
HOUSING,CYLINDER 1
uoc: 074,
SPRING,HELICAL,COMP 6
uoc: 074,
RETAINER,PACKING PART OF KIT P/N 2
9-752-101065
uoc: 074,
PACKING,PREFORMED PART OF KIT P/N 2
9-752-101065
uoc: 074,
SPACER, PLATE 1
uoc: 074,
DISK,SWING BRAKE 2
uoc: 074,
SPACER, PLATE 1
uoc: 074,
GEAR SHAFT,SPUR 1
uoc: 074,
SPACER 1
uoc: 074,
RETAINER,PACKING PART OF KIT P/N 1
9-752-101065
uoc: 074,
0-RING PART OF KIT P/N 9-752-101065 1
uoc: 074,
PISTON,LINEAR AC CY 1
uoc: 074,
SCREW,CAP,HEXAGON H 3/8-16X4 16
uoc: 074,
WASHER,LOCK 3/8 16
uoc: 074,
COVER,END 1
uoc: 074,
SEAT,BEARING 3
uoc: 074,
SPACER,RING 1
uoc: 074,
PLANET CARRIER 1
uoc: 074,
WASHER, FLAT 1



SECTION II

(1)
ITEM
NO

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

(2)
SMR
CODE

PBHZZ

PAHZZ

PAHZZ

PBHZZ

PAHZZ

PAHZZ

PAHZZ

PBHZZ

PBHZZ

PAHZZ

PAHZZ

PAHZZ

PBHZZ

PBHZZ

KFHZZ

PFHZZ

XAHZZ

PAHZZ

PAHZZ

PAHZZ

PAHZZ

KFHZZ

PBHZZ

(3)

NSN

3020-01-200-8126

3110-00-756-2022

3110-00-052-5424

3020-01-200-0954

5310-01-204-2171

3110-01-204-2208

3110-01-203-5085

3020-01-193-4077

3040-01-200-3141

5315-01-382-8969

3110-01-209-7395

3110-01-205-2607

3020-01-200-0956

3040-01-200-0859

4730-01-202-0283

3110-00-477-6737

3110-00-483-8770

5310-00-186-0969

5310-00-185-6462

5331-01-353-9544

3020-01-193-6774

(4)

CAGEC

12361

21335

60380

12361

12361

60380

12361

12361

12361

12361

60380

12361

12361

12361

80201

12361

12361

60038

60038

96906

96906

12361

12361

TM9-2320-364-24P

(5)
PART
NUMBER

9-734-100649

NTA2840

TRC2840

290044

290053

FTA-2035

9-734-100651

290054

290058

7-690-081044

FTA2237

A-290062

290055

290057

13585

9734100435

290043

JM205110

JM205149

MS19070-101

MS19068-101

7-755-166003

290056

394-2

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

uoc: 074,
GEAR,SPUR

uoc: 074,

RETNR & RLRS,BRG
uoc: 074,
SEAT,BEARING

uoc: 074,

GEAR, SPUR

uoc: 074,
WASHER, FLAT

uoc: 074,
SEAT,BEARING

uoc: 074,
BEARING,RLR,NEEDLE
uoc: 074,

GEAR, SPUR

uoc: 074,
SHAFT,STRAIGHT
uoc: 074,
PIN,SPRING

uoc: 074,
SEAT,BEARING

uoc: 074,
BEARING,RLR,NEEDLE
uoc: 074,

GEAR, SPUR

uoc: 074,
SHAFT,STRAIGHT
uoc: 074,
SEAL,PLAIN ENCASED PART OF KIT P/N
9-752-101065

uoc: 074,
PLUG,PIPE

uoc: 074,
HUB,BODY

uoc: 074,
CUP,TPRD RLR BRG
uoc: 074,

CONE & ROLLRS,TRB
uoc: 074,
WASHER, KEY

uoc: 074,
NUT,PLAIN,ROUND
uoc: 074,
PACKING,PREFORMED PART OF KIT P/N
9-752-101065

uoc: 074,
GEAR, INTERNAL
uoc: 074,

(7)

QTY



SECTION II

(1)
ITEM
NO

45

46

47

48

49

(2)
SMR
CODE

KFHZZ

PAHZZ

PAHZZ

PAHZZ

PBHZZ

(3)

NSN

5330-01-208-7006

5365-01-203-0289

5365-01-203-0290

5365-01-203-0288

3040-01-200-2245

(4)

CAGEC

12361

12361

12361

12361

12361

TM9-2320-364-24P

(5)
PART
NUMBER

9-734-100635

290067

290068

290066

290075

394-3

(6)
DESCRIPTION AND USABLE ON CODES (UOC)

SEAL,OIL PART OF KIT P/N
9-752-101065

uoc: 074,

SHIM

uoc: 074,

SHIM

uoc: 074,

SHIM

uoc: 074,
SHAFT, SHOULDERED
uoc: 074,

END OF FIGURE

(7)

QTY



SECTION Il TM 9-2320-364-24P

2
1 — THROUGH

FIG. 395 HAND PUMP



SECTION II

(1)
ITEM
NO

10

11

(2)
SMR
CODE

PFO00

PF0ZZ

PF0ZZ

PFOZA

PFOZA

PFOZZ

PAOZA

PFOZZ

PF0ZZ

PF0ZZ

PAOZZ

NSN

4320-01-352-5651

4320-00-122-4327

4320-01-351-8600

4320-00-122-0619

4320-00-122-0623

5330-00-122-0624

4320-00-122-0625

4320-00-125-3208

5315-00-123-0002

5305-00-543-4372

5310-01-292-4150

(4)

CAGEC

95745

95745

95745

95745

95745

95745

95745

95745

95745

80204

12361

TM9-2320-364-24P

(5)
PART
NUMBER

MK-2073

CP13-12

CP13-23

CP13-9

CP13-10RP

B1821BH038C075N

7-950-160050

395-1

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY
FIG. 395 HAND PUMP

HAND PUMP
uoc: 074,
.LINK,PUMP
uoc: 074,
.HANDLE, PUMP
uoc: 074,
.SOCKET, PUMP
uoc: 074,
.PISTON,PUMP
uoc: 074,
.GASKET & PRE PK SET AUXILLIARY
HAND PUMP

uoc: 074,
.RING,WIPER
uoc: 074,

.PARTS KIT,VALVE AUXILLIARY HAND
PUMP

uoc: 074,
.PIN,GROOVED,HDLS
uoc: 074,

SCREW,CAP,HEXAGON H 3/8-16X3/4
uoc: 074,

WASHER,LOCK 3/8

uoc: 074,

END OF FIGURE

(7)

QTY



SECTION Il TM 9-2320-364-24P

FIG. 396 SOLENOID VALVE ASSEMBLY



SECTION II

(1)
ITEM
NO

10

11

12

13

14

15

16

17

18

19

20

(2)
SMR
CODE

PAFFF

PAFZZ

PAFZZ

PAFZZ

PBFZZ

PAFZZ

PAFZZ

KFFzZ

PFFZZ

KFFZZ

PFFZZ

PFFZZ

PAFZZ

PBFZZ

KFFZZ

KFFzZ

KFFZz

PAFZZ

KFFZz

KFFzZ

NSN

4810-01-354-5218

5360-01-019-4330

5360-01-099-0100

5340-01-355-9242

3110-01-015-8832

4810-01-351-8361

4810-01-351-8166

4730-01-354-2725

5331-01-198-8439

5365-01-353-9021

5365-01-353-8968

5360-01-354-0576

3110-01-354-9777

5360-01-352-1956

(4)

CAGEC

OHVX9

10129

10129

10129

10129

10129

10129

10129

10129

01276

10129

10129

10129

10129

10129

10129

10129

10129

10129

10129

TM9-2320-364-24P

(5)
PART
NUMBER

2983444

407193

405928

356827

401066

362385

363465

401275

363496

22617-6

363480

362238

407801

362241

363468

401279

407373

356118

401286

490852

396-1

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY

FIG. 396 SOLENOID VALVE ASSEMBLY

VALVE,SOLENOID ASSY

uoc: 074,

.SPRING,HEL,COMP

uoc: 074,

.SPRING,HEL,COMP

uoc: 074,

.SPRING,END

uoc: 074,

.BALL,BEARING

uoc: 074,

.POPPET

uoc: 074,

.SEAT

uoc: 074,

.PACKING,PREFORMED PART OF KIT P/N
711917

uoc: 074,

.PLUG

uoc: 074,

.0-RING PART OF KIT P/N 711917
uoc: 074,

.SPACER

uoc: 074,

.SPACER

uoc: 074,

.SPRING

uoc: 074,

.SEAT

uoc: 074,

.PACKING,PREFORMED PART OF KIT P/N
711917

uoc: 074,

.PACKING,PREFORMED PART OF KIT P/N
711917

uoc: 074,

.RING,BACKUP PART OF KIT P/N 711917
uoc: 074,

.SPRING

uoc: 074,

.PACKING,PREFORMED PART OF KIT P/N
711917

uoc: 074,

.RING,BACKUP PART OF KIT P/N 711917
uoc: 074,

(7)

QTY



SECTION II TM9-2320-364-24P

1 (@ (3) (4) (5) (6) (7)
ITEM SMR PART
NO CODE NSN CAGEC NUMBER DESCRIPTION AND USABLE ON CODES (UOC) QTY
21 PBFZZ 2805-01-352-7243 10129 361257 .PUSH ROD 2
uoc: 074,
22 PBFZZ 2530-01-354-9114 10129 360006 .PISTON 2
uoc: 074,
23 KFFZz 5331-00-263-8033 96906  MS29512-12 .0-RING PART OF KIT P/N 711917 2
uoc: 074,
24 PFFZZ 5365-01-185-9495 30780  12HP5NS .PLUG,MACHINE THREAD 2
uoc: 074,
25 KFFZZ - - - 10129 490575 .PACKING,PREFORMED PART OF KIT P/N 5
711917
uoc: 074,
26 PFFZA 5365-00-406-9320 83259  12HP50NS .PLUG,MACHINE THREAD 5
uoc: 074,
27 PBFZZ 4810-01-351-9898 45152  2HG450 .VALVE,SOLENOID 1
uoc: 074,
28 PAFZZ 5950-01-368-7352 10129 20-03714 ..COIL-24VDC 1
uoc: 074,
29 KFFZZ - - - 10129 405333 .PACKING,PREFORMED PART OF KIT P/N 2
711917
uoc: 074,
30 PBFZZ 4810-01-351-8164 10129 362347 .SEAT 2
uoc: 074,
31 PBFZZ 4810-01-351-8362 10129 356828 .POPPET 2
uoc: 074,
32 KFFZZ - - - 77521 405863 .PACKING,PREFORMED PART OF KIT P/N 2
711917
uoc: 074,
33 PAFZZ 4730-01-352-8995 10129 363464 .PLUG 2
uoc: 074,
34 KFFZZ - - - 10129  65-02842 .PACKING,PREFORMED PART OF KIT P/N 2
711917
uoc: 074,
35 PBFZZ 4810-01-351-8028 10129  90209-24 .VALVE,SOLENOID 1
uoc: 074,
36 PAFZZ 5315-01-372-3971 10129  50-03757 ..PIN,COTTER 1
uoc: 074,
37 PFFZZ 5355-01-372-8694 10129  17-03756 ..PUSH BUTTON 1
uoc: 074,
38 PFFZZ 5310-01-372-6351 10129  63-02884 . .NUT, PANEL 1
uoc: 074,
39 PAFZZ 5950-01-368-7352 10129 20-03714 ..COIL-24VDC 1
uoc: 074,
40 PFFZZ 5365-01-130-9760 10129 363498 .PLUG 5
uoc: 074,
41 KFFZZ - - - 10129 405393 .PACKING,PREFORMED PART OF KIT P/N 5
711917
uoc: 074,
42 XAFZzZ - - - 10129 363463 .HOUSING,VALVE ASSY 1
uoc: 074,

396-2



SECTION II TM9-2320-364-24P

1 (@ (3) (4) (5) (6) (7)
ITEM SMR PART
NO CODE NSN CAGEC NUMBER DESCRIPTION AND USABLE ON CODES (UOC) QTY
43 PBFZZ 4730-01-351-7845 10129 405420 .ORIFICE 2
uoc: 074,
44 KFFZZ - - - 10129 405393 .PACKING,PREFORMED PART OF KIT P/N 2
711917
uoc: 074,
45 PFFZZ 5365-01-253-3193 30780  05HP-3C .PLUG,MACHINE THREAD 2
uoc: 074,
46 KFFZZ - - - 10129 490309 .PACKING,PREFORMED PART OF KIT P/N 1
711917
uoc: 074,
47 PFFZZ 5365-01-020-4760 10129 356813 .PLUG,MACH THD 2
uoc: 074,
48 PAOZZ 5340-01-352-8127 12361  7-850-000781 SEAL,LEAD SAFETY LO 1
uoc: 074,
49 PAOZZ 5315-00-839-5820 96906 MS24665-134 PIN,COTTER 1
uoc: 074,

END OF FIGURE

396-3



SECTION Il TM 9-2320-364-24P

6
5 — THROUGH
15
7 — 8AND9
1
12— 13 AND 14
2 L
Oy
\@ 15 — 16 AND 17

FIG. 397 TWO FUNCTION VALVE MANIFOLD



SECTION II

(1)
ITEM
NO

10

11

12

13

14

15

16

17

(2)
SMR
CODE

PAFZZ

PFFzz

PAFZA

PFFZz

PBFZZ

XAFZZ

PFFZZ

PAFZZ

PFFZZ

PFFZZ

PFFZZ

PAFZZ

KFFzZ

KFFzZ

PFFZZ

PFFZZ

KFFZz

NSN

5310-01-355-3675

5307-01-352-3424

5365-00-067-6566

4820-01-352-3853

4820-01-373-3081

5365-01-372-6369

5331-01-154-3998

5365-00-031-2247

5340-01-407-0496

5340-01-383-2414

4820-01-373-3077

5331-00-579-3158

5365-01-375-0527

4810-01-373-5799

5330-00-595-6181

(4)

CAGEC

09990

09990

70210

09990

09990

53248

09990

02697

30780

09990

88233

53248

98441

96906

09990

98441

02697

TM9-2320-364-24P

(5)
PART
NUMBER

25025-30

25013-32

$8154-50C€002

15094-30

75252-08B

15133-07

108X6K

3-906N304-75

6HP50NS

25127-02

25127-04

75146-10

8008N-9

MS28775-008

108X3K

3HP50N-S

3-903N304-75

397-1

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY

FIG. 397 TWO FUNCTION VALVE

MANIFOLD

NUT,PLAIN,HEXAGON 5/16-18

uoc: 074,
STUD, PLAIN
uoc: 074,
SHIM

uoc: 074,
DISK,VALVE
uoc: 074,
VALVE,SHUTTLE
uoc: 074,
.BODY

uoc: 074,
.PLUG,MACHINE THREAD
uoc: 074,
..0-RING PART OF KIT P/N 75252-08SK
uoc: 074,
..PLUG

uoc: 074,
.PLUG

uoc: 074,
.PLUG

uoc: 074,
.VALVE,CHECK
uoc: 074,

. .RING,BACKUP PART OF KIT P/N
75252-08SK

uoc: 074,

..0-RING PART OF KIT P/N 75252-08SK
uoc: 074,

.PLUG,MACHINE THREAD

uoc: 074,
..PLUG,MACHINE THREAD
uoc: 074,

..0-RING PART OF KIT P/N 75252-08SK
uoc: 074,

END OF FIGURE

(7)

QTY



SECTION Il TM 9-2320-364-24P

2
1~ THROUGH
18

10
9—-THROUGH
15

18

FIG. 398 TWO FUNCTION VALVE LEFT OUTRIGGER CONTROL VALVE



SECTION II

(1)
ITEM
NO

10

11

12

13

14

15

16

17

18

(2)
SMR
CODE

PBFZZ

XAFZZ

PFFZZ

PAFZZ

KFFzZ

PBFZZ

KFFzZ

KFFzZ

PBFFF

PAFZZ

KFFzZ

KFFZZ

XAFZZ

KFFzZ

XAFZZ

KFFzZ

PAFZZ

PBFZZ

NSN

4820-01-361-5795

5340-01-372-5649

5305-01-406-1666

4730-01-373-1237

5331-01-237-5598

5340-01-372-5671

4320-01-372-8376

3040-01-408-1025

5305-01-372-8367

3040-01-200-2422

(4)

CAGEC

09990

1CC11

09990

09990

96906

09990

96906

96906

09990

09990

1CC11

1CC11

1CC11

96906

1CC11

1CC11

09990

09990

TM9-2320-364-24P

(5)
PART
NUMBER

85790-02

75100-18

25035-01A

25059-06

MS28775-026

75286-02

MS28775-026

MS28775-015

75290-09A

75194-09

25221-13

25133-04

15038-04

MS28775-026

75192-01A

25008-36

25076-21

25028-02

398-1

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001

FIG.

VALVE,LINEAR,DIRECT LEFT OUTRIGGER
uocC:

398

074,

(6)

HOIST, CAPSTAN,

WINDLASS, CRANE OR

WINCH ASSEMBLY

TWO FUNCTION VALVE LEFT
OUTRIGGER CONTROL VALVE

.BODY/PLUG SUBASSY

uocC:

074,

.CAP,PROTECTIVE,DUST

uoc:

074,

.SCREW,CAP,SOCKET HE

uoc:
.0-RING PART OF KIT P/N SKMEH-4
uoc:

074,

074,

.FLANGE,PIPE

uoc:
.0-RING PART OF KIT P/N SKMEH-4
uoc:
.0-RING PART OF KIT P/N SKMEH-4
uoc:

074,

074,

074,

.LEVER,MANUAL CONTRO

uocC:

074,

..SEAL ASSEMBLY,SHAFT

uoc:
...QUAD RING PART OF KIT P/N

074,

SKMEH-4

uocC:
...BACKUP,RING PART OF KIT P/N

074,

SKMEH-4

uocC:

074,

...PINION

uocC:
..0-RING PART OF KIT P/N SKMEH-4
uoc:

074,

074,

..LEVER,MANUAL CONTRO

uoc:
.WASHER,SEALING PART OF KIT P/N

074,

SKMEH-4

uoc:

074,

.SCREW,CAP,SOCKET HE

uocC:

074,

.LEVER,MANUAL CONTRL

uoc:

074,

END OF FIGURE

(7)

QTY



SECTION Il TM 9-2320-364-24P

2
1-{THROUGH
|18

10
9—THROUGH
15

11
10 4THROUGH
13

FIG. 399 TWO FUNCTION VALVE RIGHT OUTRIGGER CONTROL VALVE



SECTION II

(1)
ITEM
NO

10

11

12

13

14

15

16

17

18

(2)
SMR
CODE

PBFZZ

XAFZZ

PFFZZ

PAFZZ

KFFzZ

PFFZZ

KFFzZ

KFFzZ

PBFFF

PAFZZ

KFFzZ

KFFZZ

XAFZZ

KFFzZ

XAFZZ

KFFzZ

PAFZZ

PBFZZ

NSN

2510-01-392-8607

5340-01-372-5649

5305-01-406-1666

4810-01-373-5799

5331-00-579-3158

5331-01-237-5598

5340-01-372-5670

4320-01-372-8375

3040-01-408-1025

5305-01-372-8367

3040-01-200-2422

(4)

CAGEC

09990

1CC11

09990

09990

96906

09990

96906

96906

09990

09990

1CC11

1CC11

1CC11

96906

1CC11

1CC11

09990

09990

TM9-2320-364-24P

(5)
PART
NUMBER

85787-02

75100-18

25035-01A

25059-06

MS28775-026

75286-01

MS28775-008

MS28775-015

75290-10A

75194-08

25221-13

25133-04

15038-03

MS28775-026

75192-01A

25008-36

25076-21

25028-02

399-1

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001

FIG.

VALVE,CYL SPOOL RIGHT OUTRIGGER
uocC:

399

074,

(6)

HOIST, CAPSTAN,

WINDLASS, CRANE OR

WINCH ASSEMBLY

TWO FUNCTION VALVE RIGHT
OUTRIGGER CONTROL VALVE

.BODY/PLUG SUBASSY

uocC:

074,

.CAP,PROTECTIVE,DUST

uoc:

074,

.SCREW,CAP,SOCKET HE

uoc:
.0-RING PART OF KIT P/N SKMEH-4
uoc:

074,

074,

.SPOOL SUBASSY

uoc:
.0-RING PART OF KIT P/N SKMEH-4
uoc:
.0-RING PART OF KIT P/N SKMEH-4
uoc:

074,

074,

074,

.LEVER CAP ASSY

uocC:

074,

..SEAL ASSEMBLY,SHAFT

uoc:
...QUAD RING PART OF KIT P/N

074,

SKMEH-4

uocC:
...BACKUP,RING PART OF KIT P/N

074,

SKMEH-4

uocC:

074,

...PINION

uocC:
..0-RING PART OF KIT P/N SKMEH-4
uoc:

074,

074,

..LEVER,MANUAL CONTRO

uoc:
.WASHER,SEALING PART OF KIT P/N

074,

SKMEH-4

uoc:

074,

.SCREW,CAP,SOCKET HE

uocC:

074,

.LEVER,MANUAL CONTRL

uoc:

074,

END OF FIGURE

(7)

QTY



SECTION Il TM 9-2320-364-24P

5
4 — THROUGH
14

6 — 7ANDS8

11— 12 AND 13

<> —
' @ 14 — 15 AND 16

FIG. 400 THREE FUNCTION VALVE MANIFOLD



SECTION II

(1)
ITEM
NO

10

11

12

13

14

15

16

17

(2)
SMR
CODE

PAFZZ

PFFZZ

PAFZA

PBFZZ

XAFZZ

PFFZZ

PAFZZ

PFFZZ

PFFZz

PFFZz

PAFZZ

KFFzZ

KFFzZ

PFFZZ

PFFZZ

KFFZZ

PBFZZ

NSN

5310-01-355-3675

5307-01-352-3423

5365-00-067-6566

4820-01-373-1247

5365-01-372-6369

5331-01-154-3998

5365-00-031-2247

5340-01-407-0496

5340-01-383-2414

4820-01-373-3077

5331-00-579-3158

5365-01-375-0527

4810-01-373-5799

5330-00-595-6181

4820-01-352-3853

(4)

CAGEC

09990

09990

70210

82271

53248

09990

02697

30780

09990

88233

53248

96906

98441

09990

98441

02697

09990

TM9-2320-364-24P

(5)
PART
NUMBER

25025-30

25013-04

$8154-50C€002

75252-08A

15133-07

108X6K

3-906N304-75

6HP50NS

25127-02

25127-04

75146-10

MS28775-008

8008N-9

108X3K

3HP50N-S

3-903N304-75

15094-30

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY

FIG. 400 THREE FUNCTION VALVE

MANIFOLD

NUT,PLAIN,HEXAGON 5/16-18

uoc: 074,

STUD

uoc: 074,

SHIM

uoc: 074,

SUBPLATE ASSEMBLY,V

uoc: 074,

.BODY

uoc: 074,

.PLUG,MACHINE THREAD

uoc: 074,

..0-RING PART OF KIT P/N 75252-08SK
uoc: 074,

..PLUG

uoc: 074,

.PLUG

uoc: 074,

.PLUG

uoc: 074,

.VALVE,CHECK

uoc: 074,

..0-RING PART OF KIT P/N 75252-08SK
uoc: 074,

. .RING,BACKUP PART OF KIT P/N
75252-08SK

uoc: 074,

.PLUG,MACHINE THREAD

uoc: 074,

..PLUG,MACHINE THREAD

uoc: 074,

..0-RING PART OF KIT P/N 75252-08SK
uoc: 074,

DISK,VALVE 0.1470 INCHES
uoc: 074,

END OF FIGURE

400-1

(7)

QTY



SECTION Il TM 9-2320-364-24P

2
1-THROUGH
18

10
9-THROUGH
15

11
10 {THROUGH
13

12

4y

FIG. 401 THREE FUNCTION VALVE OUTRIGGER CONTROL VALVES

18



SECTION II

(1)
ITEM
NO

10

11

12

13

14

15

16

17

18

(2)
SMR
CODE

PBFFF

PBFFF

XAFZZ

PBFZZ

PAFZZ

KFFzZ

PBFZZ

PBFZZ

KFFzZ

KFFzZ

PBFFF

PFFZZ

KFFzZ

KFFzZ

XAFZZ

KFFzZ

XAFZZ

KFFzZ

PFFZZ

PBFZZ

NSN

4820-01-365-3019

2510-01-392-8607

5340-01-372-5649

5305-01-406-1666

4730-01-373-1237

4810-01-373-5799

5331-00-579-3158

5331-01-237-5598

5340-01-372-5670

4320-01-372-8375

3040-01-408-1025

5305-01-372-8367

3040-01-200-2422

(4)

CAGEC

09990

09990

1CC11

09990

09990

96906

09990

09990

96906

96906

09990

09990

1CC11

1CC11

1CC11

96906

1CC11

1CC11

09990

09990

TM9-2320-364-24P

(5)
PART
NUMBER

85787-05

85787-02

75100-18

25035-01A

25059-06

MS28775-026

75286-02

75286-01

MS28775-008

MS28775-015

75290-10A

75194-08

25133-04

25221-13

15038-03

MS28775-026

75192-01A

25008-36

25076-21

25028-02

401-1

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY

FIG. 401 THREE FUNCTION VALVE

OUTRIGGER CONTROL VALVES

VALVE,LINEAR,DIRECT RIGHT OUTRIGGER

uoc: 074,

VALVE,CYL SPOOL LEFT OUTRIGGER
uoc: 074,

.BODY/PLUG SUBASSY

uoc: 074,

.CAP,PROTECTIVE,DUST

uoc: 074,

.SCREW,CAP,SOCKET HE

uoc: 074,

.0-RING PART OF KIT P/N SKMEH-4
uoc: 074,

.FLANGE,PIPE RIGHT OUTRIGGER

uoc: 074,
.SPOOL SUBASSY LEFT OUTRIGGER
uoc: 074,

.0-RING PART OF KIT P/N SKMEH-4
uoc: 074,

.0-RING PART OF KIT P/N SKMEH-4
uoc: 074,

.LEVER CAP ASSY

uoc: 074,

..SEAL ASSEMBLY,SHAFT

uoc: 074,

...BACKUP,RING PART OF KIT P/N
SKMEH-4

uoc: 074,

...QUAD RING PART OF KIT P/N
SKMEH-4

uoc: 074,
...PINION
uoc: 074,

..0-RING PART OF KIT P/N SKMEH-4
uoc: 074,

..LEVER,MANUAL CONTRO

uoc: 074,

.WASHER,SEALING PART OF KIT P/N
SKMEH-4

uoc: 074,
.SCREW,CAP,SOCKET HE
uoc: 074,

.LEVER,MANUAL CONTRL

END OF FIGURE

(7)

QTY



SECTION Il TM 9-2320-364-24P

2
1-THROUGH
18

10
9—-THROUGH
1§

11
10 4 THROUGH
13

FIG. 402 THREE FUNCTION VALVE MAST ERECTION CONTROL VALVE



SECTION II

(1)
ITEM
NO

10

11

12

13

14

15

16

17

18

(2)
SMR
CODE

PBFZZ

XAFZZ

PFFzz

PAFZZ

KFFzZ

PBFZZ

KFFzZ

KFFzZ

PBFFF

PFFZZ

KFFzZ

KFFzZ

XAFZZ

KFFzZ

XAFZZ

KFFzZ

PFFZZ

PBFZZ

NSN

4820-01-361-5794

5340-01-372-5649

5305-01-406-1666

4730-01-373-1238

5331-00-579-3158

5331-01-237-5598

5340-01-372-5671

4320-01-372-8376

3040-01-408-1025

5305-01-372-8367

3040-01-200-2422

(4)

CAGEC

09990

1CC11

09990

09990

96906

09990

96906

96906

09990

09990

1CC11

1CC11

1CC11

96906

1CC11

1CC11

09990

09990

TM9-2320-364-24P

(5)
PART
NUMBER

85879-02

75100-07

25035-01A

25059-06

MS28775-026

75288-02

MS28775-008

MS28775-015

75290-09A

75194-09

25221-13

25133-04

15038-04

MS28775-026

75192-01A

25008-36

25076-21

25028-02

402-1

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001

FIG.

VALVE,LINEAR,DIRECT MAST ERECTION
uoc:

402

074,

(6)

HOIST, CAPSTAN,

WINDLASS, CRANE OR

WINCH ASSEMBLY

THREE FUNCTION VALVE MAST
ERECTION CONTROL VALVE

.BODY/PLUG SUBASSY

uoc:

074,

.CAP,PROTECTIVE,DUST

uoc:

074,

.SCREW,CAP,SOCKET HE

uoC:
.0-RING PART OF KIT P/N SKMEH-4
uoc:

074,

074,

.FLANGE,PIPE

uoc:
.0-RING PART OF KIT P/N SKMEH-4
uoc:
.0-RING PART OF KIT P/N SKMEH-4
uoc:

074,

074,

074,

.LEVER,MANUAL CONTRO

uoc:

074,

..SEAL ASSEMBLY,SHAFT

uoc:
...QUAD RING PART OF KIT P/N

074,

SKMEH-4

uoc:
...BACKUP,RING PART OF KIT P/N

074,

SKMEH-4

uoc:

074,

...PINION

uoc:
..0-RING PART OF KIT P/N SKMEH-4
uoc:

074,

074,

..LEVER,MANUAL CONTRO

uoc:
.WASHER,SEALING PART OF KIT P/N

074,

SKMEH-4

uoc:

074,

.SCREW,CAP,SOCKET HE

uoc:

074,

.LEVER,MANUAL CONTRL

uoc:

074,

END OF FIGURE

(7)

QTY



TM 9-2320-364-24P

SECTION Il

FIG. 403 FOUR FUNCTION VALVE BODY



SECTION II

(1)
ITEM
NO

10

11

12

13

14

15

16

17

18

19

20

21

22

23

(2)
SMR
CODE

PBFZZ

PAFZZ

PFFZZ

PFFZZ

PFFZz

PBFZZ

PBFZZ

PFFzz

PAFZZ

PFFZZ

PFFZZ

KFFzZ

PFFzZ

PBFZZ

PAFZZ

PFFZZ

PFFZZ

PFFZz

PFFZZ

PAFZZ

PFFZZ

PAFZZ

PFFZZ

NSN

4810-01-393-2154

5330-01-332-7854

5331-00-584-1840

5331-00-448-6753

4810-01-373-2651

5950-01-373-0364

4820-01-408-0151

5331-00-448-6753

5330-01-332-7854

5331-00-584-1840

5310-01-354-8776

5330-00-171-8358

5306-01-352-3422

4810-01-373-1086

5330-01-332-7854

5331-00-448-6753

5331-00-584-1840

5950-01-373-0364

4810-01-373-0450

4820-01-408-0154

5331-00-448-6753

5330-01-332-7854

5331-00-584-1840

(4)

CAGEC

09990

09990

96906

96906

82271

09990

09990

96906

09990

96906

09990

83259

09990

09990

09990

96906

96906

09990

82271

09990

96906

09990

96906

TM9-2320-364-24P

(5)
PART
NUMBER

75256-22

840105

MS28775-014

MS28775-910

DS101NX4806

851020-024VDC

RD103S35X4806-21

00

MS28775-910

840105

MS28775-014

15034-01

600-015-9-16

25013-14

75256-21

840105

MS28775-910

MS28775-014

851020-024VDC

DS101CX4806

RD103S35X4806-30

00

MS28775-910

840105

MS28775-014

403-1

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY

FIG. 403 FOUR FUNCTION VALVE BODY

VALVE,DIRECTIONAL
uoc: 074,
.RETAINER, PACKING
uoc: 074,
.0-RING

uoc: 074,
.0-RING

uoc: 074,
.VALVE,SOLENOID
uoc: 074,
.COIL,ELECTRICAL
uoc: 074,
VALVE,RELIEF SET AT 2100 PSI
uoc: 074,
.0-RING

uoc: 074,
.RETAINER, PACKING
uoc: 074,
.0-RING

uoc: 074,

NUT

uoc: 074,
PACKING,PREFORMED PART OF KIT P/N
75251-01SK

uoc: 074,

ROD, THREADED END
uoc: 074,
VALVE,SOLENOID
uoc: 074,
.RETAINER, PACKING
uoc: 074,
.0-RING

uoc: 074,
.0-RING

uoc: 074,
.COIL,ELECTRICAL
uoc: 074,
.VALVE,SOLENOID
uoc: 074,
VALVE,RELIEF SET AT 3000 PSI
uoc: 074,
.0-RING

uoc: 074,
.RETAINER, PACKING
uoc: 074,
.0-RING

uoc: 074,

END OF FIGURE

(7)

QTY



SECTION Il

TM 9-2320-364-24P

12 —

THROUGH
15

4 AND 5

7 AND 8

13 AND 14

FIG. 404 FOUR FUNCTION VALVE TELE/SWING MANIFOLD



SECTION II

(1)
ITEM
NO

10

11

12

13

14

15

16

17

(2)
SMR
CODE

PBFZZ

PFFZZ

PFFzz

PBFZZ

KFFzZ

PAFZZ

KFFzZ

KFFzZ

KFFzZ

KFFzZ

XAFZZ

PFFZZ

PFFzZ

PAFZZ

PFFZZ

PFFZz

PFFZZ

NSN

4730-01-395-2734

5340-01-407-0496

5365-01-375-0527

4810-01-373-5799

5330-00-595-6181

4820-01-373-3077

5331-00-579-3158

5331-00-579-3158

5331-01-237-5598

5331-01-269-6297

5365-01-117-5208

5331-00-472-2930

5340-01-383-1544

4820-01-352-3853

4820-01-352-2445

(4)

CAGEC

54846

09990

09990

98441

02697

53248

96906

98441

96906

96906

53248

09990

30780

02697

88233

09990

09990

TM9-2320-364-24P

(5)
PART
NUMBER

2HG673

25127-02

108X3K

3HP50N-S

3-903N304-75

75146-10

MS28775-008

8008N-9

MS28775-008

MS28775-015

15134-01

108X8K

8HP50N-S

3-908N304-75

25127-06

15094-30

15094-13

404-1

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY

FIG. 404 FOUR FUNCTION VALVE
TELE/SWING MANIFOLD

MANIFOLD,TELE/SWING

uoc: 074,

.PLUG

uoc: 074,

.PLUG,MACHINE THREAD

uoc: 074,

. .PLUG,MACHINE THREAD

uoc: 074,

..0-RING PART OF KIT P/N 75251-01SK
uoc: 074,

.VALVE,CHECK

uoc: 074,

..0-RING PART OF KIT P/N 75251-01SK
uoc: 074,

. .RING,BACKUP PART OF KIT P/N
75251-01SK

uoc: 074,

.0-RING PART OF KIT P/N 75251-01SK
uoc: 074,

.0-RING PART OF KIT P/N 75251-01SK
uoc: 074,

.BODY

uoc: 074,

.0-RING

uoc: 074,

. .PLUG,MACHINE THREAD

uoc: 074,

..0-RING PART OF KIT P/N 75251-01SK
uoc: 074,

.PLUG

uoc: 074,

DISK,VALVE 0.1470 INCHES

uoc: 074,

DISK,VALVE 0.1280 INCHES

uoc: 074,

END OF FIGURE

(7)

QTY

10



SECTION Il TM 9-2320-364-24P

14 14
g 15 2
15 = 10 1 —| THROUGH
11 13
12
1o\§ 10 — 11 AND 12
14 AND 15

14

FIG. 405 FOUR FUNCTION VALVE CENTER MANIFOLD



SECTION II TM9-2320-364-24P

(1) (2) (3) (4) (5) (6) (7)
ITEM  SMR PART
NO CODE NSN CAGEC NUMBER DESCRIPTION AND USABLE ON CODES (UOC) QTY

GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY

FIG. 405 FOUR FUNCTION VALVE
CENTER MANIFOLD

1 PBFZZ 4730-01-361-8329 09990 75251-13 MANIFOLD,CENTER 1
uoc: 074,

2 XAFZZ - - - 53248 15134-11 .BODY 1
uoc: 074,

3 PFFZZ 5340-01-361-5707 09990 25127-03 .PLUG, EXPANSION 4
uoc: 074,

4  PFFZZ 5340-01-383-1544 88233  25127-06 .PLUG 2
uoc: 074,

5  PAFZZ 5331-00-579-3158 96906  MS28775-008 .0-RING PART OF KIT P/N 75251-13SK 6
uoc: 074,

6  PAFZZ 5331-01-237-5598 96906 MS28775-015 .0-RING PART OF KIT P/N 75251-13SK 1
uoc: 074,

7 KFFZZ 5331-00-551-8441 96906  MS28775-019 .0-RING PART OF KIT P/N 75251-13SK 2
uoc: 074,

8  KFFZz 5330-00-479-4077 96906 MS28775-119 .0-RING PART OF KIT P/N 75251-13SK 4
uoc: 074,

9  PAFZZ 3120-01-361-5374 09990 15027-21 .BUSHING,SLEEVE 4
uoc: 074,

10  PAFZZ 4820-01-373-3077 53248 75146-10 .VALVE,CHECK 3
uoc: 074,

11 KFFZZ 5331-00-579-3158 96906 MS28775-008 ..0-RING PART OF KIT P/N 75251-13SK 2
uoc: 074,

12 KFFZZ - - - 98441  8008N-9 . .RING,BACKUP PART OF KIT P/N 1
75251-13SK
uoc: 074,

13 PFFZZ 5365-01-375-0527 09990  108X3K .PLUG,MACHINE THREAD 3
uoc: 074,

14 PBFZZ 4810-01-373-5799 98441  3HP50N-S . .PLUG,MACHINE THREAD 1
uoc: 074,

15 KFFZz 5330-00-595-6181 02697  3-903N304-75 ..0-RING PART OF KIT P/N 75251-13SK 1
uoc: 074,

END OF FIGURE

405-1



SECTION Il TM 9-2320-364-24P

2
16 1—THROUGH
13

3AND 4

11 AND 12

14 AND 15

FIG. 406 FOUR FUNCTION VALVE LIFT/HOIST MANIFOLD



SECTION II

(1)
ITEM
NO

10

11

12

13

14

15

16

17

(2)
SMR
CODE

PBFZZ

PFFZZ

PFFzz

KFFzZ

KFFzZ

XAFZZ

KFFzZ

PFFZZ

PFFZz

PAFZZ

KFFzZ

KFFzZ

PFFZZ

KFFzZ

PAFZZ

PBFZZ

PBFZZ

NSN

4730-01-392-8626

5331-01-269-6297

5365-01-117-5208

5331-00-472-2930

5331-01-237-5598

5331-00-579-3158

5340-01-407-0496

5340-01-383-1544

4820-01-373-3077

5331-00-579-3158

5365-01-375-0527

5330-00-595-6181

4810-01-373-5799

4820-01-352-0198

4820-01-352-0197

(4)

CAGEC

09990

09990

30780

02697

96906

53248

96906

09990

88233

53248

98441

96906

09990

02697

98441

09990

09990

TM9-2320-364-24P

(5)
PART
NUMBER

75251-03

108X8K

8HP50N-S

3-908N304-75

MS28775-015

15134-03

MS28775-008

25127-02

25127-06

75146-10

8008N-9

MS28775-008

108X3K

3-903N304-75

3HP50N-S

15094-36

15094-33

406-1

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY

FIG. 406 FOUR FUNCTION VALVE
LIFT/HOIST MANIFOLD

MANIFOLD,HYDRAULIC

uoc: 074,

.0-RING

uoc: 074,

. .PLUG,MACHINE THREAD

uoc: 074,

..0-RING PART OF KIT P/N 75251-01SK
uoc: 074,

.0-RING PART OF KIT P/N 75251-01SK
uoc: 074,

.BODY

uoc: 074,

.0-RING PART OF KIT P/N 75251-01SK
uoc: 074,

.PLUG

uoc: 074,

.PLUG

uoc: 074,

.VALVE,CHECK

uoc: 074,

..RING,BACKUP PART OF KIT P/N
75251-01SK

uoc: 074,

..0-RING PART OF KIT P/N 75251-01SK
uoc: 074,

.PLUG,MACHINE THREAD

uoc: 074,

..0-RING PART OF KIT P/N 75251-01SK
uoc: 074,

. .PLUG,MACHINE THREAD

uoc: 074,

DISK,VALVE 0.2340 INCHES

uoc: 074,

DISK,VALVE 0.1540 INCHES

uoc: 074,

END OF FIGURE

(7)

QTY

10
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FIG. 407 FOUR FUNCTION VALVE SWING CONTROL ASSEMBLY



SECTION II

(1)

ITEM

NO

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

(2)
SMR
CODE

PAFFF

PAFFF

PAFZZ

XAFZZ

XAFZZ

PAFZZ

XAFZZ

XAFZZ

XAFZZ

KFFzZ

KFFzZ

XAFZZ

XAFZZ

PAFZZ

KFFzZ

PBFZZ

XAFZZ

XAFZZ

KFFzZ

KFFzZ

KFFzZ

PAFFF

PAFZZ

PFFzZ

NSN

4810-01-374-3859

4820-01-373-5391

5305-01-206-5467

5950-01-198-6181

5331-00-472-2930

5305-01-208-7960

5331-00-542-1398

4820-01-373-0134

5331-00-618-1920

5331-00-584-1840

5331-00-542-1365

4820-01-373-0583

5305-01-406-1666

5340-01-372-5649

(4)

CAGEC

09990

09990

09990

1CC11

1CC11

09990

1CC11

1CC11

1CC11

1CC11

02697

1CC11

1CC11

09990

96906

09990

1CC11

1CC11

96906

96906

96906

09990

09990

09990

TM9-2320-364-24P

(5)
PART
NUMBER

85565-06-24

75255-56

25058-10

75101-18

15061-01

25108-04

75053-01

15065-01

15064-01

25220-06

3-908N304-75

15063-01

15062-01

25111-01

MS28775-121

31211-15

15059-01

15067-01

MS28775-017

MS28775-014

MS28775-009

85565-06

25059-06

25035-01A

407-1

(6)

DESCRIPTION AND USABLE ON CODES (UOC)
GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY

FOUR FUNCTION VALVE SWING
CONTROL ASSEMBLY

FIG. 407

VALVE,SOLENOID

uoc: 074,

.VALVE,LINEAR,DIRECT

uoc: 074,

. .SCREW,CAP,SOCKET HE

uoc: 074,

. .BODY/PLUG

uoc: 074,

. .CASE SOLENOID

uoc: 074,

..COIL,ELECTRICAL

uoc: 074,

..TUBE

uoc: 074,

. .ARMATURE ,MALE

uoc: 074,

..PUSH PIN,EXTERNAL

uoc: 074,

..QUAD RING PART OF KIT P/N SKMEH-3
uoc: 074,

..0-RING PART OF KIT P/N SKMEH-3
uoc: 074,

..END PLUG,SOL

uoc: 074,

..END PLATE,SOL

uoc: 074,

. .SCREW,MACHINE

uoc: 074,

..0-RING PART OF KIT P/N SKMEH-3
uoc: 074,

..SLIDE,DIRECTIONAL C

uoc: 074,

. .ARMATURE , FEMALE

uoc: 074,

..PUSH PIN, INTERNAL

uoc: 074,

..0-RING PART OF KIT P/N SKMEH-3
uoc: 074,

..0-RING PART OF KIT P/N SKMEH-3
uoc: 074,

..0-RING PART OF KIT P/N SKMEH-3
uoc: 074,

.CONTROL, 4 WAY

uoc: 074,

. .SCREW,CAP,SOCKET HE

uoc: 074,

. .CAP,PROTECTIVE,DUST

(7)

QTY



SECTION II

(1)
ITEM
NO

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

(2)
SMR
CODE

KFFzZ

PFFZZ

XAFZZ

PBFFF

PFFZZ

KFFzZ

KFFzZ

XAFZZ

KFFzz

XAFZZ

KFFzZ

PFFZz

PAFZZ

PAFZZ

PBFZZ

3815-01-373-0129

5340-01-372-5670

4320-01-372-8375

3040-01-408-1025

5305-01-372-8367

5305-01-156-6402

5330-01-372-3832

3040-01-200-2422

(4)

CAGEC

96906

09990

1CC11

09990

09990

1CC11

1CC11

1CC11

96906

1CC11

1CC11

09990

09990

09990

09990

TM9-2320-364-24P

(5)
PART
NUMBER

MS28775-026

75289-01

75101-10

75290-10A

75194-08

25133-04

25221-13

15038-03

MS28775-026

75192-01A

25008-36

25076-21

25059-09

25029-02

25028-02

407-2

uoc:

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

074,

..0-RING PART OF KIT P/N SKMEH-4

uoc:

074,

..ROLLER,ROLLER FAIRL

uoc:

074,

. .BODY/PLUG SUBASSY

uoc:

074,

..LEVER CAP ASSY

uoc:

074,

...SEAL ASSEMBLY,SHAFT

uoc:

074,

....BACKUP,RING PART OF KIT P/N
SKMEH-4

uoc:

074,

....QUAD RING PART OF KIT P/N
SKMEH-4

uoc:

074,

....PINION

uoc:

074,

...0-RING PART OF KIT P/N SKMEH-4

uoc:

074,

...LEVER,MANUAL CONTRO

uocC:

074,

. .WASHER,SEALING PART OF KIT P/N
SKMEH-4

uoc:

074,

..SCREW,CAP,SOCKET HE

uoc:

074,

.SCREW,CAP,SOCKET HE

uocC:

074,

.GASKET

uoc:

074,

.LEVER,MANUAL CONTRL

uoc:

074,

END OF FIGURE

(7)

QTY
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FIG. 408 FOUR FUNCTION VALVE TELESCOPING CONTROL ASSEMBLY



SECTION II

(1)

ITEM

NO

10

11

12

13

14

15

16

17

18

19

20

21

22

23

(2)
SMR
CODE

PBFFF

PAFZZ

PAFFF

XAFZZ

XAFZZ

PAFZZ

XAFZZ

XAFZZ

XAFZZ

KFFzZ

KFFzZ

XAFZZ

XAFZZ

PAFZZ

KFFzZ

PBFZZ

XAFZZ

XAFZZ

KFFzZ

KFFzZ

KFFzZ

PAFZZ

PAFZZ

NSN

4820-01-408-9964

5305-01-206-5467

4820-01-373-5391

5950-01-198-6181

5331-00-472-2930

5305-01-208-7960

5331-00-542-1398

4820-01-373-0134

5331-00-618-1920

5331-00-584-1840

5331-00-542-1365

4820-01-373-0584

5305-01-406-1666

(4)

CAGEC

1CC11

09990

09990

1CC11

1CC11

09990

1CC11

1CC11

1CC11

1CC11

02697

1CC11

1CC11

09990

96906

09990

1CC11

1CC11

96906

96906

96906

09990

09990

TM9-2320-364-24P

(5)
PART
NUMBER

85784-01-24

25058-10

75255-56

75101-18

15061-01

25108-04

75053-01

15065-01

15064-01

25220-06

3-908N304-75

15063-01

15062-01

25111-01

MS28775-121

31211-15

15059-01

15067-01

MS28775-017

MS28775-014

MS28775-009

85784-01

25059-06

408-1

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001

FIG.

408

(6)

HOIST, CAPSTAN,

WINDLASS, CRANE OR

WINCH ASSEMBLY

FOUR FUNCTION VALVE
TELESCOPING CONTROL

ASSEMBLY

CONTROL ASSY,TELE

uoc:

074,

.SCREW,CAP,SOCKET HE

uoc:

074,

.VALVE,LINEAR,DIRECT

uoc:

. .BODY/PLUG

uoc:

074,

074,

..CASE SOLENOID

uocC:

074,

..COIL,ELECTRICAL

uocC:
..TUBE
uoc:

074,

074,

. .ARMATURE ,MALE

uoc:

074,

..PUSH PIN,EXTERNAL

uoc:

..QUAD RING PART OF KIT P/N SKMEH-3

uoc:

..0-RING PART OF KIT P/N SKMEH-3

uoc:

074,

074,

074,

..END PLUG,SOL

uoc:

074,

..END PLATE,SOL

uoc:

074,

. .SCREW,MACHINE

uoc:

..0-RING PART OF KIT P/N SKMEH-3

uoc:

074,

074,

..SLIDE,DIRECTIONAL C

uoc:

074,

. .ARMATURE, FEMALE

uoc:

074,

..PUSH PIN,INTERNAL

uocC:

..0-RING PART OF KIT P/N SKMEH-3

uoc:

..0-RING PART OF KIT P/N SKMEH-3

uoc:

..0-RING PART OF KIT P/N SKMEH-3

uoc:

074,

074,

074,

074,

.CONTROL,4 WAY

uoc:

074,

..SCREW,CAP,SOCKET HE

uoc:

074,

(7)

QTY



SECTION II

(1)
ITEM
NO

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

(2)
SMR
CODE

PFFzZ

KFFzZ

PFFZZ

XAFZZ

PFFFF

PAFZZ

KFFzZ

KFFzZ

XAFZZ

KFFzZ

XAFZZ

KFFzZ

PAFZZ

PAFZZ

KFFzZ

PAFZZ

PFFZZ

PAFZZ

PAFZZ

PBFZZ

(3)

NSN

5340-01-372-5649

3815-01-373-0130

5340-01-372-9889

4320-01-372-8376

5305-01-372-8367

5305-01-372-8347

5310-01-372-6352

5340-01-372-9888

5305-01-156-6402

5330-01-372-3832

3040-01-200-2422

(4)

CAGEC

09990

96906

09990

1CC11

09990

09990

1CC11

1CC11

1CC11

96906

1CC11

1CC11

09990

09990

1CC11

09990

09990

09990

09990

09990

TM9-2320-364-24P

(5)
PART
NUMBER

25035-01A

MS28775-026

75287-01

75101-10

75290-11A

75194-09

25133-04

25221-13

15038-04

MS28775-026

75192-03A

25008-36

25076-21

25090-14

25008-35

17X13557

15036-02A

25059-09

25029-02

25028-02

408-2

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

. .CAP,PROTECTIVE,DUST
uoc: 074,

..0-RING PART OF KIT P/N SKMEH-4
uoc: 074,

. .ROLLER,ROLLER, FAIRL

uoc: 074,

. .BODY/PLUG SUBASSY

uoc: 074,

. .CAP-PLUG,PROTECTIVE

uoc: 074,

...SEAL ASSEMBLY,SHAFT

uoc: 074,

....BACKUP,RING PART OF KIT P/N
SKMEH-4

uoc: 074,

....QUAD RING PART OF KIT P/N
SKMEH-4

uoc: 074,
....PINION
uoc: 074,

...0-RING PART OF KIT P/N SKMEH-4
uoc: 074,

...LVR CAP/CARRIER ASY

uoc: 074,

. .WASHER,SEALING PART OF KIT P/N
SKMEH-4

uoc: 074,

. .SCREW,CAP,SOCKET HE

uoc: 074,

..SETSCREW

uoc: 074,

. .WASHER,SEALING PART OF KIT P/N
SKMEH-4

uoc: 074,

..NUT,PLAIN,HEXAGON

uoc: 074,

..CAP,TAMPER PROOF

uoc: 074,

. .SCREW,CAP,SOCKET HE

uoc: 074,

.GASKET

uoc: 074,

.LEVER,MANUAL CONTRL

uoc: 074,

END OF FIGURE

(7)

QTY






SECTION Il

TM 9-2320-364-24P
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FIG. 409 FOUR FUNCTION VALVE LIFT CONTROL ASSEMBLY



SECTION II TM9-2320-364-24P

(1) (2) (3) (4) (5) (6) (7)
ITEM  SMR PART
NO CODE NSN CAGEC NUMBER DESCRIPTION AND USABLE ON CODES (UOC) QTY

GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY

FIG. 409 FOUR FUNCTION VALVE LIFT
CONTROL ASSEMBLY

1 PBFFF 4820-01-408-9963 1CC11  85785-01-24 CONTROL ASSY,LIFT 1
uoc: 074,

2 PAFZZ 5305-01-206-5467 09990 25058-10 .SCREW,CAP,SOCKET HE 4
uoc: 074,

3 PAFFF 4820-01-373-5391 09990  75255-56 .VALVE,LINEAR,DIRECT 1
uoc: 074,

4 XAFZZ - - - 1CC11  75101-10 ..BODY/PLUG SUBASSY 1
uoc: 074,

5  XAFZZ - - - 1CC11  15061-01 ..CASE SOLENOID 2
uoc: 074,

6  PAFZZ 5950-01-198-6181 09990 25108-04 ..COIL,ELECTRICAL 2
uoc: 074,

7 XAFZZ - - - 1CC11  75053-01 .. TUBE 2
uoc: 074,

8  XAFZZ - - - 1CC11  15065-01 . .ARMATURE ,MALE 2
uoc: 074,

9  XAFZZ - - - 1CC11  15064-01 ..PUSH PIN,EXTERNAL 2
uoc: 074,

10 KFFZz - - - 1CC11  25220-06 ..QUAD RING PART OF KIT P/N SKMEH-3 2
uoc: 074,

11 KFFZZ 5331-00-472-2930 02697  3-908N304-75 ..0-RING PART OF KIT P/N SKMEH-3 2
uoc: 074,

12 XAFZz - - - 1CC11  15063-01 ..END PLUG,SOL 2
uoc: 074,

13 XAFZZ - - - 1CC11  15062-01 ..END PLATE,SOL 2
uoc: 074,

14 PAFZZ 5305-01-208-7960 09990 25111-01 ..SCREW,MACHINE 8
uoc: 074,

15 KFFZz 5331-00-542-1398 96906 MS28775-121 ..0-RING PART OF KIT P/N SKMEH-3 2
uoc: 074,

16  PBFZZ 4820-01-373-0134 09990 31211-15 ..SLIDE,DIRECTIONAL C 2
uoc: 074,

17 XAFZZ - - - 1CC11  15059-01 . .ARMATURE, FEMALE 2
uoc: 074,

18  XAFZZ - - - 1CC11  15067-01 ..PUSH PIN,INTERNAL 2
uoc: 074,

19  KFFZz 5331-00-618-1920 96906  MS28775-017 ..0-RING PART OF KIT P/N SKMEH-3 2
uoc: 074,

20 KFFZz 5331-00-584-1840 96906 MS28775-014 .0-RING PART OF KIT P/N SKMEH-3 1
uoc: 074,

21 KFFZZ 5331-00-542-1365 96906  MS28775-009 .0-RING PART OF KIT P/N SKMEH-3 3
uoc: 074,

22 PAFFF 4820-01-372-9767 09990 85785-01P .VALVE,LINEAR,DIRECT 1
uoc: 074,

23 PAFZZ 5305-01-406-1666 09990  25059-06 . .SCREW,CAP,SOCKET HE 8
uoc: 074,

24 PFFZZ 5340-01-372-5649 09990 25035-01A ..CAP,PROTECTIVE,DUST 1

409-1



SECTION II

(1)
ITEM
NO

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

(2)
SMR
CODE

KFFzZ

PFFZZ

XAFZZ

PFFFF

PFFZZ

KFFzZ

KFFzZ

XAFZZ

KFFzz

XAFZZ

KFFzZ

PFFZz

PFFZZ

KFFzZ

PFFZZ

PFFzZ

PAFZZ

PAFZZ

PBFZZ

3815-01-373-0130

5340-01-372-9890

4320-01-372-8375

5305-01-372-8367

5305-01-372-8347

5310-01-372-6352

5340-01-372-9888

5305-01-156-6402

5330-01-372-3832

3040-01-200-2422

(4)

CAGEC

96906

09990

1CC11

09990

09990

1CC11

1CC11

1CC11

96906

1CC11

1CC11

09990

09990

1CC11

09990

09990

09990

09990

09990

TM9-2320-364-24P

(5)
PART
NUMBER

MS28775-026

75287-01

75101-18

75290-12A

75194-08

25133-04

25221-13

15038-03

MS28775-026

75192-03A

25008-36

25076-21

25090-14

25008-35

17X135S7

15036-02A

25059-09

25029-02

25028-02

409-2

uoc:

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

074,

..0-RING PART OF KIT P/N SKMEH-4

uoc:

074,

. .ROLLER,ROLLER, FAIRL

uoc:

074,

. .BODY/PLUG

uoc:

074,

..CAP-PLUG,PROTECTIVE

uoc:

074,

...SEAL ASSEMBLY,SHAFT

uoc:

074,

....BACKUP,RING PART OF KIT P/N
SKMEH-4

uoc:

074,

....QUAD RING PART OF KIT P/N
SKMEH-4

uoc:

074,

....PINION

uoc:

074,

...0-RING PART OF KIT P/N SKMEH-4

uoc:

074,

...LVR CAP/CARRIER ASY

uocC:

074,

. .WASHER,SEALING PART OF KIT P/N
SKMEH-4

uoc:

074,

..SCREW,CAP,SOCKET HE

uoc:

074,

..SETSCREW

uocC:

074,

. .WASHER,SEALING PART OF KIT P/N
SKMEH-4

uoc:

074,

..NUT,PLAIN,HEXAGON

uoc:

074,

..CAP,TAMPER PROOF

uoc:

074,

..SCREW,CAP,SOCKET HE

uoc:

074,

.GASKET

uoc:

074,

.LEVER,MANUAL CONTRL

uoc:

074,

END OF FIGURE

(7)

QTY






SECTION I TM 9-2320-364-24P

2
THROUGH
39

3
THROUGH
21

23
22 <THROUGH
36

29
28 | THROUGH
34
30

29 4THROUGH
32

39

FIG. 410 FOUR FUNCTION VALVE HOIST CONTROL ASSEMBLY



SECTION II

(1)

ITEM

NO

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

(2)
SMR
CODE

PAFFF

PAFFF

PAFZZ

XAFZZ

XAFZZ

PAFZZ

XAFZZ

XAFZZ

XAFZZ

KFFzZ

KFFzZ

XAFZZ

XAFZZ

PAFZZ

KFFzZ

PBFZZ

XAFZZ

XAFZZ

KFFzZ

KFFzZ

KFFzZ

PAFFF

PAFZZ

PFFzZ

NSN

4810-01-387-5423

4820-01-373-5391

5305-01-206-5467

5950-01-198-6181

5331-00-472-2930

5305-01-208-7960

5331-00-542-1398

4820-01-373-0134

5331-00-618-1920

5331-00-584-1840

5331-00-542-1365

4820-01-373-0585

5305-01-406-1666

5340-01-372-5649

(4)

CAGEC

09990

09990

09990

1CC11

1CC11

09990

1CC11

1CC11

1CC11

1CC11

02697

1CC11

1CC11

09990

96906

09990

1CC11

1CC11

96906

96906

96906

09990

09990

09990

TM9-2320-364-24P

(5)
PART
NUMBER

85564-07-24

75255-56

25058-10

75101-18

15061-01

25108-04

75053-01

15065-01

15064-01

25220-06

3-908N304-75

15063-01

15062-01

25111-01

MS28775-121

31211-15

15059-01

15067-01

MS28775-017

MS28775-014

MS28775-009

85564-07

25059-06

25035-01A

410-1

(6)

DESCRIPTION AND USABLE ON CODES (UOC)
GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY

FOUR FUNCTION VALVE HOIST
CONTROL ASSEMBLY

FIG. 410

VALVE, LINEAR,DIRECT

uoc: 074,

.VALVE,LINEAR,DIRECT

uoc: 074,

. .SCREW,CAP,SOCKET HE

uoc: 074,

. .BODY/PLUG

uoc: 074,

. .CASE SOLENOID

uoc: 074,

..COIL,ELECTRICAL

uoc: 074,

..TUBE

uoc: 074,

. .ARMATURE ,MALE

uoc: 074,

..PUSH PIN,EXTERNAL

uoc: 074,

..QUAD RING PART OF KIT P/N SKMEH-3
uoc: 074,

..0-RING PART OF KIT P/N SKMEH-3
uoc: 074,

..END PLUG,SOL

uoc: 074,

..END PLATE,SOL

uoc: 074,

. .SCREW,MACHINE

uoc: 074,

..0-RING PART OF KIT P/N SKMEH-3
uoc: 074,

..SLIDE,DIRECTIONAL C

uoc: 074,

. .ARMATURE , FEMALE

uoc: 074,

..PUSH PIN, INTERNAL

uoc: 074,

..0-RING PART OF KIT P/N SKMEH-3
uoc: 074,

.0-RING PART OF KIT P/N SKMEH-3
uoc: 074,

.0-RING PART OF KIT P/N SKMEH-3
uoc: 074,

.VALVE,LINEAR,DIRECT

uoc: 074,

. .SCREW,CAP,SOCKET HE

uoc: 074,

. .CAP,PROTECTIVE,DUST

(7)

QTY



SECTION II

(1)
ITEM
NO

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

(2)
SMR
CODE

KFFzZ

PFFZZ

XAFZZ

PFFFF

PFFZZ

KFFzZ

KFFzZ

XAFZZ

KFFzz

XAFZZ

KFFzZ

PFFZz

PAFZZ

PAFZZ

PBFZZ

3815-01-373-0129

5340-01-372-5671

4320-01-372-8376

3040-01-408-1025

5305-01-372-8367

5305-01-156-6402

5330-01-372-3832

3040-01-200-2422

(4)

CAGEC

96906

09990

1CC11

09990

09990

1CC11

1CC11

1CC11

96906

1CC11

1CC11

09990

09990

09990

09990

TM9-2320-364-24P

(5)
PART
NUMBER

MS28775-026

75289-01

75101-10

75290-09A

75194-09

25221-13

25133-04

15038-04

MS28775-026

75192-01A

25008-36

25076-21

25059-09

25029-02

25028-02

410-2

uoc:

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

074,

..0-RING PART OF KIT P/N SKMEH-4

uoc:

074,

..ROLLER,ROLLER FAIRL

uoc:

074,

. .BODY/PLUG SUBASSY

uoc:

074,

..LEVER,MANUAL CONTRO

uoc:

074,

...SEAL ASSEMBLY,SHAFT

uoc:

074,

....QUAD RING PART OF KIT P/N
SKMEH-4

uoc:

074,

....BACKUP,RING PART OF KIT P/N
SKMEH-4

uoc:

074,

....PINION

uoc:

074,

...0-RING PART OF KIT P/N SKMEH-4

uoc:

074,

...LEVER,MANUAL CONTRO

uocC:

074,

. .WASHER,SEALING PART OF KIT P/N
SKMEH-4

uoc:

074,

..SCREW,CAP,SOCKET HE

uoc:

074,

.SCREW,CAP,SOCKET HE

uocC:

074,

.GASKET

uoc:

074,

.LEVER,MANUAL CONTRL

uoc:

074,

END OF FIGURE

(7)

QTY






TM 9-2320-364-24P

SECTION Il

7

31

6—-THROUGH

FIG. 411 HOIST BLOCK ASSEMBLY



SECTION II

(1)
ITEM
NO

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

(2)
SMR
CODE

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PB0O00

PAOZZ

PAOZZ

PAOZZ

PFOZZ

PB0ZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PF0ZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PF0ZZ

PAOZZ

PAOZZ

NSN

5315-00-849-9854

5310-00-809-8541

5305-01-203-0222

4030-01-227-6208

5310-00-842-7605

3940-01-370-7969

2590-00-999-7558

5310-01-014-5136

4730-01-084-0470

5365-01-351-9469

3020-01-352-9177

3110-01-355-2739

5315-00-234-1664

5310-00-842-7605

5310-01-189-8478

3110-00-117-0754

5340-01-382-1961

5305-01-396-7229

5315-01-352-7552

5310-00-982-6814

5360-01-351-9352

5340-01-355-5522

2540-01-352-2432

5315-01-202-9069

(4)

CAGEC

96906

96906

12361

12361

96906

12361

60038

60038

12361

12361

12361

7E390

96906

96906

12361

96906

12361

99557

99557

96906

99557

99557

12361

7M196

TM9-2320-364-24P

(5)
PART
NUMBER

MS24665-498

MS27183-27

6-099-000518

7-826-000085

MS35692-73

6-086-001114

TNO7

TW107

7-440-000000

6-910-012409

6-718-000572

LM29700LA ASSEMB

LY 90029

MS24665-495

MS35692-73

7-949-000359

MS17169-7

6-814-000267

38653

2727

MS21044C08

2721

471782

6-539-000119

6-059-000238

411-1

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY

FIG. 411 HOIST BLOCK ASSEMBLY

PIN,COTTER

uoc: 074,
WASHER,FLAT 1 1/16
uoc: 074,

SCREW, CAP,HEX HD
uoc: 074,

OPEN WEDGE SOCKET WITH WEDGE
uoc: 074,
NUT,PLAIN,SLTD,HEX 5/16-8
uoc: 074,

TON HOOKBLOCK

uoc: 074,

.LOCKNUT

uoc: 074,

.WASHER, KEY

uoc: 074,

.FITTING, LUBE

uoc: 074,

.SPACER

uoc: 074,

.SHEAVE

uoc: 074,
.BEARING,ROLLER, TAPE
uoc: 074,
.PIN,COTTER

uoc: 074,
.NUT,PLAIN,SLTD,HEX 5/16-8
uoc: 074,

.WASHER, FLAT

uoc: 074,
.BEARING,RLR, THRUST
uoc: 074,

.SHIELD

uoc: 074,
.SCREW,MACHINE

uoc: 074,

.PIN,BALL LOCK

uoc: 074,
.NUT,SELF-LOCKING,HE NO. 8-32
uoc: 074,

.SPRING

uoc: 074,

.LATCH

uoc: 074,

.HOOK

uoc: 074,
.PIN,STRAIGHT,HEADLE

(7)

QTY

11



SECTION II

(1)
ITEM
NO

25

26

27

28

29

30

31

(2)
SMR
CODE

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PB0ZZ

NSN

5315-01-352-3512

5305-01-283-4212

5310-00-584-7888

5310-01-169-9624

3120-01-204-2202

5306-01-394-5385

3940-01-355-9712

(4)

CAGEC

12361

80204

96906

12361

12361

12361

12361

TM9-2320-364-24P

(5)
PART
NUMBER

6-689-001122

3/4-10UNC-2AX1-1

/2IN
MS35338-51

7-949-000236

6-199-001672

6-099-001134

6-086-001206

411-2

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

uoc: 074,
.PIN
uoc: 074,

.SCREW,CAP,HEXAGON H 3/4-10X1 1/2

.WASHER,LOCK 3/4

uoc: 074,
.WASHER,FLAT 3/4
uoc: 074,
.BUSHING, SLEEVE
uoc: 074,
.BOLT,EYE

uoc: 074,

.HOOK BLOCK WELD
uoc: 074,

END OF FIGURE

(7)

QTY






TM 9-2320-364-24P

SECTION Il

1—THROUGH

34

3
2—THROUGH

14

19

29

FIG. 412 REMOTE CONTROL BOX



SECTION II TM9-2320-364-24P

(1) (2) (3) (4) (5) (6) (7)
ITEM  SMR PART
NO CODE NSN CAGEC NUMBER DESCRIPTION AND USABLE ON CODES (UOC) QTY

GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY

FIG. 412 REMOTE CONTROL BOX

1 PAOOO 2540-01-394-7958 12361  2-195-600661 REMOTE CONTROL BOX 1
uoc: 074,

2 PB0O00 5930-01-394-8403 12361  6-352-000849 .CONTROLLER 4
uoc: 074,

3 PAOZZ 5340-01-352-7618 50064 A069-2075-04 . .HANDLE ASSY 1
uoc: 074,

4 PAOZZ 5331-01-214-1912 50064 A/103 ...0-RING 1
uoc: 074,

5  PBOZZ 5998-01-201-6416 50064  CNTR250/523EE ..CIRCUIT CARD ASSY 1
uoc: 074,

6  PFOZZ 5999-01-352-3280 50064 EPHS-771 . .HEAT SINK 1
uoc: 074,

7 PFOZZ 5999-01-351-4645 50064 EPHS-770 . .HEAT SINK 1
uoc: 074,

8  PAOZZ 5305-01-351-7741 50064 V-23 ..SCREW & WASHER 3
uoc: 074,

9  PAOZZ 5305-01-351-7701 50064 A-267 ..SCREW,MACHINE 1
uoc: 074,

10  PFOZZ 5365-01-352-4365 50064 EPSP-724 ..SPACER 1
uoc: 074,

11 PAOZZ 5330-01-352-1997 50064 A/281 . .GASKET 1
uoc: 074,

12 PBOZZ 5930-01-350-9417 50064 V-11 ..SWITCH 2
uoc: 074,

13 PAOZZ 5305-01-215-9127 50064 A/74 ..SCREW,MACHINE 2
uoc: 074,

14 PAOZZ 5305-01-230-6091 50064 A/76 ..SCREW,MACHINE 2
uoc: 074,

15 PAOZZ 5310-00-851-2682 96906 MS35691-17 .NUT,PLAIN,HEX 3/8-20 4
uoc: 074,

16  PAOZZ 5355-01-218-8345 12361  7-511-001090 .KNOB  (TELE) 1
uoc: 074,

17 PAOZZ 5310-01-354-8734 12361  7-660-082504 .LOCKNUT 17
uoc: 074,

18  PAOZZ 5930-01-354-4083 81640 8531K34 .SWITCH, TOGGLE 1
uoc: 074,

19  PFOZZ 5930-00-615-6731 96906 MS25224-1 .GUARD, SWITCH 1
uoc: 074,

20 PAOZZ 5310-01-283-4643 86928 5610-334-30 .WASHER, FLAT 1
uoc: 074,

21 PFOZZ 9905-01-354-2360 12361  7-376-002824 .PLATE, INSTRUCTION 1
uoc: 074,

22 PAOZZ 5330-01-139-5006 81640 32-341 .SEAL,PLAIN ENCASED 1
uoc: 074,

23 PAOZZ 5310-00-470-3000 96906 MS15795-810B .WASHER, FLAT 1
uoc: 074,

24 PAQOZZ 5940-01-138-7532 56501 TA256 .TERMINAL,QK DISCONN 1

412-1



SECTION II

(1) (2)

ITEM  SMR

NO CODE
25 XA0ZZ
26  PF0ZZ
27 PAOZZ
28  PA0ZZ
29 PA0ZZ
30  PFOZZ
31 PA0ZZ
32 PA0ZZ
33 PFOZZ
34 PFOZZ
35  PFOZZ

6150-01-360-1514

5330-01-407-2363

5310-01-081-0798

5310-01-372-2660

5340-01-368-7274

5310-00-988-8820

5340-01-236-9612

5355-01-203-0318

5355-01-205-2922

5355-01-203-0315

(4)

CAGEC

12361

12361

12361

11139

43473

12361

13764

12361

12361

12361

12361

TM9-2320-364-24P

(5)
PART
NUMBER

7-176-002399

6-512-001966

7-753-001452

114021

114020-62

6-258-001449

16FW008032

7-850-000206

7-511-001079

7-511-001085

7-511-001084

412-2

DESCRIPTION AND USABLE ON CODES (UOC)

uoc: 074,
.REMOTE CONTROL BOX
uoc: 074,
.HARNESS ASSY
uoc: 074,
.GASKET

uoc: 074,
.WASHER, LOCK
uoc: 074,
.NUT, PLAIN,HEX
uoc: 074,
.CAP,PROTECTIVE,DUST
uoc: 074,
.WASHER, FLAT
uoc: 074,
.STRAP,WEBBING
uoc: 074,
.KNOB  (HOIST)
uoc: 074,
.KNOB  (BOOM)
uoc: 074,
.KNOB  (SWING)
uoc: 074,

END OF FIGURE






SECTION Il TM 9-2320-364-24P

FIG. 413 REMOTE CONTROL BOX WIRING HARNESS



SECTION II TM9-2320-364-24P

(1) (2) (3) (4) (5) (6) (7)
ITEM  SMR PART
NO CODE NSN CAGEC NUMBER DESCRIPTION AND USABLE ON CODES (UOC) QTY

GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY
FIG. 413 REMOTE CONTROL BOX WIRING

HARNESS

1 PAOZZ 5999-01-216-3648 12361  7-689-000704 CONTACT, ELECTRICAL 14
uoc: 074,

2 PAOZZ 5935-01-174-1235 11139 114017 PLUG,END SEAL,ELECT 1
uoc: 074,

3 PAOZZ 5940-01-082-3321 12361  7-345-001744 TERMINAL,QK DISCONN 5
uoc: 074,

4 PAOZZ 5940-00-500-8722 00779 34318 SPLICE,CONDUCTOR 1
uoc: 074,

5  PAOZZ 5940-00-230-9911 00779 34138 SPLICE CONDUCTOR 2
uoc: 074,

6  PAOZZ 5999-01-395-5805 00779  350874-1 CONTACT SOCKET 16
uoc: 074,

7 PFOZZ 5935-01-140-1475 52247  15904-03 CONN BODY,RECPT,EL 4
uoc: 074,

END OF FIGURE

413-1



SECTION Il TM 9-2320-364-24P

2

1—THROUGH

FIG. 414 REMOTE CONTROL BOX CABLE ASSEMBLY



SECTION II

(1)
ITEM
NO

(2)
SMR
CODE

PAOZZ

PF0ZZ

PAOZZ

PAOZZ

PAOZZ

PAOZZ

PFOZZ

NSN

6150-01-387-6357

5935-01-395-6792

5935-01-395-6782

5935-01-174-1235

5999-01-203-6687

5325-01-363-2772

8105-01-395-7063

(4)

CAGEC

12361

12361

06324

11139

11139

96652

45152

TM9-2320-364-24P

(5)
PART
NUMBER

2-195-6-00653

7-258-001498

467AS013NF2006G

114017

0462-201-16141

29-05

2070530

414-1

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY

FIG. 414 REMOTE CONTROL BOX CABLE

ASSEMBLY

CABLE,REMOTE CONT
uoc: 074,
.COVER,ELEC CONN
uoc: 074,
.CONNECTOR, PLUG, ELEC
uoc: 074,

.PLUG,END SEAL,ELECT
uoc: 074,

.CONTACT, ELECTRICAL
uoc: 074,
.RING,SPLIT

uoc: 074,

BAG, STORAGE ,REMOTE
uoc: 074,

END OF FIGURE

(7)

QTY

26



TM 9-2320-364-24P

SECTION Il

FIG. 415 SELF RECOVERY WINCH KIT



SECTION II
(1) (2)
ITEM  SMR
NO CODE

1 PFOHH

NSN

2590-01-344-8256

(4)

CAGEC

45152

TM9-2320-364-24P

(5) (6)
PART
NUMBER DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY

FIG. 415 SELF RECOVERY WINCH KIT

1878580 U SELF RECOVERY WINCH

END OF FIGURE

415-1

(7)

QTY



SECTION Il TM 9-2320-364-24P

‘ 2
1-{THROUGH

11 4 12

FIG. 416 SELF RECOVERY WINCH ASSEMBLY, WINCH MOTOR AND CABLE



SECTION II

(1)
ITEM
NO

=
= O W 0O N O O B W N =

=
w N

(2)
SMR
CODE

PFOFF
PFHZZ
PFFZZ
PAFZZ
PAFZZ
PAHZZ
KFFzZ
PFHZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ

NSN

2590-01-344-8257
5340-01-344-4986
2540-01-345-8935
5305-01-344-3859
5310-01-161-7311
5310-01-161-2527
5340-01-344-4987
5306-01-156-5429
5306-01-150-7726
5340-01-344-4216
5315-01-255-9263
5310-01-111-0645

(4)

CAGEC

OEJ14
OEJ14
09990
OEJ14
OEJ14
OEJ14
OEJ14
OEJ14
45152
45152
45152
75535
45152

TM9-2320-364-24P

(5)

PART
NUMBER

51838
12658-G
73110
1402
1498
1495
11262-G
12467-G
115217A
120622A
1308040 U
10-83188
110311A

416-1

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY

FIG. 416 SELF RECOVERY WINCH

ASSEMBLY, WINCH MOTOR AND
CABLE

WINCH,SELF RECOVERY
.BRACKET ,MOUNTING, RH
.MOTOR, HYDRAULIC
.SCREW,CAP,HEX HD
.WASHER,FLAT 1/2
.WASHER,LOCK 1/2
.GASKET,MOTOR PART OF KIT P/N 9436
.BRACKET ,MOUNTING, LH

BOLT,MACHINE 5/8-11X2
BOLT,MACHINE 5/8-11X2 1/2

CABLE ASSY,WINCH

.PIN & COTTER ASSY
NUT,SELF-LOCKING,EX 5/8-11

1/2x2

END OF FIGURE

(7)

QTY
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SECTION Il TM 9-2320-364-24P

14THROUGH

7 THROUGH
11

1213 AND 14

a o

16

15

FIG. 417 SELF RECOVERY WINCH COUNTER BALANCE VALVE



SECTION II

(1)
ITEM
NO

00 N O OB W N

10

11

12
13
14
15
16

(2)
SMR
CODE

PFFFF
KFFzz
KFFzz
KFFzz
KFFzz
KFFzz
PFFFF
KFFzz

KFFzz
KFFzz
KFFzz
PFFZz
KFFzz
KFFzz

PAFZZ
PAFZZ

NSN

4820-01-345-3943

4820-01-408-9959

4820-01-344-5494

5305-01-344-4267
5305-01-345-1702

(4)

CAGEC

OEJ14
OEJ14
OEJ14
OEJ14
OEJ14
OEJ14
OEJ14
OEJ14

OEJ14
OEJ14
OEJ14
OEJ14
OEJ14
O0EJ14

OEJ14
OEJ14

TM9-2320-364-24P

(5)
PART
NUMBER

70040-G
9839-G
9842-G
9955-G
9629-G
9628
70067-G
9626

9630
9631
9627
12657
9972-G
9612-G

1274
1279-p

417-1

(6)
DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY

FIG. 417 SELF RECOVERY WINCH
COUNTER BALANCE VALVE

CARTRIDGE, VALVE, CB

.0-RING PART OF KIT P/N 9638

.RING PART OF KIT P/N 9638

.RING PART OF KIT P/N 9638

.0-RING PART OF KIT P/N 9638

.RING PART OF KIT P/N 9638
CARTRIDGE,RELIEF

.RING,BACKUP PART OF KIT P/N
RPGC-QAN

.PACKING,PREFORMED PART OF KIT P/N
RPGC-QAN

.RING,BACKUP PART OF KIT P/N
RPGC-QAN

.PACKING,PREFORMED PART OF KIT P/N
RPGC-QAN

VALVE, C”BAL, SUBASSY

.0-RING PART OF KIT P/N 9436
.0-RING PART OF KIT P/N 9436
SCREW,CAP,SOCKET HE 1/4X3 1/2
SCREW,CAP,SKT HD 5/16X2 1/2

END OF FIGURE

(7)
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TM 9-2320-364-24P

SECTION Il

12 —{ 13 AND 14

15 — 16 AND 17

S§— 6AND7

1— 2AND3

8 — 9 AND 10

FIG. 418 SELF RECOVERY WINCH HYDRAULIC CONTROLS



SECTION II

(1)
ITEM
NO

=
= O W 0 N O O B W N =

N NN NN NN NN P = === ===
00 N O OB W N HEH O VW OO N BwWw N

(2)
SMR
CODE

PAOZZ
PAOZZ
PAOZZ
PF0ZZ
PF0ZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PFFZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PFFZZ
PAFZZ
PAFZZ
PAFZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PFOZZ
PFOZZ

NSN

4730-01-281-5887
5331-01-115-8225
5330-01-244-2273
4710-01-344-9449
4730-01-283-8190
5331-01-040-4772
5331-01-115-8225
4730-01-280-8351
5331-01-155-4277
5331-01-214-4857
4730-01-344-6457
4730-01-385-8918
5331-01-040-4772
5331-01-092-5503
4730-01-366-0704
5331-01-040-4772
5331-01-269-4323
5340-01-344-4928
5310-01-061-7452
5310-01-068-8446
5305-01-062-1017
5306-01-287-5714
5305-00-071-2070
5310-01-133-2130
5310-00-809-5998
5310-01-288-1116
5340-01-344-2611
4710-01-346-4768

(4)

CAGEC

01276
02697
01276
45152
01276
00624
02697
01276
09605
00624
09990
01276
00624
01276
01276
00624
01276
45152
45152
11939
45152
52167
80204
45152
96906
82458
45152
45152

TM9-2320-364-24P

(5)
PART
NUMBER

FF1852T-1008S
2-016N552-90
22617-8
1916430
FF1852T-1010S
22617-10
2-016N552-90
FF1868T-0404S
853181952
FF9446-11
423A
FF2068T1210S
22617-10
FF9446-18
FF1852T-1610S
22617-10
FF9446-21
1916420
1804-HX
93613642
1367HX1
WC0412PB
B1821BH050C175N
355AX
MS27183-18
T893R

1916410 W
1916440

418-1

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY

FIG. 418 SELF RECOVERY WINCH
HYDRAULIC CONTROLS

ADAPTER,STR,T TO B
.0-RING

.0-RING

TUBE, HYDRAULIC
ADAPTER,STR,T TO B
.0-RING

.0-RING

ELBOW,TUBE TO BOSS
.0-RING

.0-RING

MANIFOLD ASSY,HYD
ELBOW,TUBE TO BOSS
.0-RING

.0-RING

ADAPTER,STR,T TO B
.0-RING

.0-RING

ANGLE ,ADJ

WASHER,FLAT 5/16
WASHER,LOCK 5/16
SCREW,CAP,HEX HD 5/16-18X3/4
BOLT,MACHINE 3/8-16X1
SCREW,CAP,HEXAGON H 1/2-13X1 3/4
WASHER,LOCK 1/2

WASHER, FLAT  1/2
NUT,SLFLKG,EW,HEX 3/8-16
MOUNTING, VALVE

TUBE, HYDRAULIC

END OF FIGURE

(7)
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FIG. 419 SELF RECOVERY WINCH HYDRAULIC PIPES, TUBES AND FITTINGS



SECTION II

(1)
ITEM
NO

O 00 N O O B W N -

10

11

12
13
14
15
16
17
18
19
20
21

(2)
SMR
CODE

PB0ZZ
PB0ZZ
PB0ZZ
PAOZZ
PF0ZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ

PAOZZ

PAOZZ

PAOZZ
PAOZZ
PAOZZ
PAOZZ
PF0ZZ
PAOZZ
PF0ZZ
PAOZZ
PF0ZZ
PAOZZ

NSN

4720-01-413-9548
4720-01-413-9549
4720-01-413-9547
5310-01-346-9445
5340-01-133-3738
5305-01-344-8899
4730-01-359-2429
5331-01-092-5503
4720-01-359-2938

4720-01-359-2407

4720-01-359-2410

4730-01-359-1006
5331-01-092-5503
4730-01-326-3047
5331-01-214-4857
4730-01-269-9570
5331-01-214-4857
4730-01-359-2430
5331-01-269-4323
4730-01-358-8528
5331-01-269-4323

(4)

CAGEC

01276
1P322
01276
45152
84971
45152
01276
01276
01276

01276

01276

01276
01276
01276
00624
01276
00624
01276
01276
01276
01276

TM9-2320-364-24P

(5)
PART
NUMBER

1C043MMM0640A270
FL3574KKK0600
FK1268EEE0690
1600460

720-S40

1606140
FF9863-12S
FF9446-18
1C00107MMM0520A

FL3687KKK0660

FK1269EEE0720

FF2030T-1212S
FF9446-18
FF1994T-0404S
FF9446-11
FF9863-04S
FF9446-11
FF9863-16S
FF9446-21
FF1994T-1616S
FF9446-21

419-1

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY

FIG. 419 SELF RECOVERY WINCH
HYDRAULIC PIPES, TUBES
AND FITTINGS

HOSE ASSEMBLY,NONME

HOSE ASSEMBLY,NONME

HOSE ASSEMBLY,NONME
NUT,SLFLKG,CLINCH 1/4-20
CLAMP,LOOP 2 1/2

SCREW,CAP,HEX HD 1/4-20X3/4
CAP,TUBE

.0-RING

HOSE ASSY RETURN LINE MANIFOLD TO
SRW BULKHEAD

HOSE ASSY MULTI-FUNCTION TO SRW
BULKHEAD

HOSE ASSY MULTI-FUNCTION MANIFOLD
TO SRW BULKHEAD

ELBOW,TUBE TO BOSS

.0-RING

NIPPLE,TUBE

.0-RING

CAP,TUBE

.0-RING

CAP,TUBE

.0-RING

NIPPLE,TUBE

.0-RING

END OF FIGURE

(7)
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SECTION Il

FIG. 420 SELF RECOVERY WINCH



SECTION II

(1)
ITEM
NO

=
_ O W 0 N O O B W N =

W W W N NN NN NN NN N P = P == == =
N P, O W 00 N O O B W N P O W OO N O G B W N

(2)
SMR
CODE

PFHZZ
KFFzZ
KFFzZ
PAHZZ
PFHZZ
KFHZZ
PFHZZ
PFHZZ
PFHZZ
PFHZZ
KFFzZ
KFFzZ
KFFzZ
PAOZZ
PF0ZZ
PFHZZ
PFHZZ
PF0ZZ
PFHZZ
PFHZZ
KFFzZ
PFHZZ
PFHZZ
PFHZZ
PAHZZ
PAHZZ
PFHZZ
PAHZZ
PFHZZ
PAHZZ
PFHZZ
PAHZZ

NSN

2510-01-345-6666

3110-00-554-2985
2530-01-344-9246
3020-01-344-9265
2835-01-344-2103
5355-01-344-3736
2520-01-344-9376

5320-01-161-2265
9905-01-416-4897
5340-01-344-2143
2510-01-345-4018
4030-01-344-5684
5315-01-059-7667
3020-01-345-1132
2835-01-344-2102
3020-01-344-5799
2530-01-345-1113
5310-01-161-2527
5305-00-270-0275
4730-01-160-8228
3110-01-340-8012
3040-01-344-5747
5306-01-346-5613
5360-01-345-5384
5305-00-071-2071

(4)

CAGEC

OEJ14
OEJ14
OEJ14
38443
OEJ14
OEJ14
OEJ14
OEJ14
OEJ14
OEJ14
OEJ14
O0EJ14
OEJ14
OEJ14
OEJ14
OEJ14
OEJ14
OEJ14
96906
OEJ14
OEJ14
OEJ14
OEJ14
OEJ14
OEJ14
61208
OEJ14
OEJ14
OEJ14
OEJ14
OEJ14
80204

TM9-2320-364-24P

(5)
PART
NUMBER

12362
9636-G
9635-G
119KS
12365
9835-G
12366
12487-G
3365-G
11954-G
3325-G
9804-G
3182-G
1165
12669-G
3059-G
12524
10525-G
MS16562-272
12370
3153-G
12486
12374
12364
1495
M2004AS
1987
81434-G
12376-G
11969-G
2322-G

B1821BH050C200N

420-1

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY

FIG. 420 SELF RECOVERY WINCH

SUPPORT, GEAR

0-RING PART OF KIT P/N 9436
SEAL,OIL PART OF KIT P/N 9436
BEARING,BALL,ANNULA
HUB,WHEEL,VEHICULAR

0-RING PART OF KIT P/N 9436
GEAR, INTERNAL

CARRIER ASSY,PLNTRY
KNOB,ROUND SHIFTER

ARM, SHIFTER

PIN,SPRING PART OF KIT P/N 9436
0-RING PART OF KIT P/N 9436
PIN,SPRING PART OF KIT P/N 9436
RIVET

PLATE, IDENT

VENT,AIR

FRAME SECTION,STRUC
WEDGE,CABLE

PIN,SPRING

GEAR, SUN

RING,RETAINING PART OF KIT P/N 9436
CARRIER ASSY,PLNTRY
GEAR, SUN, PRIMARY
HUB,WHEEL,VEHICULAR
WASHER,LOCK 1/2
SCREW,CAP,HEX HD 1/2X3
PLUG,PIPE

BEARING

SHAFT,ECCENTRIC SHI
PIN,LOCATOR
SPRING,COMPRESSION
SCREW,CAP,HEXAGON H 1/2X2

END OF FIGURE

(7)
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SECTION Il TM 9-2320-364-24P

FIG. 421 SELF RECOVERY WINCH BRAKE



SECTION II TM9-2320-364-24P

(1) (2) (3) (4) (5) (6) (7)
ITEM  SMR PART
NO CODE NSN CAGEC NUMBER DESCRIPTION AND USABLE ON CODES (UOC) QTY

GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY
FIG. 421 SELF RECOVERY WINCH BRAKE

1 PFHZZ 2530-01-345-1116 OEJ14 12319 HOUSING,AIR BRAKE C 1
2 KFHZZ 2530-01-251-5296 OEJ14 11603 DISC,BRAKE PART OF KIT P/N 9400 10
3 KFHZZ - - - OEJ14  3159-G PLATE,DRIVE PART OF KIT P/N 9400 9
4 PAHZZ 5305-01-344-3860 OEJ14  1376-5Z SCREW,CAP,HEXAGON H 7/16X2 1/2 6
5 PAHZZ 5310-01-162-5737 OEJ14 1388 WASHER, LOCK 6
6 PFHZZ 5315-01-341-9642 OEJ14  3263-G PIN,DOWEL 2
7 KFHZZ - - - OEJ14  9844-G 0-RING PART OF KIT P/N 9403 1
8  PFHZZ 2520-01-346-0053 OEJ14 12088 SLEEVE,SLIDING,MECH 1
9 PFHZZ 2530-01-345-4039 OEJ14  12375-G SHAFT, BRAKE 1
10 KFHZZ - - - OEJ14  2319-G SPRING,BRAKE PART OF KIT P/N 9400 12
11 KFHZZ - - - OEJ14  9854-G RING,BACKUP PART OF KIT P/N 9403 1
12 KFHZZ - - - OEJ14  9853-G 0-RING PART OF KIT P/N 9403 1
13 PFHZZ 2530-01-345-0815 OEJ14 12377 PISTON, BRAKE 1
14 KFHZZ - - - OEJ14  9851-G 0-RING PART OF KIT P/N 9403 1
15 KFHZZ - - - OEJ14  9852-G RING,BACKUP PART OF KIT P/N 9403 1

END OF FIGURE

421-1
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2
1 — THROUGH
10

FIG. 422 FRONT TENSIONER ASSEMBLY



SECTION II

(1)
ITEM
NO

=
_ O W 0 N O O B W N =

=
&~ w N

(2)
SMR
CODE

PFO00
PAOZZ
PAOZZ
PFOZZ
PAOZZ
PAOZZ
PF0ZZ
PF0ZZ
PFOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ
PAOZZ

TM9-2320-364-24P

(3) (4) (5) (6)
PART
NSN CAGEC NUMBER DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY

FIG. 422 FRONT TENSIONER ASSEMBLY

3815-01-344-9242 45152 1725310 U FAIRLEAD,ROLLER
5310-01-081-5351 11939 93604342 .NUT,LOCK,HEX 5/16-18
5315-01-267-7570 96906 MS24665-319 .PIN,COTTER
3110-01-167-4178 45152 1355050 W .ROLLER ASSY,TENSION
5305-01-344-5532 45152  1846HX1 .SCREW,CAP,HEXAGON H 5/16-18X1
5310-00-087-4652 96906 MS51922-17 .NUT,SLFLKG,HEX 3/8-16
5306-01-166-2606 45152 1354980 .U-BOLT

5360-01-166-0839 45152 1355010 .SPRING,HELICAL,EXT
3040-01-344-5775 45152 1725300 W .PIVOT ASSY,TENSION
5310-00-614-3505 96906 MS15795-820 .WASHER,FLAT 5/8
5310-01-111-0645 45152  110311A NUT,SELF-LOCKING,EX 5/8-11
4730-00-172-0034 96906 MS15003-6 FITTING,LUBE
5306-01-150-5884 52167  WHO816TB SCREW,FLANGED 5/8-11X1 1/2

5306-01-156-5429 45152  115217A BOLT,MACHINE 5/8-11X2

END OF FIGURE

422-1

(7)
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SECTION Il

FIG. 423 FRONT CABLE GUIDE



SECTION II

(1)
ITEM
NO

00 N O OB W N

(2)
SMR
CODE

PAOZZ
PAOZZ
XD0zZ
PFOZZ
PAOZZ
PAOZZ
PAOZZ
PF0ZZ

NSN

5310-01-150-5918
5305-01-156-5440
5305-01-152-4223
5310-01-159-8178
5305-01-150-7736
4730-00-172-0034
3815-01-344-8460

(4)

CAGEC

45152
45152
45152
45152
45152
45152
96906
45152

TM9-2320-364-24P

(5)
PART
NUMBER

110312A
1337720
1725280
1337430
110310A
115293A
MS15003-6
1725290 U

423-1

(6)
DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY

FIG. 423 FRONT CABLE GUIDE

NUT, SLFLKG,EW,HEX 3/4-10
SCREW,CAP,HEX HD 3/4-10X2 1/2
PLATE,SPACER

SCREW,CAP,HEX HD 3/4-10X4
NUT,SLFLKG,EW,HEX 1/2-13
SCREW,CAP,HEX HD 1/2-13X1 1/2
FITTING, LUBE

FAIRLEAD, SHEAVE

END OF FIGURE

(7)
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SECTION Il TM 9-2320-364-24P

2
1 —] THROUGH
11

FIG. 424 REAR TENSIONER ASSEMBLY



SECTION II

(1)
ITEM
NO

=
_ O W 0 N O O B W N =

(2)
SMR
CODE

PFO00
PAOZZ
PAOZZ
PFOZZ
PAOZZ
PAOZZ
PF0ZZ
PF0ZZ
PAOZZ
PF0ZZ
PAOZZ

TM9-2320-364-24P

(3) (4) (5) (6)
PART
NSN CAGEC NUMBER DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY

FIG. 424 REAR TENSIONER ASSEMBLY

2530-01-345-1114 45152 1725400 U GUIDE ASSY,RR TNSN
5310-01-081-5351 11939 93604342 .NUT,LOCK,HEX 5/16-18
5315-01-267-7570 96906 MS24665-319 .PIN,COTTER
3110-01-167-4178 45152 1355050 W .ROLLER ASSY,TENSION
5305-01-344-5532 45152  1846HX1 .SCREW,CAP,HEXAGON H 5/16-18X1
4730-00-172-0034 96906 MS15003-6 .FITTING, LUBE
5306-01-166-2606 45152 1354980 .U-BOLT
5360-01-166-0839 45152 1355010 .SPRING,HELICAL,EXT
5310-00-087-4652 96906 MS51922-17 .NUT,SLFLKG,HEX 3/8-16
3040-01-344-5775 45152 1725300 W .PIVOT ASSY,TENSION
5310-00-614-3505 96906 MS15795-820 .WASHER,FLAT 5/8

END OF FIGURE

424-1

(7)
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TM 9-2320-364-24P

FIG. 425 REAR CABLE GUIDE




SECTION II

(1)
ITEM
NO

(=2 TS o B N

(2)
SMR
CODE

PFOZZ
PAOZZ
PF0ZZ
PAOZZ
PAOZZ
PAOZZ

NSN

5310-01-111-0645
5305-00-724-7220
2040-01-346-8255
4730-00-172-0034
5306-01-106-7496
5310-01-061-5302

(4)

CAGEC

45152
80204
45152
96906
52167
45152

TM9-2320-364-24P

(5)
PART
NUMBER

110311A
B1821BH063C150N
1725440 U
MS15003-6
WH0818TB

318B

425-1

GROUP 2001

FIG.

DESCRIPTION AND USABLE ON CODES (UOC)

425

(6)

HOIST, CAPSTAN,

WINDLASS, CRANE OR

WINCH ASSEMBLY
REAR CABLE GUIDE

NUT,SELF-LOCKING,EX 5/8-11

SCREW,CAP,HEXAGON H 5/8-11X1 1/2

GUIDE ASSY,RR CABLE
.FITTING, LUBE

BOLT,MACHINE 5/8-11X1 3/4
WASHER,LOCK 5/8

END OF FIGURE

(7)
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2
1—THROUGH
7

FIG. 426 SELF RECOVERY WINCH SNATCH BLOCK



SECTION II

(1)
ITEM
NO

N o OB W N =

(2)
SMR
CODE

PB0O0O
PB0ZZ
PF0ZZ
PF0ZZ
PF0ZZ
PAOZZ
PAOZZ

NSN

3950-01-347-9666
3940-01-345-6116
5306-01-345-2916
5365-01-315-3531
5306-01-344-8043
4030-01-270-7402
5315-01-411-2483

(4)

CAGEC

75535
75535
75535
75535
75535
75535
75535

193418
51106
2000128
17243
107967
1090107
2000079

426-1

TM9-2320-364-24P
(5)
PART
NUMBER

(6)
DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2001 HOIST, CAPSTAN,
WINDLASS, CRANE OR
WINCH ASSEMBLY

FIG. 426 SELF RECOVERY WINCH
SNATCH BLOCK

BLOCK, SNATCH
.SHEAVE,SNATCH BLOCK
.BOLT,HOOK
.BUSHING,BRONZE
.HOOK W/NUT
.KIT,LATCH
.PIN,SHOULDER, HEADED

END OF FIGURE

(7)
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FIG. 427 CRANE OUTRIGGER LEG CYLINDER

2
1—THROUGH

33

20

19— THROUGH

24

29
THROUGH
33




SECTION II

(1)
ITEM
NO

10

11

12

13

14

15

16

17

18

19

(2)
SMR
CODE

PBFHH

PFHZZ

PBHZZ

KFHZZ

PAHZZ

KFHZZ

PBHZZ

KFHZZ

KFHZZ

PAHZZ

KFHZZ

PFHZZ

KFHZZ

PAHZZ

PBHZZ

KFHZZ

KFHZZ

PFHZZ

PAHZZ

NSN

2540-01-352-3788

5305-01-236-7095

4320-01-351-8226

2590-00-410-7011

5330-01-369-7480

4320-01-377-4329

3040-01-352-0044

5331-00-579-6861

4730-01-369-9368

3040-01-371-1339

5365-01-352-1227

5330-01-129-9438

4310-01-355-0608

5330-01-368-8829

5365-01-169-6530

4820-01-356-2635

(4)

CAGEC

12361

7M196

12361

12361

02697

12361

12361

12361

12361

09257

12361

12361

12361

81349

12361

63226

12361

30327

10129

TM9-2320-364-24P

(5)
PART
NUMBER

6-372-003664

7-785-160872

6-372-003387

7-794-000020

$5102005084D1241

82

7-753-000681

6-372-003389

7-755-236609

7-754-000153

39-RG-02-000-A-4

2

7-753-000185

6-910-011469

7-755-329609

M83461,/1-329

6-701-000308

75-1740-349-050-
FB

7-753-000731

721-FS0-3/8

2983253

427-1

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2006 BULLDOZER TRIPOD, MAIN
FRAME, JACK AND MOUNTING
CRANE OUTRIGGER LEG
CYLINDER

FIG. 427

CYL ASSY,JACK

uoc: 074,

.SETSCREW

uoc: 074,

.BARREL,CYL

uoc: 074,

.RING,WIPER PART OF KIT P/N
9-752-100778

uoc: 074,

.SEAL,ROD PART OF KIT P/N
9-752-100778

uoc: 074,

.RING,WEAR PART OF KIT P/N
9-752-100778

uoc: 074,
.HEAD,CYLINDER
uoc: 074,

.RING,BACKUP PART OF KIT P/N
9-752-100778

uoc: 074,
.PACKING,PREFORMED PART OF KIT P/N
9-752-100778

uoc: 074,

.SEAL ASSY PART OF KIT P/N
9-752-100778

uoc: 074,

.RING,WEAR PART OF KIT P/N
9-752-100778

uoc: 074,
.SPACER
uoc: 074,

.RING,BACKUP PART OF KIT P/N
9-752-100778

uoc: 074,

.PACKING,PREFORMED PART OF KIT P/N
9-752-100778

uoc: 074,
.PISTON,CYLINDER
uoc: 074,

.SEAL ASSY PART OF KIT P/N
9-752-100778

uoc: 074,

.RING PART OF KIT P/N 9-752-100778
uoc: 074,

.PLUG,PIPE

uoc: 074,

.VALVE,SAFETY RELIEF

(7)

QTY



SECTION II

(1)
ITEM
NO

20

21

22

23

24

25

26

27

28

29

30

31

32

33

(2)
SMR
CODE

KFHZZ

KFHZZ

KFHZZ

KFHZZ

KFHZZ

PFHZZ

KFHZZ

PBHZZ

PBHZZ

KFHZZ

KFHZZ

KFHZZ

KFHZZ

KFHZZ

NSN

5331-00-263-8033

5365-01-169-5475

5331-00-805-2966

3040-01-352-0043

4820-01-356-2636

5331-00-263-8033

(4)

CAGEC

96906

10129

10129

10129

77521

30327

96906

12361

10129

10129

10129

96906

10129

77521

TM9-2320-364-24P

(5)
PART
NUMBER

MS29512-12

360931

65-02842

360930

405952

721FS0-1/4

MS28778-4

6-768-002527

2983254

65-02842

360931

MS29512-12

360930

405952

427-2

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

uoc: 074,

..0-RING PART OF KIT P/N 711922
uoc: 074,

. .RING,BACKUP PART OF KIT P/N
711922

uoc: 074,

. .PACKING,PREFORMED PART OF KIT P/N
711922

uoc: 074,

. .RING,BACKUP PART OF KIT P/N
711922

uoc: 074,

. .PACKING,PREFORMED PART OF KIT P/N
711922

uoc: 074,
.PLUG,MACHINE THREAD
uoc: 074,

.0-RING PART OF KIT P/N
9-752-100778

uoc: 074,

.ROD,CYLINDER

uoc: 074,

.VALVE,SAFETY RELIEF

uoc: 074,

. .PACKING,PREFORMED PART OF KIT P/N
711922

uoc: 074,

. .RING,BACKUP PART OF KIT P/N
711922

uoc: 074,

..0-RING PART OF KIT P/N 711922
uoc: 074,

. .RING,BACKUP PART OF KIT P/N
711922

uoc: 074,

. .PACKING,PREFORMED PART OF KIT P/N
711922

uoc: 074,

END OF FIGURE
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FIG. 428 CRANE OUTRIGGER LEG MOUNTING



SECTION II

(1)
ITEM
NO

10

11

11

(2)
SMR
CODE

PAOZZ

PAOZZ

PAOZZ

PB0ZZ

PAFZZ

PAFZZ

PAOZZ

PAOZZ

PAOZZ

PBFZZ

PBFZZ

PBFZZ

NSN

5306-01-145-6949

5310-00-582-5965

5310-00-950-1310

5340-01-353-4577

5315-00-209-7273

5315-01-351-5694

5315-01-353-6024

5310-00-088-1251

5310-00-823-8804

3040-01-351-9959

5340-01-353-2694

5340-01-383-1927

(4)

CAGEC

11757

96906

96906

12361

96906

12361

12361

96906

96906

12361

12361

12361

TM9-2320-364-24P

(5)
PART
NUMBER

378429-8

MS35338-44

MS27183-4

2-195-1-00631

MS24665-625

6-689-000801

7-689-001662

MS51922-1

MS27183-9

7-753-000544

2-195-1-00573

2-195-1-00634

428-1

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2006 BULLDOZER TRIPOD, MAIN
FRAME, JACK AND MOUNTING
FIG. 428 CRANE OUTRIGGER LEG

MOUNTING

BOLT,SELF-LOCKING 1/4-20X3/4

uoc: 074,
WASHER,LOCK 1/4
uoc: 074,
WASHER,FLAT 1/8
uoc: 074,
COVER,WELDMENT
uoc: 074,
PIN,COTTER

uoc: 074,

PIN

uoc: 074,
PIN,QUICK RELEASE
uoc: 074,

NUT,SLFLKG,HEX 1/4-20
uoc: 074,
WASHER,FLAT 1/4

uoc: 074,
RING,WEAR
uoc: 074,
COVER,OUTRIGGER,RH
uoc: 074,
COVER,OUTRIGGER, LH
uoc: 074,

END OF FIGURE

(6)

(7)

QTY
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FIG. 429 CRANE OUTRIGGER PAD ASSEMBLY



SECTION II

(1)
ITEM
NO

(2)
SMR
CODE

PFOZZ

PAOZZ

XA0ZZ

PAOZZ

NSN

4010-01-203-2816

5315-01-353-6262

2590-01-352-1262

5315-00-059-0206

(4)

CAGEC

12361

09332

12361

96906

TM9-2320-364-24P

(5)
PART
NUMBER

7-286-000036

C10-52R

2-195-1-00070

MS24665-491

429-1

(6)

DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2006 BULLDOZER TRIPOD, MAIN
FRAME, JACK AND MOUNTING

FIG. 429 CRANE OUTRIGGER PAD
ASSEMBLY

CHAIN

uoc: 074,

PIN

uoc: 074,

OUTRIGGER PAD WELD

uoc: 074,

PIN,COTTER

uoc: 074,

END OF FIGURE

(7)

QTY
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FIG. 430 CAB DOOR REFLECTORS



SECTION II
(1) (2)
ITEM  SMR
NO CODE

1 PA0ZZ
2 PA0ZZ

NSN

5305-01-150-8714
9905-00-202-3639

TM9-2320-364-24P

(4) (5) (6)
PART
CAGEC NUMBER DESCRIPTION AND USABLE ON CODES (UOC)

BODY, CHASSIS, AND HULL
ACCESSORY ITEMS

GROUP 2202 ACCESSORY ITEMS

FIG. 430 CAB DOOR REFLECTORS

GROUP 22

SCREW,TPG  1/4-20X5/8
REFLECTOR, IND CLRNC

45152  54067AX
96906 MS35387-2

END OF FIGURE

430-1

(7)

QTY
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FIG. 431 REAR FENDER REFLECTORS



SECTION II

(1)
ITEM
NO

s W w N =

(2)
SMR
CODE

PAOZZ
PAOZZ
PF0ZZ
PF0ZZ
PAOZZ

NSN

5305-00-988-1724
9905-00-202-3639
5340-01-364-4343
5340-01-364-1959
5310-01-346-9445

(4)

CAGEC

96906
96906
45152
45152
45152

TM9-2320-364-24P

(5)
PART
NUMBER

MS35206-280
MS35387-2
1976560
1976570
1600460

431-1

(6)
DESCRIPTION AND USABLE ON CODES (UOC)

GROUP 2202 ACCESSORY ITEMS
FIG. 431 REAR FENDER REFLECTORS

SCREW,MACHINE 1/4-20X5/8
REFLECTOR, IND CLRNC
BRACKET,REFLECT, RH
BRACKET,REFLECT, LH
NUT,SLFLKG,CLINCH 1/4-20

END OF FIGURE

(7)

QTY

N P = = N
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FIG. 432 REAR MUD FLAP REFLECTORS



SECTION II

(1)
ITEM
NO

N o OB W N =

(2)
SMR
CODE

PAOZZ
PFOZZ
PAOZZ
PF0ZZ
PAOZZ
PAOZZ
PAOZZ

NSN

5310-00-208-1918
2510-01-154-1288
5340-01-156-3841
5305-00-988-1171
5305-01-155-5237
9905-00-205-2795
5310-01-066-6759

(4)

CAGEC

88044
45152
45152
96906
45152
96906
72962

TM9-2320-364-24P

(5)
PART
NUMBER

AN365-1024A
1357830
1356240
MS35206-285
1434HX
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